


This manual is based on Serial Number(s):

SJRT 8831: 36 000 276 to 36 999 999
SJRT 8841: 40 001 211 to 40 999 999

Please refer to the website (www.skyjack.com] for other Serial
Numbers, most recent Technical Manuals and USB software.

Skyjack Service Center
3451 Swenson Ave. St. Charles,
Illinois, 60174 USA

Phone: 630-262-0005

Toll Free: 1-800-275-9522

Fax: 630-262-0006

Email: service@skyjack.com

Parts [North America)
Toll Free: 1-800-965-4626

Toll Free Fax: 1-888-782-4825
E-mail: parts@skyjack.com

Skyjack Australia Pty Ltd.

Unit 1, 35 Honeycomb Drive
Eastern Creek

New South Wales 2766
Australia

Tel: +61 (0) 2 9854 0700
Fax: +61 (0) 2 9854 0777

Parts & Service (Europe)
Unit 1 Maes Y Clawdd

Maesbury Road Industrial Estate
Oswestry, Shropshire SY10 8NN UK
Phone: +44-1691-676-235

Fax: +44-1691-676-238

E-mail: infoldskyjackeurope.co.uk

Skyjack Brasil

Alameda Jupiter, 710

Loteamento American Park Empresarial
Indaiatuba, SP, Brasil 13347-653

Tel: #5519 3936 0132



Table of Contents

FOrOWORd. : cc o cosnsme s s sasmumsns o6 56 s is o6 66 SREEE 55 65 S0 Sns 06 56 55 S5 &0 s 7

L T=T 3 =T - | 7

Parts Ordering Information. . ... i i i ittt it snnnn s ssnsnnnnnnnns 7

Method Of Listing. . ... .o oot i i ittt e e et s s snnanncaannnnnnnnnns 7

0 LT T P g PP B g 7

How To 'Order Repair PAIES - «ic o sisis s imis o mm m 5w 055 0 0150 5009 51 o1 s s o 05 18 18 8 (615 08 15 000 1 51 60 50 ) o i 100 1 7
Seclion 1 =PIaHONMS . .- ss s 5 anans o6 o6 or s RS S5 55 56 86 EEE S5 25 56 EERE 55 55 S S s 9
1.1 Platftormand Hinged Railing. . . . . .. ... oot iii  iii sttt s s s e 10
1.2 ROI-OUt EXXONSION DOCK : s i cic s mmmes s 5 656 5 5 8 & Subbedod 58 8 5 8 5 5 8 5 58 B 5 9 5 5 5 & 8 s 51 o 6 14
1.3 QUICK ReIease PINS . c o cassmms samismsmnm s ms 5655 & & 5 5085 56086 686 06055 5 5860688 R0 8 8806 6 5668 16
1.4 Powered EXIenSION DECK . cicicis ciois i s e s 5 s 5 50m 505 0 s 158080608 08 5 8 18 15 8 68 5 55 6 51 851 8 8 51 81 5 51 80 549 188 18
1.5 POWer UNit ASSOMDIV A . cwomsssrsis o im 5 s 5 e im0 s 5 5 50 50 5 5 2 Sy S 55 15 (0 15 05 0 ) 10 ) 50 20 50 60 S5 50 ) 0 50 20
1.6 Power Unit Assembly B ... ...t i sttt s 21
1.7 Power Unit - Single EXteNSioN. . .. ... ..ottt ittt et e e snnn e snanasnnnenns 22
1.8 Power Unit = DoubIe EXIeNSION ccccis s ssrmmms e mm e @ s s @6 a e e s s s e 66§ 6 S S w5806 6 8666606 e 24
1.9 Powered Extension Deck CylinderMounting. . ......... ...ttt iiiieinnnnnnns 26
1.10 Powered EXtension DeCK CYIIACE .. .« = e ix s s o5 55w 5 0 51 5181 8080 560 515 06 05 1 0 ;908 ) ) 7 o1 0 07 81800 8 27
1.1 Powered Extension Deck Control BoOX . . .. . ..o oottt ittt i i eenae e anannnns 28
1.12 Powered Extension Deck Electrical Panel . . .. ... i ittt e e eannnnns 30
1.13 Hydraulic Hoses - Single Powered Extension Deck A. . . . ... ...ttt ii i innnennnnns 32
1.14 Hydraulic Hoses - Single Powered Extension Deck B. ........... ... iiiiiiiiiiinnnnnnnns 33
1.15  Hydraulic Hoses - Dual Powered Extension Decks (8831) A . ... iiinnnnn 34
1.16  Hydraulic Hoses - Dual Powered ExtensionDecks (8831) B . ......... ... 35
1.17  Hydraulic Hoses - Dual Powered Extension Decks (8841) A . ...t iininnnnnn 36
1.18 Hydraulic Hoses - Dual Powered ExtensionDecks (8841) B . ........ ... 37
119 Safety D-RiNGS:cc:csscaasvnasninmemenssssssas s e s & &6 560586060 @RF S &S 86 8 S 28 & 508 550 - 39
1:20 Platform CONMIOI BOX: =« s 5= o550 a0m s e s s s s 5 05 08 8 00080 81 655587 51 5 81 60 6008 40 05 0 0 0 06 8 0 00 0 0 i 161 40
1.21  Platform Control Box SWitChes. . . ... . ..ot i i it i ittt a e nnnesnnnsannnns 42
1.22 Drive/Steer Controller. . . ..ottt ittt ittt tssaae s sssnnnnnnnssssannnnnnnsnssns 44
1.23 Platform AC Outlet. . . .. ... o i ittt ittt s e anaaaanannnnns 46
SOCHON 2 =~ SCIB8OND. ccz 2 snsssanasas o6 56 L6 EE S5 55 558 ME 55 58 SEEES X6 56 55 6 @0 47
21 SCISSOTS = SUBBIN IR 55 555155050 w0 00m 1505 15 15 15 3 5 3 15 50 3 0 30 1 05 0 0 ) 50 Bl 6 (5 08 005 S 5 5 0 5 0 5 0 o 600 5 S 48
2.2 SCiSSOrS - SUB8AT RT ... .ttt ittt ittt it sennasesssnsnnannssessnsnnnnnnssssnnnnns 50
2.3 Scissor Aerm Mounting Hardware . . . ...ttt i ittt ettt 54
2.4 Scissor Arm'Connecting HArAWATe - : i m e s w555 6 55 8805 5bsbes 5 6065 5 5 5 55 8 8055 5 5 & 8 6 558 Sndos 9 56
2.5 Horn; Light and Beeper: - ::cvssccscrrrcrrraasssssanunsnaass s e sss S5 e @ @5 588 & 8 & 566 60E & & 60
SJ8831 RT, SJ8841 RT 165939AF

sKkYfAcK 3



2.6 Additional Beeper=IKC . c cxcsivivsiesmmmmmm e s s e e s s s s s s iss s s S s6 665 8 sS85 5 8 5580 6 61
2.7 IR Q03T 1T = 62
2.8 Hydraulic Hose Connections - Lift Cylinders. . . .......... it et einnnnnns 64
2.9 Holding Valve. . . . .. ittt nanaanananannns 66
210 Holding Valve with Pressure SWItCh. : ccxcscsssssssvavsnvuie sonsemse s e e e s e e e e seess 67
2.011 ScisSorContiol Cable: - susvivesismmmmemssms s s s s s s s s D 8 6@m s s 65 6 555 5 6 5 5SS 66 & 6 8 565 5606 6 68
SOCHON 3 =BRI0: & cxomiiswn s o5 s s ey 55 6 6000 o R SRS N 6 8 8 R0 8 71
3.1 = 7= T 72
3.2 MUCS c.ci s a5 575 58 5 55 5 50 51 51 6 65 BBk 6 8 18 1618 /816 008 1515 ) 61 99 0 s 0 o il 8 (8 06 15 18 806060 0 6 0 0 e e 8 76
3.3 Hydraulic Hose CONNectiONS = BASE: « s s s s e o w0 s w0 w1 i w1 0 a0 8500 678 06 18 8 06 0 0 0 6 00 0 0 0 0 600 2 78
3.4 Fuel/Hydraulic TankK CabinNet: . - c.cici s s s ms ss o m e s s s 5 s m s s s isss s 56 E 5556 S s s 5 s 6 660w 6e 80
3.5 HYArauliC TANK:. .« o o o1 oo mim o e o im i 1 i 1 i ) ) o o ey s i 82
3.6 FUBl TanK . ... .. i ittt ittt e ensssennsassannsesenneesnnnaasnnnnnnnns 84
3.7 Hydraulic/Electric Cabinet ... ......... it ittt a e n e snanrannenns 86
3.8 Hydraulic Hose Connections = Cabinel s csssnssenanunssissennss®es s e e s s @ 66 e 66 a6 90
3.9 BraKe ValVe ccscccososamnsmis s sesssEs s ss s e s 6 0 8 s @ 6 s 5ie e 65 @ EE 6 5 5§ 8 5 8 8 5 5 & 5 6 5 066w @ 92
3.10 MotionControl Valve. . . ... . i ittt ittt etanaaaeeasanannnnaeeaaaaannnnnns 93
A1 Main Control Valve . ... ..ttt ittt i e e e sseseeessseeanannnnnnnnanannnnnnnnnns 94
3.12 Electrical Panel . ... ... i i it it e tseseennessnanassannaaenannnaennnnnns 96
313 Elecical HaMMeSSeS ccccavvvic i mssma s ne s s ss s s 5 & sbais e s E e e S s m b e s 66 66 & 666 666w 98
314 BaSC/CONIIONIS = ciswvs oo sis siae srime s @ i 6 6 & 5 5 9 5 5165 & 61 51 81 & 6 o0 1636 5 8 0 1 16 6 1600 L 00 0 0 B0 s 100
3.15 Brake Release PumpwithLanyard. . ........ ...ttt ittt ennnnnnns 101
SOCHON = BXBOE . 5 i 5 5 i 50 005w 0 50 500005 W 56 5 0 R R R R R U 103
4.1 Frontldle Axle - 2WD. . . ... .. it i it ittt eass s asssansssannnnsnnnnssnnnnnnns 104
4.2 Front Axle Hardware =4WD: oo csnnnnnsme e s s ee s s e e esis 6 e s 6 F e o 6 656 e 566 66 e e s 106
4.3 FrONt AXIE =AWD - s smmasie oo e s 5 5 5 o 5 S 5 S 6 8 8 & & 5 5 5 508 06 56 15 5 (¥ 16 (8 6 5 (5 6 8060 & %) 5 & 8 o 546 we 18 108
4.4 Steer' CylINAer=2WD. - s = = 5 55 5555 w5 55 s 1 5 515 5 5155 5 5 5 5 51 55 5) 54 5845 (515 15 15 18 (5 5 £ 51518 518 51 5 5 2 51 5) S 51 18 112
4.5 Steer Cylinder - 4WD . .. ..ottt ittt ettt s st e e 114
4.6 Drive Shaft. ... ..o i it ittt a e sttt 115
4.7 DAVE MOIOK ciscmcamsosssnssss e sssm e ssme s s s e s 6 6666 Ee s Ees s e 6 S 6 688 6 56 &6 116
4.8 Brake Mount and BraKe: . c s s siss s s s 505 5 5 5 5 08 508 S 89 518 518 8 560605 16 15 15 15 1 6 5 5 ® 5 59190 50 30 9 31 81 & 809 &) 5 48 117
4.9 COMOr DIIVE.: 5 5 560555 5 5 5 0 515 565508 (5 (515 5 55 (5 (8 150 ) 5 §) 51 5 81 81 85 8] 5§ 5408 08 16 (5 {8 5 (06, (5 (88 &) ) 51 & 51 5 51 8) 61,80 8808 18 118
410 RearDrive Assembly. .. ... ... i i i 120
4.1 Rear AXIe . ... ittt i e e i e a e e s 122
SectioNn 5 —ENgiNe . ... ..ottt i i i e 125
5.1 ENGINE RON-OUE TXaY s i w55 msisissiamne s s 6 5 5§56 5 S 5 86 555 5 660606610558 6 5 6 555G E 55 5 9 5655 5 56560 6 126
5.2 ENgINe/CONtrol PANCL. : s 555 s sissss 5.0 1575 515 0 (05159150 ) 81 50155 5251 24 51 50 S 5 15 5 (o 5.5 15 (5 0 1 61 w0 0 51 Sy s 13 130
5.3 Engine Tray LOCK. . . ... i ittt i ittt ittt s s sn s annananseaaaannnnnns 133
5.4 Kubota Diesel ENgine D1305 . ... .....ciiiiiiiii it ssnnananssssnnnnnnnneansnnnnnns 134
5.5 Kubota Diesel Fuel System (D1305). . - . ... cciccsvvuasorsancosnasssnasssissnnnsmnasanss 142
5.6 Kubota Diesel ENGINe HarMeSS . i c s cssmvas s ss s s s e e sssssssssssssssessss s sssas 144
165939AF SJ8831 RT, SJ8841 RT
4 sKYfAcK.



5.7 Alr Intake = KUubOta D130 o cuisiaoiv ois s m w0 m o5 5w 0000106 51 61 80 85 80 001008 08 05 6 0 6 60 008 06080 901 81 &) 1 81 93 o1 o0 o o 145
5.8 HYAraulic PUMDIUA . . o« o m oo mie siveim oo om e im im i i o 1 ) o m o ) 5 s o mm 146
5.9 Hydraulic PUMP B .. ... ittt s s st s s s nnnnnanneasaannnnnns 147
5.10 Exhaust Manifold - KubotaD1305 ..........ccuiiiiiiiiiiiii ittt snanansaseannnnnnns 149
511 KubotaDual FUelENgINE DFOT2 EFL i sanasnusessvsaaeass snsnene s s ssssssssssess 150
512 ExhaUuSt=DFI72EF| cccussnnacuinannmannsnssnssss s s sssamssssssssEssssss s s s es e s 154
513 AirIntake =DFI72 EFl . o s weiseissimmeism s s s oo e s s s 08 55 5w 015 05 = 8 5 & S 555 55 5 5 5 2 & 5 55 580 i 155
5.14 DisplayModule -DF972 EFl . ... ..ottt ittt et s e na s sanneaannannnnas 156
5.15 Engine Display -DFO972EFI. . . ... ..ot i ittt anannnnasaannnnnnns 157
5.16 EngineHarnesses-DF972EFl............... ... ciiiiiiiieiiinrennncaansessnnnnnnnss 158
517 KubotaDual Fuel HoSeS ~DFIT2 EFl. ..o ccsnmesccascvsamasoae ssisnsnssasensssssssssssees 160
518 Radiator Kit= KUDOA. « < < s s s misoimm s imm o o o o msm m s a0m o oo o0 oo s e 8 (8 8 8 @ 8 505000 9180 80 ) o a0 o e 164
5.19 KubotaDual FuelEngine-DF972..............ccitteerteecracecsanecsancesaansanenns 166
5.20 AirCleaner-Kubota DFO72 . ... ... ...ttt et aa s naa s snnneaaneaannns 172
521 Exhaust-KubDOtADFS72 i:iiiiiiiiisissunssns e sasssstissssssssnesssssses s 173
522 Kubota Fuel HOSeS = DFO7T2 ....cuiaviem i mmammm s s w m e o s w o e ace o e i 1 s 0 160600 o000 ) 0t o v 174
523 Kubota Dual Fuel Engine Harness =DF972 . .. cccorvcssssssvsoosmsnnnssanessssssssnsssees 178
524 Engine~Kubota DIeSeI TAF. . .o o e e e e ioimis i i im o mm o o) om0 mmsm om om i i i o o o ) 180
5.25 Airintake-KubotaDiesel TAF . .. ... .o i i ittt st s s s s a s annnnnnns 182
5.26 Engine Mount-KubotaDiesel T4F. . ... ... ..ttt it tnsnnnaasaarnnnnnns 183
527 EngINeCover ant TraY :ccavvs s sns s s ® s e s s a6 a6 68 66 o0 56 65 5 5 5 58 ¥ 5 5 6 6 s 88 S & s e 184
5.28 Starter, Stud Extension - Kubota Diesel Engine ...............cciiiiiiinnnrnnnnnnnnns 185
529 EngineTray =KubOIDTI0D o uieie eioisiesisisisiniomis s iosssmss e s s ams e sise s s s sssessasseosi 186
5.30 Filter-KubotaD1305. .. ... . it ittt ittt nsanasa s annanaas e nnaanas 187
5.31 Solenoid - Kubota Throttle D1105/D1305. . . . .. .o oottt it i e e e s s n s sanssnnnennnnsnnnns 188
5.32 EngineBase-KubotaT4F.............ciiiiieeiiirinnneacaccasasannncaasssssnnnnnnnas 189
Section 6 - Optional Equipment . ............. i i i nnnnnnnn 191
6.1 Hydraulic Hose Connections - Outriggers. . ... ... oot i ittt i e s i n e nan e nnnens 192
6.2 Outrigger Assembly. . . ... ..o i 194
6.3 Outrigger Cylinder Assembly . . ... ...t it et a et nan e nanaanneannns 198
6.4 Outrigger Manifold ASSeMDbBIY. .. .. ccsusensasssssasvnssasssnumsssssevsssssneasiaess 199
6.5 Oiitrigger Electrical Panel ASSembIY . : .z usrsssssssnnasnmom e ssmessssss@s s s s s & ame 201
6.6 Electrical Panel Connections - Hydraulic Outriggers with Auto-Level....................... 202
6.7 Outrigger/Generator Control Console Assembly . ...........cciiiiiiiiiiiiinninnnnnnnnns 204
6.8 3500 W Hydraulic Generator and Oil Option . . ... ..o iiii it it i e e nennnnnnnnns 206
6.9 12 kW Hydraulic Generator and Oil CoolerOption . . ....... ..ottt eiaane s 208
6.10 Hydraulic Generator and Oil Cooler Assembly . . ...... ...ttt iiiiii e 210
6.11 12 kW Generator Control Breaker Box and Mount Assembly . ...............oiiiiiannnn. 213
6.12 Hydraulic Hose Connections - 12 kW Generator .............c.iiiurinnnrrnnncnnnnnnnnns 214
6.13 Hydraulic Valve Assembly - 12 kW Generator . . .. ... .ottt i e anannnns 215
614 DualFlashing Ligt:c:cccucciciisaicioansassss e e s e s s ambessasssssssssesas e e s 216
615 Air Hose to Platform ASSemMDIY. .« e o e m s m e s o w o am m e o e o w0 00000 218
SJ8831 RT, SJ8841 RT 165939AF

skyfAack 5



6.16
6.17
6.18
6.19
6.20
6.21
6.22
6.23
6.24
6.25

Sectio
7.1
7.2
7.3
7.4
7.5
7.6

Sectio
8.1

(070 [ 185 = ' 219

Gate Hand Rail Kit. . ... ... .. i i i ittt e teeannnnnnaannanaanaasannnns 220
Telematics - ZTR ... ittt it it ttasesennaesaanasaannsessnnsesennnasennnnns 221
Positive Air Shut Off . ... ... ... i i i i ittt eeeannnaansnanaaaasannnns 222
Materal Handling Stand z. cccasinsnnnenssrssssaasunsnaaaeseessass e e s s e s s e s s e e 224
MOOl CAAAY Kit - - - v ccvavsinamasaammemess e mm e 5 e s 6 6 6 6 566 s s 65 6 6 S S E S 56 565 5 8 5 6 8 6 w68 226
HeaVy DULY PIPE RACK . o 510501010000 i0is 16 1015 10 1015 10 10101110081 81 919387 1 581 5 w0 0 (5 08 00 1 i 6 o 10181 ) 31 ) o o a5 618 228
Elevate Telematics, Rework-Service Kit. . . ... ... .ttt i ittt ee e ennnnanns 230
Elevate Telematics, Ready - Service Kit. ... ... ... i it i e i aeas 232
Secondary Guarding Lift Enable-Service Kit .. ... ... ... ittt 234
N7-Labels .......... i i i i ittt e 237
Labels KitsS . .. ..ottt it ittt ittt s s ans s anasssannsssnnnnsnnnnnssnnnnnns 239
Labels - Rightand Left Sides . ..ot i ittt st a e naens 240
Labels-Frontand Rear. .. ..... ..ttt ittt tsnasssannsssnnnnsnnnnssnnnnsnns 242
Labels= OUtHGOOTrS - c s s aasas s smmesenemesss s s e s s s seessseEeseeeess s s aes e 243
Labels= MISCeIANCOUS = o =i o scsis s oim s 555 5 5 5 5 8 5 8 6 0 & 5 8 5 50808 08 15 15 5 18 08 6 & [ 5 @ 680 8 & 5 & & o S48 o) 808 12 244
Labels - Control BOXeS . .. ..o ittt ittt i e et e ssnannnaneesaaaananneaaaaaannnns 246
RB=TADIBS o cxmnmm nm mm sm e sm om wm s s 6m 5 wmm s oS R w6 249
FlUuIdTabIeS i sz ciccvnrcnnins i c s s ssmas o m 55 60 s 6 6 suboiased & 6 4 & 5055 5 5 5 5% 5 5 & 6 6l 5088 13 250

165939AF

6

SJ8831 RT, SJ8841 RT
sKYfAcK.



Foreword

General

The information contained in this manual is designed
to aid the user in locating and identifying replacement
parts. Component parts of various assemblies and
subassemblies comprising the work platform are
illustrated and accompanied by a descriptive parts list.
Exploded drawings are used to show relative location
of component parts in disassembly order. If a part
cannot be found in this manual, contact your local
Skyjack Parts Department for assistance.

Parts Ordering Information

When ordering replacement parts, the complete part
number and description should be used to ensure
proper identification and delivery of the desired item.
This complete identification should also be used when
requesting equipment information.

Method of Listing

Parts are listed in order according to the reference
number shown in the illustration, followed by a full
description based upon the “NOUN FIRST” method.
That is, the noun name of the part is listed first, then
the modifying description information which serves to
specifically identify the item. For example: PIN, Clevis.

Assembilies at the beginning of a parts list may be
identified with a reference letter: A, B, C, etc. These
letters are used to identify different configurations

of the assembly. Individual parts in these lists have
corresponding letters after their description to identify
which assembly it is used in. If a part does not have a
reference letter, it is used in all of the assemblies.

Customer:

Bullets (¢) are used to show the assembly structure,
or parent/child relationship. A part listed at the
beginning of the parts list without a bullet before the
description is the main assembly, and all of the parts
below it with one bullet are the subcomponent parts of
that assembly. Two bullets denote a subcomponent
of a subcomponent, etc.

Example:

Main Assembly A

e Part1 (subcomponent of Main Assembly A)
e Part 2 (subcomponent of Main Assembly A)
e + Part 3 (subcomponent of Part 2)

Quantities

The quantities required to complete the assembly
are given for each part. If the quantity is (AR), it is
understood that the quantity may vary when the
machine is equipped with certain options. Order
quantity as needed.

How To Order Repair Parts

1. Address all orders to your local SKYJACK dealer.

2. Specify model and serial number of the work
platform (found on the serial number plate).

3. List the quantity needed.
List the length needed (if it is a bulk item).

5. List the part number and description as shown in
this manual for each item.

6. Show the billing and shipping address and the
name of the individual, if possible.

7. Suggest the best routing.

P

Dealer:

Model Number:

Serial Number:

Date Purchased:

USE ONLY SKYJACK AUTHORIZED REPLACEMENT PARTS!

SJ8831 RT, SJ8841 RT
skYfAacKk

165939AF
7



() Notes

165939AF SJ8831 RT, SJ8841 RT
8 sKYfAcK.



Section 1 - Platforms

@ Platform AC Outlet
@ Platform Control Box
Platform Control Box
Switches /

Drive/Steer Controller

Powered Extension
Deck Control Box

Power Unit Assembly A
Power Unit Assembly B

Power Unit - Single Extension

Power Unit - Double Extension

Powered Extension Deck
Cylinder Mounting

Powered Extension Deck Cylinder

Powered Extension Deck Electrical Panel

G Release Pins
° Platform and Hinged Railing

Roll-Out Extension Deck

Powered Extension Deck

Hydraulic Hoses - Single
Powered Extension Deck A

Hydraulic Hoses - Single Powered
Extension Deck B

Hydraulic Hoses - Dual Powered
Extension Decks (8831) A

Hydraulic Hoses - Dual Powered
Extension Decks (8831) B

Hydraulic Hoses - Dual Powered
Extension Decks (8841) A

Hydraulic Hoses - Dual Powered
Extension Decks (8841) B

SJ8831 RT, SJ8841 AT
skyfack

165939AF

9



1.1 Platform and Hinged Railing

A, B - D-Ring Anchor Points

@
[ | |
/ ’ ii
00 .

_&’_

10 skyfack



1.1 Platform and Hinged Railing

Index

Skyjack

No. Part No. Qty. Description
A - 1 HINGED RAILING (One extension deck) (D-Ring Anchor Points)
(For Model 8831 with serial number 36 000 347 and below)
(For Model 8841 with serial number 40 002 270 and below)
B - 1 HINGED RAILING (Two extension decks) (D-Ring Anchor Points)
(For Model 8831 with serial number 36 000 347 and below)
(For Model 8841 with serial number 40 002 270 and below)
Cc - 1 HINGED RAILING (One extension decks) (Railing Anchor Points)
(For Model 8831 with serial number 36 000 348 and above)
(For Model 8841 with serial number 40 002 271 and above)
D = 1 HINGED RAILING (Two extension decks) (Railing Anchor Points)
(For Model 8831 with serial number 36 000 348 and above)
(For Model 8841 with serial number 40 002 271 and above)
1 107623DG 1 WELDMENT, Main platform
2 111845 1 RAILING, Upper end, A, C
3 111842 1 RAILING, Lower end, A, C
4 111808 1 RAILING, Upper (End Rail), A, C
107621 1 RAILING, Upper (Control Box), A, C
107621 2 RAILING, Upper side, B, D
5 107615 2 RAILING, Lower side, A, B
207994 1 RAILING, Lower side (Control Box), C
2 RAILING, Lower side, D
207971 1 RAILING, Lower side (End Rail), C
6 111840 1 RAILING, Upper (Control Box), A, C
107621 1 RAILING, Upper (End Ralil), A, C
107621 2 RAILING, Upper side, B, D
7 107617 2 RAILING, Lower side, A, B
207999 1 RAILING, Lower side (Control Box), C
2 RAILING, Lower side, D
207972 1 RAILING, Lower side (End Rail), C
8 103914 AR |BOLT, Hex head (3/8"-16 x 3.75", Gr. 5)
9 (Ref.) - RING KIT, Safety, A, B
(For components, refer to Section 1.19 Safety D-Rings)
10 103885 4 BOLT, Hex head (5/16"-18 x 1.75", Gr. 5) (with half gate)
11 103996 -4 WASHER, Flat (5/16") (with half gate)
12 103984 1 NUT, Lock (5/16"-18) (with half gate)
13 104183 54" | PAD, Entry insulation (with half gate)
14 106915 2 RAILING, Gate entry top (with half gate)
15 (Ref.) - PIN ASSEMBLY, Quick release
(For components, refer to Section 1.3 Quick Release Pins)
16 104606 AR |NUT, Lock (3/8-16)
17 103472 AR |WASHER, Flat (3/8")
18 103873 AR |BOLT, Hex head (3/8"-16 x 2.5")

SJ8831 RT, SJ8841 RT

skyfAack

165939AF
11



1.1 Platform and Hinged Railing

C, D - Railing Anchor Points

skyfack



1.1 Platform and Hinged Railing

Index

Skyjack

No. Part No. Q.
19 132814 1 PLATFORM CONTROL CONSOLE MOUNTING ASSEMBLY
132816 1 « WELDMENT, Control console mount
103865 2 * BOLT, Hex head (5/16"-18 x 2")
103984 2 * NUT, Lock (5/16"-18)
103996 2 * WASHER, Flat (5/16")
124547 1 * PIN, Quick release assembly small loop
134355 1 * SCREW, Machine flat head (1/4"-20 x 3/4")
115649 1 * NUT, Hex nylon lock (1/4"-20, Gr. 5)
20 (Ref.) 1 PLATFORM OUTLET BOX ASSEMBLY
(For components, refer to Section 1.23 Platform AC Outlet)
21 108791 1 CLIP, Cable (stick—on)
22 103632 AR |SCREW, Self-tapping (1/4"-14 x 3/4")
23 110693 2 STOP, Latch
24 100702 AR |CAP, Tube end
25 119945 4 RIVET, Pop Wide Head
26 119943 1 PLATE, Gate clamp
27 119941 1 RUBBER STRIP, Gates
28 117289 2 GATE, Bottom (Hinged)
29 209527 - HINGE, Spring
30 117290 2 GATE, Half (Hinged — top)
117291 2 GATE, Full (Hinged — top)
- 110824 2 LATCH, Door spring pin
31 103107 1 * SPRING, Compression
22 105307 1 * PLATE, Latch release
33 105312 1 * GUIDE, Spring
34 100950 1 * PIN, Spring (1/8"x 1")
35 109377 1 * PIN, Latch (5/8" x 4.1875")
36 107614 AR |PLATE, Railing retainer
37 108575 18 |NUT, Hex (3/8"-16, Gr. 5)
38 138464 18 |BOLT, Hex head (3/8"-16 x 5/8", Gr. 5)
39 103995 2 WASHER, Flat - 1/4", C
40 103874 4 BOLT, Hex head (3/8"-16 x 3-3/4", Gr. 5), C
2 BOLT, Hex head (3/8"-16 x 3-3/4", Gr. 5), D

SJ8831 RT, SJ8841 RT

skyfAack

165939AF

13



1.2 Roll-Out Extension Deck

M107639A1

165939AF SJ8831 RT, SJ8841 RT
14 sKYfAcK.



1.2 Roll-Out Extension Deck

Index

Skyjack

No. Pari NG, Qty. Description
NOTE: Quantities shown are for a single extension platform.
A - 1 EXTENSION DECK (D-Ring Anchor Points)
(For Model 8831 with serial number 36 000 347 and below)
(For Model 8841 with serial number 40 002 270 and below)
B - 1 EXTENSION DECK (Railing Anchor Points)
(For Model 8831 with serial number 36 000 348 and above)
(For Model 8841 with serial number 40 002 271 and above)
1 107639 1 WELDMENT, Extension deck, A
209231 1 WELDMENT, Extension deck, B
195411 2 * PIN, Extension deck
100141 2 * ROLLER, Rear
195572 1 * WELDMENT, Extension deck tube, A
209232 1 * WELDMENT, Extension deck tube, B
2 106432 2 U-BOLT (1/4-20 x 3/4"ID)
3 117200 1 RAILING, Pivoting front
4 117199 1 RAILING, Side (Right hand)
5 115015 1 TUBE, Push bar lower (Right hand)
6 112467 2 PLUNGER, Quick release pull ring
7 115014 1 WELDMENT, Push bar upper
8 115016 1 TUBE, Push bar lower (Left hand)
9 117198 1 RAILING, Side (Left hand)
10 (Ref.) 1 WELDMENT, Main platform
(For components, refer to Section 1.1 Platform and Hinged Railing)
11 102237 2 PIN, Roller (3/4" x 3-11/32")
12 110425 8 PAD, Platform slider (1" diameter x 11/32")
13 111136 2 ROLLER, Extension deck
14 114998 2 PAD, Extension stop
15 105673 AR |PAD, Slider (1.5" diameter x 1/2")
101954 AR |PAD, Slider (1.5" diameter x 3/8")
16 107057 4 PAD, Platform slide (3/8" x 1.75" x 4")
17 112389 1 PIN, Locking (3/8")
18 (Ref.) 1 PIN ASSEMBLY, Quick release
(For components, refer to Section 1.3 Quick Release Pins)
19 (Ref.) 1 RING KIT, Safety, A
(For components, refer to Section 1.19 Safety D-Rings)
20 160075DG 1 PLATE, Safety label
21 103632 4 BOLT, Self tapping (1/4"-14 x 3/4")
L (Ref.) 1 LABELS

(For components, refer to Section 7.1 Labels Kits)

SJ8831 RT, SJ8841 RT

skyfAack

165939AF
15



1.3 Quick Release Pins

EXTENSION PLATFORM TOP/MIDDLE SIDE RAILINGS/END RAILINGS BOTTOM

END RAILINGS TOP (No extension) CONTROL BOXHARNESS

CONTROL BOX MOUNT

M10776AA

165939AF SJ8831 RT, SJ8841 RT
16 sKYfACK



1.3 AQuick Release Pins
Index Skyjack .
Qty. Description
No. Part No.
1 124548 AR |QUICK RELEASE LARGE LOOP PIN ASSEMBLY
100509 AR |+ PIN, Quick release (3/8" diameter x 2")
105807 AR |+ LANYARD (6"
2 124547 AR |QUICK RELEASE SMALL LOOP PIN ASSEMBLY
100509 AR |+ PIN, Quick release (3/8" diameter x 2")
105807 AR |+ LANYARD (6"
3 103874 AR |BOLT, Hex head (3/8"— 16 x 2.75", Gr. 5)
4 104606 AR  |NUT, Hex head nylon lock (3/8" - 16, Gr. 5)
5 103472 AR |WASHER, Flat (3/8")
6 112327 AR |SCREW, Self tapping hex head (3/8"— 18 x 1/2")
7 103856 1 BOLT, Hex head (1/4" — 20 x 3/4")

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
17



1.4 Powered Extension Deck

M10034AB

165939AF SJ8831 RT, SU8841 RT
18 sKYfACK



1.4 Powered Extension Deck

Index

Skyjack

Qty. Description
No. Part No.
NOTE: Quantities shown are for a single extension platform.
1 107639 1 WELDMENT, Extension deck
105829 2 * PIN, Roller (3/4" x 2.375")
100141 2 * ROLLER, Rear
2 113164 1 CLAMP, Cable
3 117200 1 RAILING, Pivoting front
4 (Ref.) - CONTROL BOX, Powered extension platform
(For components, refer to Section 1.11 Powered Extension Deck Control Box)
5 117199 1 RAILING, Extension deck side (Right hand)
6 (Ref.) 1 PIN ASSEMBLY, Quick release
(For components, refer to Section 1.3 Quick Release Pins)
7 160075DG 1 PLATE, Info/label mount
103632 4 * BOLT, Self tapping (1/4"-14 x 3/4")
8 107057 4 PAD, Platform slide (3/8 x 1.75" x 4")
9 117198 1 RAILING, Extension deck side (Left hand)
10 111136 2 ROLLER, Extension deck
11 110425 8 PAD, Platform slider (1" diameter x 11/32")
12 (Ref.) 1 WELDMENT, Main platform
(For components, refer to Section 1.1 Platform and Hinged Railing)
13 102237 2 PIN, Roller (3/4" x 3-11/32")
14 (Ref.) 1 POWER UNIT ASSEMBLY
(For components, refer to Section 1.5 Power Unit Assembly A)
(For components, refer to Section 1.6 Power Unit Assembly B)
15 (Ref.) 1 PANEL ASSEMBLY, Powered deck electrical
(For components, refer to Section 1.12 Powered Extension Deck Electrical Panel)
103864 2 * BOLT, Hex head (5/16"-18 x 1")
103404 2 * WASHER, Lock (5/16")
100397 2 * NUT, Hex (5/16"-18)
16 (Ref.) 1 CYLINDER ASSEMBLY, Powered extension deck
(For components, refer to Section 1.10 Powered Extension Deck Cylinder)
17 (Ref.) 1 RING KIT, Safety
(For components, refer to Section 1.19 Safety D-Rings)
18 105673 2 BUMPER, Slider (1.5" diameter x 1/2")
101954 2 PAD, Slider (1.5" diameter x 3/8")

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

19



1.5 Power Unit Assembly A

M126847Al

000

o .

@

o
o

N

g Q/Q

N

Index Skyjack e
Qty. Description
No. Part No.
(For Model 8831 with serial number 36 000 293 and above)
(For Model 8841 with serial number 40 001 401 and above)
1 170622DG 1 BRACKET, Power unit mounting
2 (Ref.) 1 POWER UNIT ASSEMBLY (Single extension)
(For components, refer to Section 1.7 Power Unit - Single Extension)
(Ref.) 1 POWER UNIT ASSEMBLY (Dual extension)
(For components, refer to Section 1.8 Power Unit - Double Extension)
3 111586 1 SPACER, Power unit mounting
4 122169 1 BRACKET, Power platform PC board
5 103472 7 WASHER, Flat (3/8")
6 103999 7 WASHER, Lock (3/8")
7 103473 6 BOLT, Hex head (3/8"-16 x 1", Gr. 5)
8 103996 4 WASHER, Flat (5/16")
9 103984 2 NUT, Lock (5/16"-18)
10 103864 2 BOLT, Hex head (5/16"-18 x 1", Gr. 5)
11 103916 1 BOLT, Hex head (3/8"-16 x 3.25", Gr. 5)
165939AF SJ8831 RT, SU8841 RT
20 skyfack



1.6 Power Unit Assembly B

M126847AG

Index Skyjack e
Qty. Description
No. Part No.
(For Model 8831 with serial number 36 000 292 and below)
(For Model 8841 with serial number 40 001 400 and below)
1 110583DG 1 BRACKET, Power unit mounting
2 111289 1 POWER UNIT ASSEMBLY (12 VDC)
300243 1 * CARP Filler/breather
300248 1 * MOTOR (12 VDC)
113172 AR |+ « BRUSH SET, Motor
300242 1 * SOLENOID (12 VDC)
113173 1 * PUMP Hydraulic (1.2 gpm)
111290 1 * BLOCK, Manifold
3 111586 1 SPACER, Power unit mounting
4 122169 1 BRACKET, Power platform PC board
5 153336 1 VALVE ASSEMBLY, Direction 12 V spool
153337 1 * COIL, Spool valve (12 V)
104345 1 CONNECTOR, Gray
104409 1 CONNECTOR, Black
6 103920 4 * BOLT, Socket (#10-24 x 2 SHC, Gr. 5)
7 103472 7 WASHER, Flat (3/8")
8 103999 7 WASHER, Lock (3/8")
9 103473 6 BOLT, Hex head (3/8"-16 x 1", Gr. 5)
10 114578 2 FITTING, Elbow 90° (06 JICM — 06 ORBM)
11 103996 4 WASHER, Flat (5/16")
12 103984 2 NUT, Lock (5/16"-18)
13 103864 2 BOLT, Hex head (5/16"-18 x 1", Gr. 5)
14 103916 1 BOLT, Hex head (3/8"-16 x 3.25", Gr. 5)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
21



1.7 Power Unit - Single Extension

&

N —

T
( =\
||
P~
19
C
R

111111111

1659, 8831 RT, SU8841 R
22 skyfack



1.7 Power Unit - Single Extension

Index

Skyjack

No. Part No. Qty. Description
- 161940 1 POWER UNIT ASSEMBLY (Single Extension)
(For Model 8831 with serial number 36 000 293 and above)
(For Model 8841 with serial number 40 001 401 and above)
1 169441 1 * VALVE, Electrical (12 VDC)
2 169440 2 * O-RING (0.63 X0.75 X 0.06 — 016)
3 169429 1 * SWITCH, Solenoid
4 169430 1 * CABLE, Insulated (with lugs)
5 169431 1 * MOTOR,DC 12V
6 169432 1 * CLAMP Hose worm
7 169433 1 * CLAMP Hose worm
8 169434 1 * PLUG, Reservoir breather (3/8 NPT)
9 169442 1 * RESERVOIR, Plastic
10 169435 1 * WIRE ASSEMBLY, Control
11 169436 1 * ASSEMBLY, I-PUMP
12 169437 1 * SHAFT, Intermediate
13 169438 1 * FILTER, Screen
14 169439 1 * VALVE ASSEMBLY, Reservoir
15 103404 1 * WASHER, Lock (5/16")
16 103887 1 * BOLT, Hex head (5/16"-18 x 3/4")
17 114578 2 * FITTING, Elbow 90° (06 JICM — 06 ORBM)
18 166933 3 * SCREW, Socket head cap (1/4"-20 x 2.75" zinc)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

23



1.8 Power Unit - Double Extension

000 @ (11]12]
\ / &) / i ,/o i \‘ llﬁ”[=|
: ® o
0" <1 1> } Q B‘@ ®|
d & c'b mim

M166350AC_3

165939AF SJ8831 RT, SU8841 RT
24 skyYfack



1.8 Power Unit - Double Extension

Index

Skyjack

No. Part No. Qty. Description
- 166350 1 POWER UNIT ASSEMBLY (Double Extension)
(For Model 8831 with serial number 36 000 293 and above)
(For Model 8841 with serial number 40 001 401 and above)
1 169441 2 * VALVE, Electrical (12 VDC)
2 169440 2 * O-RING (0.63 X0.75 X 0.06 — 016)
3 169429 1 * SWITCH, Solenoid
4 169430 1 * CABLE, Insulated (with lugs)
5 169431 1 * MOTOR,DC 12V
6 169432 1 * CLAMP Hose worm
7 169433 1 * CLAMP Hose worm
8 169434 1 * PLUG, Reservoir breather (3/8 NPT)
9 169442 1 * RESERVOIR, Plastic
10 169435 1 * WIRE ASSEMBLY, Control
11 169436 1 * ASSEMBLY, I-PUMP
12 169437 1 * SHAFT, Intermediate
13 169438 1 * FILTER, Screen
14 169439 1 * VALVE ASSEMBLY, Reservoir
15 103404 1 * WASHER, Lock (5/16")
16 103887 1 * BOLT, Hex head (5/16"-18 x 3/4")

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

25



1.9 Powered Extension Deck Cylinder Mounting

M10773AA
Index Skyjack
Qty. Description
No. Part No.
NOTE: Part numbers followed by “DG" indicate dark grey painted parts.
1 (Ref.) 1 POWERED EXTENSION DECK CYLINDER ASSEMBLY
(For components, refer to Section 1.10 Powered Extension Deck Cylinder)
2 106446 1 RING, Retaining
3 113331 1 ADAPTER, Cylinder rod
4 113305 2 ISOLATOR, Cylinder rod
5 125664 1 SPACER (3/4" x 1" x 3/4")
6 212940 1 WASHER, (0.824 ID X 2.012 OD X 0.199 ZN - HARD)
7 113360 1 BOLT, Hex head (3/4"-16 x 1.50")
8 104002 1 WASHER, Lock (3/4")
9 113334DG 1 WELDMENT, Cylinder rod mount
10 106450 1 NUT, Jam (3/4"-16, Gr. 5)
11 108366DG 1 WELDMENT, Cylinder rod support
12 = 1 HARDWARE, Powered extension deck cylinder
101297 2 * BOLT, Hex head (3/8"-16 x 1.25", Gr. 5)
103472 4 * WASHER, Flat (3/8")
104606 2 * NUT, Lock (3/8")
165939AF SJ8831 RT, SU8841 RT

26 sKYfACK



1.10 Powered Extension Deck Cylinder

M120275AB

~
!
1
1
1
1
1
1
1
1
1
1
1
1
S

’
’
’

Index Skyjack e
Qty. Description
No. Part No.
NOTE: Part numbers followed by “DG" indicate dark grey painted parts.

- 120275DG 1 POWERED EXTENSION DECK CYLINDER

1 120271G 1 * WELDMENT, Cylinder barrel

2 103830 1 * NUT, Lock (5/8"-11, Gr. 8)

3 117942 1 * PISTON

4 116069 1 * SPACER, Stop tube

5 118089 1 * ROD, Piston

6 120254 1 * GLAND, Cylinder end

K 107396 1 KIT, Seal repair

SJ8831 RT, SU8841 RT
skYfack

165939AF
27



1.11 Powered Extension Deck Control Box

M115592AM

165939AF SJ8831 RT, SU8841 RT
28 sKYfACK



1.11 Powered Extension Deck Control Box

Index

Skyjack

No. Part No. Qty. Description
- 115592 1 POWERED EXTENSION DECK CONTROL CONSOLE ASSEMBLY
1 115539 1 * BOX, Control
3 102853 2 * SWITCH, Toggle
2 111181 2 * GUARD, Toggle switch
4 115649 6 * NUT, Lock, Nylon/Zinc (1/4"-20, Gr. 5)

5 103995 8 * WASHER, Flat (1/4")

6 103862 2 * BOLT, Hex head (1/4"-20 x 2.25", Gr. 5)
7 212522 1 * PLATE, Powerdeck controls support

8 114377 1 * PLUG, Plastic (1/2")

9 103856 4 * BOLT, Hex head (1/4"-20 x 3/4", Gr. 5)

10 107712 1 * MALE CONNECTOR ASSEMBLY (5 pin)

103567 1 * + HOUSING ASSEMBLY
132790 1 « + « HOUSING

132110 1 e « « CONNECTOR, Strain relief
103569 1 * + INSERT, Male

11 106401 1 * CORD, Coiled (18/3)

12 103041 1 * CONNECTOR, Strain relief
13 102955 4 * TERMINAL, 14-16 GA #6 ring, blue (not shown)
14 119749 3 * TERMINAL, 22-16 GA #6 ring, red (not shown)
L (Ref.) 1 LABELS

(For components, refer to Section 7.6 Labels - Control Boxes)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

29



1.12 Powered Extension Deck Electrical Panel

anl |’

M11425AA

165939AF SJ8831 RT, SU8841 RT
30 sKYfAcK



1.12 Powered Extension Deck Electrical Panel

Index

Skyjack

No. Part No. Qty. Description
A - 1 SINGLE POWERED EXTENSION DECK
B - 1 DUAL POWERED EXTENSION DECK (Shown)
1 119602 45" |CABLE
2 102921 1 DIODE
3 119600 720" |CABLE (Model 8841)
119611 574" |CABLE (Model 8831)
4 122169 1 BRACKET, Power deck PC board
103864 2 * BOLT, Hex head (5/16"-18 x 1", Gr. 5)
103996 2 * WASHER, Flat (5/16")
100397 2 * NUT, Hex head (5/16"-18, Gr. 5)
103404 2 * WASHER, Lock (5/16")
5 120844 1 BOARD, Power deck PC
104698 4 * BOLT, Machine (#10-32 x 3/4")
104694 4 * WASHER, Flat (#10)
104185 4 * WASHER, Lock (#10)
6 120658 1 FUSE (10 A)
7 122154 1 HARNESS, Power deck pump contactor
119897 1 * PLUG, PC board connector (5 Pin)
8 122178 1 HARNESS, Power deck control console, A
122179 1 HARNESS, Power deck control console, B
119900 1 * PLUG, PC board connector (8 Pin)
107711 AR |+ FEMALE CONNECTOR ASSEMBLY (5 pin)
103568 1 « « HOUSING
103570 1 e « INSERT, Female
9 122155 1 HARNESS, Power deck directional valves, A
122171 1 HARNESS, Power deck directional valves, B
119896 AR |+ PLUG, PC board connector (4 pin)
127315 AR |+ CONNECTOR, Solenoid with diode
10 119598 720" |CABLE (Model 8841)
119610 574" |CABLE (Model 8831)
11 119601 8" CABLE
12 103256 20" |CABTIRE (18/2)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
31



1.13 Hydraulic Hoses - Single Powered Extension Deck A

o [fbg

@

——= (7]
oS —— O\ELO

i

Iq
N\
[o]

- N | .

/

Model 8831 E Model 8841
I
M120313_M120315AG
Index Skyjack
Qty. Description
No. Part No.
(For Model 8831 with serial number 36 000 293 and above)
(For Model 8841 with serial number 40 001 401 and above)
1 (Ref.) 1 POWERED EXTENSION DECK CYLINDER ASSEMBLY
(For components, refer to Section 1.10 Powered Extension Deck Cylinder)
2 (Ref.) 1 POWER UNIT ASSEMBLY (Single Extension)
(For components, refer to Section 1.4 Powered Extension Deck)
3 103069 1 FITTING, Straight (06 JICM — 06 ORBM)
4 114578 1 FITTING, Elbow 90° (06 JICM — 04 ORBM)
5 104134 1 HOSE ASSEMBLY, Front cylinder retract (93") (Model 8831)
6 104487 1 HOSE ASSEMBLY, Front cylinder extend (32") (Model 8831)
7 102540 1 HOSE ASSEMBLY, Front cylinder extend (13") (Model 8841)
8 102473 1 HOSE ASSEMBLY, Front cylinder retract (47") (Model 8841)
165939AF SJ8831 RT, SU8841 RT

32 sKYfACK



1.14 Hydraulic Hoses - Single Powered Extension Deck B

ML3F-1009AA

0
/

E .ﬁ
o/g.@://

Index Skyjack
Qty. Description
No. Part No.
(For Model 8831 with serial number 36 000 292 and below)
(For Model 8841 with serial number 40 001 400 and below)
1 (Ref.) 1 POWERED EXTENSION DECK CYLINDER ASSEMBLY
(For components, refer to Section 1.10 Powered Extension Deck Cylinder)
2 (Ref.) 1 POWER UNIT ASSEMBLY (12 VDC)
(For components, refer to Section 1.4 Powered Extension Deck)
3 103069 1 FITTING, Straight (06 JICM — 06 ORBM)
4 103073 3 FITTING, Elbow 90° (#6 ORB — #6)
5 102540 1 HOSE ASSEMBLY, Front cylinder extend (13") (Model 8841)
104487 1 HOSE ASSEMBLY, Front cylinder extend (32") (Model 8831)
6 102473 1 HOSE ASSEMBLY, Front cylinder retract (47") (Model 8841)
104134 1 HOSE ASSEMBLY, Front cylinder retract (93") (Model 8831)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

33



1.15 Hydraulic Hoses - Dual Powered Extension Decks (8831) A

M120316AG

Index Skyjack
Qty. Description
No. Part No.
(For Model 8831 with serial number 36 000 293 and above)
1 (Ref.) 1 POWERED EXTENSION DECK CYLINDER ASSEMBLY
(For components, refer to Section 1.10 Powered Extension Deck Cylinder)
2 (Ref.) 1 POWER UNIT ASSEMBLY (Double extension)
(For components, refer to Section 1.4 Powered Extension Deck)
3 103069 2 FITTING, Straight (06 JICM — 06 ORBM)
4 114578 2 FITTING, Elbow 90° (06 JICM — 04 ORBM)
5 102540 1 HOSE ASSEMBLY, Rear cylinder extend (13")
6 102473 1 HOSE ASSEMBLY, Rear cylinder retract (47")
7 104487 1 HOSE ASSEMBLY, Front cylinder extend (32")
8 104134 1 HOSE ASSEMBLY, Front cylinder retract (93")
165939AF SJ8831 RT, SU8841 RT

34 sKYfACK



1.16 Hydraulic Hoses - Dual Powered Extension Decks (8831) B

FRONT D REAR
] / 1 E
| .'JFI ! - - ] HH [Jm=
o ! o
/’é._—»— == / \\ | ll== —é
ML3F-1011AB
Index Skyjack o
Qty. Description
No. Part No.
(For Model 8831 with serial number 36 000 292 and below)
1 (Ref.) 1 POWERED EXTENSION DECK CYLINDER ASSEMBLY
(For components, refer to Section 1.10 Powered Extension Deck Cylinder)
2 (Ref.) 1 POWER UNIT ASSEMBLY (12 VDC)
(For components, refer to Section 1.4 Powered Extension Deck)
3 103069 2 FITTING, Straight (06 JICM — 06 ORBM)
4 103073 6 FITTING, Elbow 90° (#6 ORB — #6)
5 104487 1 HOSE ASSEMBLY, Front cylinder extend (32")
6 104134 1 HOSE ASSEMBLY, Front cylinder retract (93")
7 111291 1 BLOCK, Rear extension platform valve manifold
8 102540 1 HOSE ASSEMBLY, Rear cylinder extend (13")
9 102473 1 HOSE ASSEMBLY, Rear cylinder retract (47")
SJ8831 RT, SU8841 RT 165939AF

skYfack

35



1.17 Hydraulic Hoses - Dual Powered Extension Decks (8841) A

| |

-
o
-]

M120314AG

Index Skyjack
Qty. Description
No. Part No.
(For Model 8841 with serial number 40 001 401 and above)
1 (Ref.) 1 POWERED EXTENSION DECK CYLINDER ASSEMBLY
(For components, refer to Section 1.10 Powered Extension Deck Cylinder)
2 (Ref.) 1 POWER UNIT ASSEMBLY (12 VDC)
(For components, refer to Section 1.4 Powered Extension Deck)
3 103069 2 FITTING, Straight (06 JICM — 06 ORBM)
4 114578 2 FITTING, Elbow 90° (06 JICM — 04 ORBM)
5 104487 1 HOSE ASSEMBLY, Front cylinder extend (32")
6 104134 1 HOSE ASSEMBLY, Front cylinder retract (93")
7 102540 1 HOSE ASSEMBLY, Rear cylinder extend (13")
8 102473 1 HOSE ASSEMBLY, Rear cylinder retract (47")
165939AF SJ8831 RT, SU8841 RT

36 sKYfACK



1.18 Hydraulic Hoses - Dual Powered Extension Decks (8841) B

E— =0 |ls= 4?,
ml Y ul
o iy ([P
FRONT \ REAR
ML3F-1012AB
Index Skyjack
Qty. Description
No. Part No.
(For Model 8841 with serial number 40 001 400 and below)
1 (Ref.) 1 POWERED EXTENSION DECK CYLINDER ASSEMBLY
(For components, refer to Section 1.10 Powered Extension Deck Cylinder)
2 (Ref.) 1 POWER UNIT ASSEMBLY (12 VDC)
(For components, refer to Section 1.4 Powered Extension Deck)
3 103069 2 FITTING, Straight (06 JICM — 06 ORBM)
4 103073 6 FITTING, Elbow 90° (#6 ORB-#6)
5 102540 1 HOSE ASSEMBLY, Front cylinder extend (13")
6 102473 1 HOSE ASSEMBLY, Front cylinder retract (47")
7 111291 1 BLOCK, Rear extension platform valve manifold
8 104487 1 HOSE ASSEMBLY, Rear cylinder extend (32")
9 104134 1 HOSE ASSEMBLY, Rear cylinder retract (93")
SJ8831 RT, SU8841 RT 165939AF

skyYfAack 37



() Notes

165939AF SJ8831 RT, SU8841 RT
38 sKYfAcK



1.19 Safety D-Rings

0 n n ul
.&\ /&“—L ) i gklg\ /Es.
Sadrsionec Machines Without . Platorm Machines Without Extension Deck
Optional Location For Extension Platform CPtional Location For Eserision Plstlorns: Optional Location For
Safety D-Rings 87 D-Rl\ngs Safety D-Rings
'es/ \cs J = 0 T .-s:a/ \m'
U J [=) U
M10983AA
Index Skyjack
Qty. Description
No. Part No.
— 125584 1 SAFETY D-RING KIT
1 103473 2 * BOLT, Hex head (3/8-16 x 1", Gr. 5)
2 113122 1 * BRACKET, Safety ring
3 114989 1 * D-RING, Safety
4 103472 2 |+ WASHER, Flat (3/8")
5 104606 2 * NUT, Hex nylon lock (3/8"-16, Gr. 5)
S$J8831 RT, SJ8841 RT 165939AF

skyYfAack 39



1.20 Platform Control Box

M10365AE

165939AF SJ8831 RT, SU8841 RT
40 sKYfACK



1.20 Platform Control Box

Index Skyjack .
Qty. Description
No. Part No.
A 147235 1 PLATFORM CONTROL BOX ASSEMBLY
(For Model 8831 ANSI/CSA)
(For Model 8831 KC with serial number 36000445 and above)
(For Model 8841 KC with serial number 40003103 and above)
B 147224 1 PLATFORM CONTROL BOX ASSEMBLY
(For Model 8831 KC with serial number 36000444 and below)
(For Model 8841 KC with serial number 40003102 and below)
1 (Ref.) 1 SWITCHES, Control
(For components, refer to Section 1.21 Platform Control Box Switches)
2 128887 1 WELDMENT, Control box
3 128891 1 COQOVER, Control box bottom
4 112327 10 |SCREW, Self-tapping (#8-18 x 1/2")
5 (Ref.) 1 SCISSOR CONTROL CABLE ASSEMBLY (32 pin)
(For components, refer to Section 2.11 Scissor Control Cable)
6 115283 1 PLATFORM CONTROL CABLE ASSEMBLY
115274 88" |+ CABLE (18/30)
114475 1 * CONNECTOR ASSEMBLY (32 pin)
114466 1 * +» HOUSING ASSEMBLY
132788 1 e « « HOUSING
132109 1 e * + CONNECTOR, Strain relief
114469 1 * + INSERT, Male (Pins 1-16)
114470 1 * + INSERT, Male (Pins 17-32)
7 300788 1 CONNECTOR, Strain relief
8 119752 1 TERMINAL, 8-22 GA #10 ring, red
9 147236 1 HARNESS, Control box, A
147222 1 HARNESS, Control box, B
10 (Ref.) 1 DRIVE/STEER CONTROLLER ASSEMBLY
(For components, refer to Section 1.22 Drive/Steer Controller)
11 102956 1 PLUG, Hole (7/8")
12 124153 1 GUARD, Controller
13 103962 4 SCREW, Machine (#10-32 x 1/2")
14 104694 2 WASHER, Flat (#10)
15 104185 4 WASHER, Lock (#10)
16 104003 4 NUT, Machine (#10- 32, Gr. 5)
17 103955 6 SCREW, Machine (#6-32 x 3/4")
18 124275 1 BRACKET, Terminal block mount
19 115401 AR |FERRULE, 18 GA
20 103985 6 NUT, Machine (#6-32)
21 103012 1 STRIP, Terminal block (1.5 mm)
L 130801 1 LABELKIT, A
130765 1 LABELKIT, B
(For components, refer to Section 7.6 Labels - Control Boxes)

SJ8831 RT, SU8841 RT
skyfack

165939AF
41



1.21 Platform Control Box Switches

M11334AB

165939AF SJ8831 RT, SU8841 RT
42 sKYfACK



1.21 Platform Control Box Switches

Index Skyjack .
Qty. Description
No. Part No.
1 144655 1 SWITCH ASSEMBLY (Low/High range)
147233 1 * HEAD, Select switch (2 position)
147056 1 * LATCH
147054 1 * SWITCH, N.O. contact
2 144655 1 SWITCH ASSEMBLY (Low/High throttle)
147233 1 * HEAD, Select switch (2 position)
147056 1 * LATCH
147054 1 ¢ SWITCH, N.O. contact
3 194747 1 SWITCH ASSEMBLY (Up/Down)
147069 1 * HEAD, Selector switch (Momentary)
147056 1 * LATCH
147054 2 * SWITCH, N.O. contact
4 195201 1 LIGHT ASSEMBLY (Power indicator/Overload indicator)
147225 1 * LENS, Red
147056 1 * LATCH
147229 1 * LED BLOCK, Red (12V)
5 114373 1 SWITCH, Torque toggle
6 111181 1 GUARD, Toggle switch
7 144648 1 SWITCH ASSEMBLY (Horn)
147058 1 * HEAD, Push button switch (black)
147056 1 * LATCH
147054 1 * SWITCH, N.O. contact
8 144648 1 SWITCH ASSEMBLY (Glow plug/choke)
147058 1 * HEAD, Push button switch (black)
147056 1 * LATCH
147054 1 « SWITCH, N.O. contact
9 144648 1 SWITCH ASSEMBLY (Start)
147058 1 * HEAD, Push button switch (black)
147056 1 * LATCH
147054 1 * SWITCH, N.O. contact
10 195202 1 SWITCH ASSEMBLY (Lift enable)
147211 1 * HEAD, Push button switch (Green)
147056 1 * LATCH
147054 1 * SWITCH, N.O. contact
11 144647 1 SWITCH ASSEMBLY (Emergency stop)
147051 1 * HEAD, Stop switch
147056 1 * LATCH
147053 1 * SWITCH, N.C. contact (ANSI/CSA)
147053 2 SWITCH, N.C. contact (KC)
147229 1 * LED BLOCK, Red (12V)
12 195203 1 SWITCH ASSEMBLY, Key select
149605 1 * HEAD, Key select
147056 1 * LATCH
147053 3 * SWITCH, N.C. contact
147054 1 * SWITCH, N.O. contact
13 104466 AR |KEY (#455)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

43



1.22 Drive/Steer Controller

SJ8831 RT, SU8841 RT
skyfack

165939AF

44



1.22 Drive/Steer Controller

Index Skyjack .
Qty. Description

No. Part No.

- 159109 1 DRIVE/STEER CONTROLLER ASSEMBLY

1 159055 1 * HANDLE ASSEMBLY

2 159057 1 * « HANDLE, Front half

3 122879 4 « + SCREW, Controller handle

4 159065 2 * * SCREW, Plastite (#4-20 x 5/16")

5 159060 1 ¢ + HOLDER, Micro switch

6 159613 1 * + ROCKER MICRO ASSEMBLY

7 141341 1 *  AXLE, Rocker

8 154717 1 * + ROCKER

9 122874 1 e + CAP Rubber

10 159063 1 « + WASHER

11 159062 1 * « BOQOT, Plunger switch

12 159064 1 * « SPRING

13 159061 1 e « SWITCH, Plunger

14 159067 1 « + SWITCH, Lever micro

15 159066 2 e « SCREW, Plastite (#2-28 x 1/2")

16 159068 1 ¢ « INSULATOR, Micro

17 122961 1 ¢ + COUPLING (8 mm)

18 122960 2 * + SCREW, Set

19 154718 1 e + SCREW (#6-32 x 5/8")

20 159058 1 « + HANDLE, Back half

21 122964 1 * « NUT, Controller lever

22 159059 1 * « LEVER, Trigger

23 122846 2 * SCREW

24 122847 2 « WASHER

25 127179 1 « BOOT and GASKET

26 162552 1 * WASHER

27 162553 1 « E-CLIP

28 122861 1 * BASE

29 122869 4 * MICROSWITCH

30 162556 2 « SCREW

31 162555 1 ¢ INSULATOR

32 127035 1 * RELAY, 12V (40 A)

33 122840 1 * MALE CONNECTOR ASSEMBLY (9 pin)
116993 1 * + HOUSING, Male
116990 9 * + PIN, Wire (Female)

34 122841 1 * FEMALE CONNECTOR ASSEMBLY (9 pin)
122839 1 * + HOUSING, Female
116989 9 * + PIN, Wire (Male)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
45



1.23 Platform AC Outlet

M156288AA

Index Skyjack .
Qty. Description
No. Part No.
A 136311 1 110 VAC OUTLET ON PLATFORM (Model 8831 ANSI/CSA w/o Generator)
B 169949 1 110 VAC OUTLET ON PLATFORM (Model 8831 ANSI/CSA with Generator)
C 136316 1 110 VAC OUTLET ON PLATFORM (Model 8841 ANSI/CSA w/o Generator)
D 169951 1 110 VAC OUTLET ON PLATFORM (Model 8841 ANSI/CSA with Generator)
E 117549 1 110 VAC OUTLET ON PLATFORM (Model 8841 KC w/o Generator)
F 169952 1 110 VAC OUTLET ON PLATFORM (Model 8841 KC w/o Generator)
1 136328 1 BOX, Outlet with fitting, A, B, C, D
2 134140 2 RIVET, Open end dome (1/4" diameter), A, B, C, D
3 103995 2 WASHER, Flat (1/4"), A, B, C, D
4 104208 1 PLUG, 3-Prong male (15A/125V), A, C
5 109698 1 RECEPTACLE, 125V GFI, A, B, C, D
6 109699 1 PLATE, Weatherproof cover, A, B, C, D
7 103024 1 CLIP, Cord, A, C, E
8 105269 672" |CABTIRE (14/3),A, B
792" |CABTIRE (14/3),C, D
117542 864" |CABTIRE (14/3),E, F
9 103014 2 GROMMET, Rubber (7/8)
10 103856 1 BOLT, Hex head (1/4"-20 x 3/4"), E, F
104000 1 WASHER, Lock (1/4"), E, F
103980 1 NUT, Hex head (1/4"-20 UNC), E, F
11 130730 1 GROUND WIRE ASSEMBLY, E, F
12 156689 1 COVER, Ontario Hydro 110 (ANSI/CSA with Ontario Hydro option)
13 103632 2 SCREW, Hex head self tapping (1/4"-14 x 3/4") (ANSI/CSA w/Ontario Hydro)
165939AF SJ8831 RT, SU8841 RT

46 sKYfACK



Section 2 - Scissors

Scissor Arm ‘('
Mounting Hardware / \ —
— ﬁ Scissor Arm

Connecting Hardware

Scissors - SJ8831 RT

Scissors - SJ8841 RT

Lift Cylinder

Horn, Light and Beeper

Additional Beeper - KC

Hydraulic Hose

Connections - Lift Cylinders Holding Valve with Pressure Switch

Holding Valve Scissor Control Cable

SJ8831 RT, SJ8841 RT 165939AF

skyYfack 47



2.1 Scissors - SJ8831 RT

sKYfACK



2.1 Scissors - SJ8831 RT
Index Skyjack e
Qty. Description
No. Part No.
1 110363DG 1 WELDMENT, Inner scissor (1st level)
2 (Ref.) 1 BAR, Centering mounting assembly
(For components, refer to Section 2.3 Scissor Arm Mounting Hardware)
3 (Ref.) 2 END PIN ASSEMBLY
(For components, refer to Section 2.4 Scissor Arm Connecting Hardware)
4 110377DG 1 WELDMENT, Inner scissor (2nd level)
5 (Ref.) 2 PIN, Lift cylinder pivot assembly
(For components, refer to Section 2.4 Scissor Arm Connecting Hardware)
6 (Ref.) 2 ASSEMBLY, Top slider
(For components, refer to Section 2.3 Scissor Arm Mounting Hardware)
7 111954 1 SAFETY BAR LATCH ASSEMBLY
102780 1 * LATCH, Safety bar
111534 1 * KNOB, Latch (Model 8831)
103855 1 * BOLT, Hex head (1/4"-20)
104000 1 * WASHER, Lock (1/4")
8 110395DG 1 WELDMENT, Inner scissor (3rd level)
9 124753 1 CLAMP ASSEMBLY (Ontario Hydro)
103078 4 * CLAMP, Double (G10)
124445 8 * CLAMP, Double
103962 8 * SCREW, Machine (#10-32 x 1/2")
104694 8 * WASHER, Flat (#10 S.A.E)
104185 8 * WASHER, Lock (#10 NOM)
104003 8 * NUT, Machine (#10-32, Gr. 5)
124763 1 * LABEL, Ontario Hydro
10 110361DG 1 WELDMENT, Outer scissor (3rd level)
11 110347DG 1 WELDMENT, Outer scissor (2nd level)
12 (Ref.) 1 LIFT CYLINDER ASSEMBLY
(For components, refer to Section 2.7 Lift Cylinder)
13 111172 1 CORD, Holding Valve Assembly (Not shown)
127315 1 * CONNECTOR, Left Cylinder Solenoid (with diode)
170593 1 * CONNECTOR, Right Cylinder Solenoid (with diode)
14 (Ref.) 1 LIMIT SWITCH PIN ASSEMBLY
(For components, refer to Section 2.4 Scissor Arm Connecting Hardware)
15 110328DG 1 WELDMENT, Outer scissor (1st level)
16 103937 AR |BOLT, Socket (3/8"-16 x 3/4", Gr. 5)
17 111135 4 BUMPER, Scissor arm (2.5" x 1.0625") (Arm)
105395 4 BUMPER, Scissor arm (2.5" x 1.5") (Base)
18 (Ref.) 2 ASSEMBLY, Bottom slider
(For components, refer to Section 2.3 Scissor Arm Mounting Hardware)
19 (Ref.) 6 ASSEMBLY, Center pin
(For components, refer to Section 2.4 Scissor Arm Connecting Hardware)
20 131952 AR |SPACER, Bumper
21 103938 AR |BOLT, Socket (3/8-16 x 1.5", Gr. 5)
22 112440DG 1 WELDMENT, Centering bar pivot/lowering valve
103865 1 * BOLT, Adjusting (5/16"-18 x 2")
103984 1 * NUT, Lock (5/16"-18)
23 (Ref.) 1 VALVE AND VALVE BLOCK ASSEMBLY
(For components, refer to Section 2.8 Hydraulic Hose Connections - Lift Cylinders)
24 (Ref.) 1 BEEPER/LIGHT AND HORN ASSEMBLIES
(For components, refer to Section 2.5 Horn, Light and Beeper)
(For components, refer to Section 2.6 Additional Beeper - KC)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

49



2.2 Scissors - SJ8841 RT

8831 RT, SJ8841 RT

sKYfACK



2.2 Scissors - SJ8841 RT

Index

Skyjack

No. Part No. Qty. Description
1 110363DG 1 WELDMENT, Inner scissor (1st level)
2 (Ref.) 1 BAR, Centering mounting assembly
(For components, refer to Section 2.3 Scissor Arm Mounting Hardware)
3 (Ref.) 2 END PIN ASSEMBLY
(For components, refer to Section 2.4 Scissor Arm Connecting Hardware)
4 110377DG 1 WELDMENT, Inner scissor (2nd level)
5 (Ref.) 2 PIN, Lift cylinder pivot assembly
(For components, refer to Section 2.4 Scissor Arm Connecting Hardware)
6 103887 AR |BOLT, Hex head (5/16-18 x 3/4")
7 103404 AR |WASHER, Lock (5/16")
8 110389DG 1 WELDMENT, Inner scissor (4th level)
9 (Ref.) 2 TOP SLIDER ASSEMBLY
(For components, refer to Section 2.3 Scissor Arm Mounting Hardware)
10 110361DG 1 WELDMENT, Outer scissor (4th level)
11 110381DG 1 WELDMENT, Outer scissor (3rd level)
12 124754 1 CLAMP ASSEMBLY (Ontario Hydro)
103078 4 * CLAMP, Double (G10)
124445 10 |+ CLAMP Double
103962 10 |+ SCREW, Machine (#10-32 x 1/2")
104694 10 |* WASHER, Flat (#10 SAE)
104185 10 |» WASHER, Lock (#10 NOM)
104003 10 |+ NUT, Machine (#10-32, Gr. 5)
124763 1 * LABEL, Ontario Hydro
13 111954 1 SAFETY BAR LATCH ASSEMBLY
102780 1 * LATCH, Safety bar
111534 1 * KNOB, Latch
103855 1 * BOLT, Hex head (1/4"-20 x 1/2")
104000 1 * WASHER, Lock (1/4")
14 110359DG 1 WELDMENT, Outer scissor (3rd level)
15 110347DG 1 WELDMENT, Outer scissor (2nd level)
16 (Ref.) 2 BOTTOM SLIDER ASSEMBLY
(For components, refer to Section 2.3 Scissor Arm Mounting Hardware)
17 111172 1 HOLDING VALVE CORD ASSEMBLY
103256 1 » CABLE (18/2 x 306")
127315 1 * CONNECTOR, Left Cylinder Solenoid (with diode)
170593 1 * CONNECTOR, Right Cylinder Solenoid (with diode)
18 (Ref.) 1 LIFT CYLINDER ASSEMBLY
(For components, refer to Section 2.7 Lift Cylinder)
19 (Ref.) 1 LIMIT SWITCH PIN ASSEMBLY
(For components, refer to Section 2.4 Scissor Arm Connecting Hardware)
20 111135 12 |BUMPER, Scissor arm (2.5" x 1.0625") (Arm)
105395 4 BUMPER, Scissor arm (2.5"x 1.5") (Base)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
51



2.2 Scissors - SJ8841 RT

8831 RT, SJ8841 RT

sKYfACK



2.2 Scissors - SJ8841 RT

Index Skyjack e
Qty. Description

No. Part No.
21 103937 AR |BOLT, Socket (3/8"-16 x 3/4", Gr. 5)
22 110328DG 1 WELDMENT, Outer scissor (1st level)
23 131952 AR |SPACER (1/4")
24 103938 AR |BOLT, Socket (3/8"'-16 x 1.5", Gr. 5)
25 112440DG 1 WELDMENT, Centering bar pivot/lowering valve

103865 1 » BOLT, Adjusting (5/16"-18 x 2")

103984 1 * NUT, Lock (5/16"-18)
26 (Ref.) - VALVE AND VALVE BLOCK ASSEMBLY

(For components, refer to Section 2.8 Hydraulic Hose Connections - Lift Cylinders)
27 (Ref.) - CENTER PIN ASSEMBLY
(For components, refer to Section 2.4 Scissor Arm Connecting Hardware)

28 (Ref.) - BEEPER/LIGHT AND HORN ASSEMBLIES

(For components, refer to Section 2.5 Horn, Light and Beeper)
(For components, refer to Section 2.6 Additional Beeper - KC)

SJ8831 RT, SU8841 RT
skYfAck

165939AF
53



2.3 Scissor Arm Mounting Hardware

Top Slider Assembly Pivot Centering Bar Mounting Assembly

Bottom Slider Assembly

M11368AA

165939AF SJ8831 RT, SU8841 RT
54 sKYfACK



2.3 Scissor Arm Mounting Hardware

Index

Skyjack

No. Part No. Qty. Description

1 103887 AR |BOLT, Hex head (5/16"-18 x 3/4")

2 103404 AR |WASHER, Lock (5/16")

3 110413 4 PIN, Slider

4 111225DG 8 SLIDER ASSEMBLY
117553 1 * BUSHING (1" x 1.125" x 3/8")
101581 2 * BUSHING (1" x 1.125" x 1.25")

105549DG 1 * WELDMENT, Slider

101950 1 * PAD, Teflon (3/8" x 3.5" x 5.5")
103701 2 * PAD, Teflon (3/8" x 1.25" x 5.5")
101949 4 * PIN (3/8" diameter x 1.25")

- 113449DG 3 CENTERING BAR ASSEMBLY

5 114043 1 * BAR, Centering

6 101689DG 1 * WELDMENT, Centering bar pivot
103907 4 * BOLT, Hex head (1/2"-13 x 1.5", Gr. 5)
104379 4 * WASHER, Flat (1/2")
103470 4 * WASHER, Lock (1/2")

7 101523 2 * BUSHING, Fiberglide (1.25" x 3/4")

8 110418 1 * PIN, Centering bar pivot

9 212927 1 * WASHER, Flat (1.25")

10 115532 1 * PIN, Cotter (1/4" x 2.5")
103887 1 * BOLT, Hex head (5/16"-18 x 0.75", Gr. 5)
103404 1 * WASHER, Lock (5/16")

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

55



2.4 Scissor Arm Connecting Hardware

End Pin Assembly Lift Cylinder Pivot Pin Assembly

165939AF SJ8831 RT, SU8841 RT
56 sKYfAcK



2.4 Scissor Arm Connecting Hardware

Index

Skyjack

No. Part No. Qty. Description
1 103887 AR |BOLT, Hex head (5/16"-18 x 3/4")
2 103404 AR |WASHER, Lock (5/16")
3 148239 11 PIN, End
4 125230 16 |BUSHING, Fiberglide (1.25" x 2") (Model 8831)
24 |BUSHING, Fiberglide (1.25" x 2") (Model 8841)
5 110409 4 PIN, Lift cylinder pivot
6 111137 4 NUT, Jam (2.125")
7 148241 1 PIN, End (limit switch cam)
8 100967 1 CAM, Limit switch
9 199547 1 SWITCH, Limit (high speed cut-out)
10 - - HARDWARE, Limit switch (high speed cut-out)
105621 2 * BOLT, Machine (#10-32 x 1")
104964 2 * WASHER, Flat (#10 SAE)
104185 2 * WASHER, Lock (#10 NOM)
11 155761DG 1 COVER, Limit switch
12 - - HARDWARE, Limit switch cover
104000 2 * WASHER, Lock (1/4")
103995 4 * WASHER, Flat (1/4")
103980 2 * NUT, Hex head (1/4"-20, Gr. 5)
112449 2 * SCREW, Hex head machine (1/4"-20 x 1")
13 117840 6 BEARING, Thrust (Model 8831)
8 BEARING, Thrust (Model 8841)
14 101564 18 |BUSHING, Center pin (1.75" x 9.5") (Model 8831)
24 |BUSHING, Center pin (1.75" x 9.5") (Model 8841)
15 110408 6 PIN, Center (1.75" x 9.5") (Model 8831)
8 PIN, Center (1.75" x 9.5") (Model 8841)
16 102236 12 |PLATE, Center pin retainer (Model 8831))
102236 16 PLATE, Center pin retainer (Model 8841)
17 103999 32 |WASHER, Lock (3/8") (Model 8831)
103999 48 |WASHER, Lock (3/8") (Model 8841)
18 101632 32 |BOLT, Hex head (3/8"-16 x 3/4") (Model 8831)
101632 48 |BOLT, Hex head (3/8"-16 x 3/4") (Model 8841)

SJ8831 RT, SU8841 RT
skyfack

165939AF
57



2.4 Scissor Arm Connecting Hardware

End Pin Assembly Lift Cylinder Pivot Pin Assembly

165939AF SJ8831 RT, SU8841 RT
58 sKYfAcK



2.4 Scissor Arm Connecting Hardware

Index

Skyjack

No. Part No. Qty. Description
(For Model 8831 with serial number 36000340 and below)
(For Model 8841 with serial number 40002216 and below)
1 103887 AR |BOLT, Hex head (5/16"-18 x 3/4")
2 103404 AR |WASHER, Lock (5/16")
3 148239 11 PIN, End
4 125230 16 |BUSHING, Fiberglide (1.25" x 2") (Model 8831)
24 |BUSHING, Fiberglide (1.25" x 2") (Model 8841)
5 110409 4 PIN, Lift cylinder pivot
6 111137 4 NUT, Jam (2.125")
7 148241 1 PIN, End (limit switch cam)
8 100967 1 CAM, Limit switch
9 119296 1 SWITCH, Limit (high speed cut-out)
10 - - HARDWARE, Limit switch (high speed cut-out)
105621 2 * BOLT, Machine (#10-32x 1")
104964 2 * WASHER, Flat (#10 SAE)
104185 2 * WASHER, Lock (#10 NOM)
11 155761DG 1 COVER, Limit switch
12 - 1 HARDWARE, Limit switch cover
104000 2 * WASHER, Lock (1/4")
103995 4 * WASHER, Flat (1/4")
103980 2 * NUT, Hex head (1/4"-20, Gr. 5)
112449 2 ¢ SCREW, Hex head machine (1/4"-20 x 1")
13 117840 6 BEARING, Thrust (Model 8831)
8 BEARING, Thrust (Model 8841)
14 101564 18 |BUSHING, Center pin (1.75" x 9.5") (Model 8831)
24  |BUSHING, Center pin (1.75" x 9.5") (Model 8841)
15 110408 6 PIN, Center (1.75" x 9.5") (Model 8831)
8 PIN, Center (1.75" x 9.5") (Model 8841)
16 102236 12 |PLATE, Center pin retainer (Model 8831))
102236 16 |PLATE, Center pin retainer (Model 8841)
17 103999 32 |WASHER, Lock (3/8") (Model 8831)
103999 48 |WASHER, Lock (3/8") (Model 8841)
18 101632 32 |BOLT, Hex head (3/8"-16 x 3/4") (Model 8831)
101632 48 |BOLT, Hex head (3/8"-16 x 3/4") (Model 8841)

SJ8831 RT, SU8841 RT
skyfack

165939AF

59



2.5 Horn, Light and Beeper

M147681AA

Index Skyjack o
Qty. Description
No. Part No.
- 147681DG 1 HORN, LIGHT and BEEPER ASSEMBLY
1 132295DG 1 * PLATE, Horn/Light mount
2 126677 1 * LIGHT, Flashing (12 V)
3 129196 1 * BOLT, Flat head (#4-40 x 1/2")
4 103056 1 * BEEPER (7.5-16 VDC)
5 146652 1 « HORN, 12V
6 103856 1 * BOLT, Hex head (1/4"-20 x 3/4", Gr. 5)
7 103995 1 * WASHER, Flat
8 104000 1 * WASHER, Lock (1/4")
9 103980 1 * NUT, Hex head (1/4"-20, Gr. 5)
10 103978 2 * NUT, Hex head (3/8"-16, Gr. 5)
11 103999 2 * WASHER, Lock (3/8")
12 103472 2 * WASHER, Flat (3/8")
13 - - * GROUND WIRE HARDWARE
104698 1 * + SCREW, Round head machine (#10-32 x 3/4")
104694 1 e + WASHER, Flat (#10)
104185 1 * + WASHER, Lock (#10)
104003 1 * + NUT, Hex head (#10-32)
14 126501 1 HARNESS, BEEPER
(For components, refer to Section 6.14 Dual Flashing Light)
165939AF SJ8831 RT, SU8841 RT

60

sKYfACK



2.6 Additional Beeper - KC

Aa

M156915AB

Index Skyjack .
Qty. Description
No. Part No.
— 156915DG - ADDITIONAL BEEPER ASSEMBLY (KC)
1 103056 1 * BEEPER (7.5-16 VDC)
2 (Ref.) - * HARNESS, beeper
(For components, refer to Section 3.13 Electrical Harnesses)
3 112248 2 * BOLT, Machine head (zinc, #8-32 x 1")
4 103991 2 * WASHER, Flat (#8 SAE)
5 112249 2 * WASHER, Lock (#8 NOM)
6 103986 2 * NUT, Hex head (zinc, #8-32)
SJ8831 RT, SU8841 RT 165939AF

skyYfAack 61



2.7 Lift Cylinder

ML2F-1002AB

165939AF SJ8831 RT, SU8841 RT
62 sKYfACK



2.7 Lift Cylinder
Index Skyjack .
Qty. Description

No. Part No.

- 162640DG - LIFT CYLINDER ASSEMBLY

1 120348DG 1 * WELDMENT, Cylinder barrel

2 162641 1 * WELDMENT, Cylinder rod

3 102027 2 * FITTING, Grease (1/8")

4 109249 4 * RING, Retaining

5 109250 2 * BEARING, Spherical

6 120318 1 * GLAND, Front end

7 120446 1 * O-RING, Front gland

8 (Ref.) - BLOCK, Upper Lift cylinder manifold

(For components, refer to Section 2.8 Hydraulic Hose Connections - Lift Cylinders)

K 112165 - KIT, Seal repair

SJ8831 RT, SU8841 RT
skyfack

165939AF

63



2.8 Hydraulic Hose Connections - Lift Cylinders

1l 1l

Qo

2F-1003AA

165939AF SJ8831 RT, SU8841 RT
64 sKYfACK



2.8 Hydraulic Hose Connections - Lift Cylinders

Index

Skyjack

No. Part No. Qty. Description
1 (Ref.) - LIFT CYLINDER ASSEMBLY
(For components, refer to Section 2.7 Lift Cylinder)
2 114578 4 FITTING, Elbow 90° (06 JICM — 06 ORBM)
3 125430 1 BLOCK, Lift manifold
103746 8 * BOLT, Socket (5/16"-18)
104637 8 * WASHER, Lock (5/16")
4 104437 2 PLUG, Socket head (#6)
5 103090 2 CONDUIT, Convoluted (1.25" x 28")
6 110592 2 HOSE ASSEMBLY, Lift cylinder (30")
7 114582 1 FITTING, Elbow 90° (#8 ORB-#6)
8 114227 1 HOSE ASSEMBLY, Lift manifold to lowering valve manifold (149")
9 113556 1 VALVE ASSEMBLY, Lowering
119085 AR * KIT, Seal repair
10 113494 1 BLOCK, Lowering valve manifold
103943 1 BOLT, SHCS (1/4"-20 x 2")
103980 1 NUT, Hex head (1/4"-20)
104000 1 WASHER, Lock (1/4")
103995 1 WASHER, Flat (1/4")
11 114583 2 FITTING, Elbow 90° (08 JICM — 08 ORBM)
12 113496 1 SPACER, Orifice
13 125012 1 ORIFICE (0.110" diameter)
14 110473 1 HOSE ASSEMBLY, Lowering valve manifold to main manifold (60")
15 125244 1 ORIFICE (0.120" diameter) (Model 8841)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
65



2.9 Holding Valve

M11218AA

Index Skyjack .
Qty. Description
No. Part No.
Note: Quantities shown are for one holding valve assembly.
- 127385 1 MANIFOLD LIFT CYLINDER ASSEMBLY
ANSI/CSA upper and lower lift cylinders, KC upper lift cylinder only
1 106688 1 * HOLDING VALVE ASSEMBLY
111316 1 * + BLOCK, Manifold
108052 2 * * PLUG, Expander
2 106557 1 * VALVE, Relief
3 107269 1 * VALVE, N.C. (Holding valve)
4 114578 1 * FITTING, Elbow 90° (06 JICM — 06 ORBM)
5 103403 1 SEAL, O-ring
6 125011 1 ORIFICE, One way (0.159" diameter)
7 104410 1 COIL, 12V
8 103931 4 BOLT, Socket (5/16"-18 x 2", Gr. 5)
9 104637 4 WASHER, Lock (5/16" high collar 0.09)
10 103996 4 WASHER, Flat (5/16")
165939AF SJ8831 RT, SJ8841 RT
66 skyfack



2.10 Holding Valve with Pressure Switch

M157872AA

Index Skyjack .
Qty. Description
No. Part No.
1 130443 1 HOLDING VALVE ASSEMBLY - KC lower lift cylinder only
130442 1 * BLOCK, valve
108052 2 * PLUG, Expander
2 114578 1 FITTING, Elbow 90° (06 JICM — 06 ORBM)
3 102863 1 SWITCH, Pressure
4 137335 1 FITTING, Straight (04 NPTF — 04 ORBM)
5 103403 1 SEAL, O-ring
6 125011 1 ORIFICE, One way (0.159" diameter)
7 106557 1 VALVE, Relief
8 108429 4 BOLT, Socket (5/16"-18 x 2.5", Gr. 5)
9 104637 4 WASHER, Lock (5/16" high collar 0.09)
10 103996 4 WASHER, Flat (5/16")
11 107269 1 VALVE, N.C. (Holding valve)
12 104410 1 COlL, 12V

SJ8831 RT, SU8841 RT
skYfack

165939AF

67



2.11 Scissor Control Cable

Connects To

Platform Control Console

Connects to
Electrical Panel

Cable Runs
Through Scissors

M133311AA

SJ8831 RT, SJ8841 RT

165939AF

68



2.11 Scissor Control Cable

Index Skyjack .
Qty. Description
No. Part No.
A 115278 1 SCISSOR CONTROL CABLE ASSEMBLY (32 Pin) (Model 8831)
B 115279 1 SCISSOR CONTROL CABLE ASSEMBLY (32 Pin) (Model 8841)
1 114476 1 * FEMALE CONNECTOR ASSEMBLY (32 pin)
114465 1 * + HOUSING ASSEMBLY
132787 1 « « « HOUSING
132109 1 e + « CONNECTOR, Strain relief
2 114467 1 * + [INSERT, Female (Pins 1-16)
3 114468 1 * + [NSERT, Female (Pins 17-32)
4 114475 1 * MALE CONNECTOR ASSEMBLY (32 pin)
114466 1 ¢ + HOUSING ASSEMBLY
132788 1 « + « HOUSING
132109 1 e + + CONNECTOR, Strain relief
5 114469 1 * + [INSERT, Male (Pins 1-16)
6 114470 1 * + [INSERT, Male (Pins 17-32)
7 115274 624" |+ CABLE (18/30), A
115274 744" |+ CABLE (18/30), B
8 115401 60 |+ FERRULE (18GA)
9 (Ref.) - PLATFORM CONTROL CABLE ASSEMBLY
(For components, refer to Section 1.20 Platform Control Box)
10 (Ref.) - ELECTRICAL PANEL CABLE ASSEMBLY

(For components, refer to Section 3.13 Electrical Harnesses)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

69



() Notes

165939AF SJ8831 RT, SU8841 RT
70 sKYfACK



Section 3 - Base

Fuel Tank

23
‘;Q
‘4

222

"\

)

Brake Valve

@ Main Control Valve
@ Motion Control Valve

@ Electrical Panel
@ Hydraulic/Electric Cabinet

Electrical Harnesses

@ Hydraulic Hose Connections - Base

Base Controls

@ Hydraulic Hose Connections - Cabinet

SJ8831 RT, SU8841 RT 165939AF
skyYfack 71



Base

3.1

.\

M10072AF

SJ8831 RT, SJ8841 RT

165939AF

72

skyfack



3.1 Base
Index Skyjack .
Qty. Description
No. Part No.
1 155771DG 1 WELDMENT, Base (ANSI/CSA, no outriggers)
155793DG 1 WELDMENT, Base (ANSI/CSA, with outriggers)
163608DG 1 WELDMENT, Base (KC, with outriggers)
2 110760 1 WELDMENT, Propane bottle mount (Dual fuel option)
137814 2 PLATE, Bracket
103859 4 BOLT, Hex head (1/4"-20 x 1.5", Gr. 5)
103980 4 NUT, Hex head (1/4"-20, Gr. 5)
103995 4 WASHER, Flat (1/4")
104000 4 WASHER, Lock (1/4")
3 145976 1 TANK, Propane (Dual fuel option)
4 103020 1 STRAP, Propane tank (set of 2) (Dual fuel option)
5 110760DG 1 WELDMENT, Propane tank mount RH (Dual fuel option)
6 (Ref.) 1 FUEL TANK/HYDRAULIC OIL TANK CABINET ASSEMBLY
(For components, refer to Section 3.4 Fuel/Hydraulic Tank Cabinet)
103473 4 * BOLT, Hex head (3/8"-16 x 1")
103472 8 * WASHER, Flat (3/8")
103999 4 * WASHER, Lock (3/8")
112601 4 * NUT, Lock Flange (3/8"-16)
7 (Ref.) 1 DUAL FUEL / DIESEL ENGINE ASSEMBLY
(For components, refer to Section 5.4 Kubota Diesel Engine D1305)
(For components, refer to Section 5.19 Kubota Dual Fuel Engine - DF972)
8 (Ref.) 1 ENGINE ROLL OUT TRAY ASSEMBLY
(For components, refer to Section 5.1 Engine Roll-Out Tray)
9 (Ref.) 1 CENTER DRIVE AND DRIVE SHAFT ASSEMBLY
(For components, refer to Section 4.6 Drive Shaft)
(For components, refer to Section 4.9 Center Drive)
111420 4 BOLT, Hex head (1/2"-13 x 4.5")
103470 4 WASHER, Lock (1/2")
104379 4 WASHER, FLAT (.50 SAE, Hard, Zinc)
10 (Ref.) 1 FRONT IDLE AXLE ASSEMBLY (2WD)
(For components, refer to Section 4.1 Front Idle Axle - 2WD)
(Ref.) 1 FRONT DRIVE AXLE ASSEMBLY (4WD)
(For components, refer to Section 4.3 Front Axle - 4WD)
123855 8 BOLT, Hex head (1/2"-13 x 2.75", Gr. 8)
126286 8 WASHER, Lock (1/2", Heavy duty)
123856 8 NUT, Hex head (1/2"-13, Gr. 8)
11 103198 16  |BOLT, Wheel (5/8"-18) (front 2WD axle)
116801 16 |NUT, Wheel (5/8"-18) (front 4WD axle)
12 - 1 WHEEL ASSEMBLY
(For components, refer to Section 3.2 Tires)
13 116801 16 |NUT, Wheel (5/8"-18) (rear drive axle)
14 (Ref.) 1 REAR DRIVE AXLE ASSEMBLY
(For components, refer to Section 4.11 Rear Axle)
123855 8 BOLT, Hex head (1/2"-13 x 2.75", Gr. 8)
126286 8 WASHER, Lock (1/2", Heavy duty)
123856 8 NUT, Hex head (1/2"-13, Gr. 8)

SJ8831 RT, SU8841 RT
skYfAck

165939AF
73



Base

3.1

.\

M10072AF

SJ8831 RT, SJ8841 RT

165939AF

74

skyfack



3.1 Base
Index Skyjack .
Qty. Description

No. Part No.
15 161071 1 KIT, Emergency Lowering access bar

132477 1 * BAR ASSEMBLY, Emergency lowering access (ANSI/CSA)

119920 2 ¢ CLIP, Spring

103957 2 * BOLT, Machine (#8-32 x 1/2")

124160 2 * PIN, Locking
16 (Ref.) 1 HYDRAULIC/ELECTRIC CABINET ASSEMBLY

(For components, refer to Section 3.7 Hydraulic/Electric Cabinet)

17 151977 2 LADDER (Model 8831)

151979 2 LADDER (Model 8841)

103473 8 BOLT, Hex head (3/8"-16 x 1")

103472 8 WASHER, Flat (3/8")

104606 8 NUT, Hex (3/8"-16, Gr. 5)
18 198630 1 SWITCH, End-of-stroke limit (If equipped)

110428 1 PLATE, Limit switch mounting

110429 1 PLATE, Limit locking (top)

104698 2 BOLT, Machine (#10-32 x 3/4")

110853 2 BOLT, Flat head (1/4"-20 5/8")

SJ8831 RT, SU8841 RT
skyfack

165939AF
75



3.2 Tires

DO NOT Intermix tires of different
types on one aerial platform. Use
same type of tires supplied originally.

M130033TS

165939AF SJ8831 RT, SJ8841 RT

76 skyfack



3.2 Tires
Index Skyjack .
Qty. Description
No. Part No.
A 129399 1 WHEEL ASSEMBLY (#6 “Carlisle" — air filled)
129397 2 * WHEEL, Air (left hand)
129398 2 * WHEEL, Air (right hand)
B 167404 1 WHEEL ASSEMBLY (#6 “Carlisle" — foam filled)
167408 2 * WHEEL, Foam (left hand)
167407 2 * WHEEL, Foam (right hand)
Cc 134402 1 WHEEL ASSEMBLY (#7 “Goodyear" — air filled)
134397 2 * WHEEL, Air (left hand)
134398 2 * WHEEL, Air (right hand)
D 134618 1 WHEEL ASSEMBLY (#6 “OTR" — air filled non—-marking)
134571 2 * WHEEL, Air non—-marking (left hand)
134570 2 * WHEEL, Air non—-marking (right hand)
E 167406 1 WHEEL ASSEMBLY (#6 “OTR" — foam filled non—-marking)
167413 2 * WHEEL, Foam non—-marking (left hand)
167414 2 * WHEEL, Foam non-marking (right hand)
1 129387 1 TIRE (10 ply, 75 psi), A, B
130054 1 TIRE (8 ply, 45 psi), C
134507 1 TIRE (10 ply, 75 psi), D, E
2 112654 1 RIM (4.75 backspace), A, B
134394 1 RIM (4.375 backspace), C
124673 1 RIM (4.75 offset), D, E
3 104088 1 VALVE, Wheel
4 141850 1 CAP Valve stem, green (if equipped with tire sealant option) A, C, E
5 139635 2.4 L |SEALANT, Tire, #6 (not shown) (if equipped with tire sealant option) A, E
139635 4.0L |SEALANT, Tire, #7 (not shown) (if equipped with tire sealant option) C
L 141848 1 LABEL, Tire Sealant (if equipped with tire sealant option) A, C,

SJ8831 RT, SU8841 RT
skyfack

165939AF
77



3.3 Hydraulic Hose Connections - Base

jro PORT ON BRAKE CALIPER

.
e

M163805AA

165939AF SJ8831 RT, SJ8841 RT

78 skyfack



3.3 Hydraulic Hose Connections - Base

Index

Skyjack

No. Part No. Qty. Description
1 114233 1 HOSE, Hydraulic line (1/4" x 100")
2 110475 1 HOSE, Hydraulic line (1/2" x 122")
3 112381 5 KIT, U-bolt
4 120059 1 HOSE, Suction (1" ID)
5 103320 4 CLAMP, Gear (#16)
6 133652 1 HOSE, Hydraulic line (3/8" x 85")
7 133651 2 HOSE, Hydraulic line (1/2" x 46")
8 (Ref.) 1 CENTER DRIVE HYDRAULIC MOTOR ASSEMBLY
(For components, refer to Section 4.9 Center Drive)
9 114339 1 TUBE, Suction
10 119857 1 HOSE, Tank truck (1.25" x 56")
11 114326 8 CLAMP, Hose (1.58")
12 123676 1 TUBE, Pump suction
13 133654 2 HOSE, Tank truck (1-1/4" x 6.00")
14 (Ref.) 1 HYDRAULIC PUMP ASSEMBLY
(For components, refer to Section 5.8 Hydraulic Pump A)
15 119858 1 HOSE, Tank trunk (1.25")
16 110468 2 HOSE (1/2" x 209")
17 114578 2 FITTING, Elbow 90° (06 JICM — 06 ORBM)
18 133653 2 HOSE, Hydraulic line (1/4" x 152")
19 (Ref.) 1 STEER CYLINDER ASSEMBLY
(For components, refer to Section 4.5 Steer Cylinder - 4WD)
20 (Ref.) 1 HYDRAULIC CABINET HOSE ASSEMBLY
(For components, refer to Section 3.8 Hydraulic Hose Connections - Cabinet)
21 (Ref.) 1 HYDRAULIC OIL TANK ASSEMBLY
(For components, refer to Section 3.5 Hydraulic Tank)
22 112260 1 PIPE, Return (1" OD x 14")
23 120058 1 HOSE, Suction (1" inner diameter)
24 141514 1 FITTING, Straight (06MJ04MB, with pressure plug)
25 (Ref.) 1 BRAKE ASSEMBLY

(For components, refer to Section 4.8 Brake Mount and Brake)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

79



3.4 Fuel/Hydraulic Tank Cabinet

SJ8831 RT, SU8841 RT
skyYfack

80



3.4 Fuel/Hydraulic Tank Cabinet

Index Skyjack .
Qty. Description
No. Part No.
1 167991DG 1 CABINET, Fuel/hydraulic oil tank
2 108464DG 1 DOOR, Fuel tank access
107674 1 * PLATE, Cabinet door (SJ800)
101541 1 * HANDLE, Recessed (with lock)
111944 1 * « KEY, Door (#CH501)
107578 2 * WELD ON HINGE
103628 102" |SEAL, Door
3 108463DG 1 DOOR, Hydraulic oil access
110028 1 * PLATE, Cabinet door (SJ800)
101541 AR |+ HANDLE, Recessed (with lock)
111944 1 e « KEY, Door (#CH501)
107578 2 * WELD ON HINGE
103628 88" |SEAL, Door
4 116052 2 CABLE, Lanyard (18")
5 (Ref.) 1 FUEL TANK ASSEMBLY
(For components, refer to Section 3.6 Fuel Tank)
101632 2 BOLT, Hex head (3/8"-16 x 3/4", Gr. 5)
103472 2 WASHER, Flat (3/8")
103999 2 WASHER, Lock (3/8")
103978 2 NUT, Hex (3/8"-16, Gr. 5)
6 (Ref.) 1 HYDRAULIC OIL TANK ASSEMBLY
(For components, refer to Section 3.5 Hydraulic Tank)
101632 2 BOLT, Hex head (3/8"-16 x 3/4", Gr. 5)
103472 2 WASHER, Flat (3/8")
103999 2 WASHER, Lock (3/8")
103978 2 NUT, Hex (3/8"-16, Gr. 5)
7 117398 40" |PROTECTION, Trim
167992 1 FUEL/OIL CABINET COVER ASSEMBLY
8 167972 1 * PLATE, Fuel/oil cabinet cover
9 300064 4 * BOLT, Button head (5/16"-18 x 3/4")
10 103404 4 * WASHER, Lock (5/16" NOM x 0.07)
11 103996 4 * WASHER, Flat (5/16" SAE)
SJ8831 RT, SU8841 RT 165939AF

skyYfAack 81



3.5 Hydraulic Tank

M11060AA

165939AF SJ8831 RT, SU8841 RT
82 sKYfACK



3.5 Hydraulic Tank

Index Skyjack
Qty. Description
No. Part No.
- 130002DG 1 HYDRAULIC OIL TANK ASSEMBLY
1 132183DG 1 * TANK, Hydraulic oil
2 117701 1 * PLUG, Magnetic Assembly
149606 1 * + PLUG, Magnetic
120190 1 e  SEAL, Plug
3 109568 1 ¢ FILTER ASSEMBLY, Return
104254 1 * « ELEMENT, Filter
103857 2 * « BOLT, Hex head (1/4"-20 x 1")
104000 2 e « WASHER, Lock (1/4")
103980 2 e « NUT, Hex (1/4"-20)
123022 1 e < SEAL
123021 1 * + COVER
123020 1 *« « SPRING
122973 1 e ¢ CASTING, Aluminum
121571 1 « « SCREW, Set
122969 3 * « BOLT, Washer combined
122968 1 ¢ « CASING, Filter
4 103236 1 * OIL LEVEL GAUGE ASSEMBLY
5 124311 2 * INSERT, Threaded (Not needed if ordering gauge assembly)
6 113454 1 ¢ FITTING, Tee
7 112187 1 * FITTING, Hose barb (3/4")
8 102918 1 * HOSE, Tank (1 1/8" x 20")
9 103320 1 * CLAMP Gear (#16)
10 139429 1 * CARP, Filler assembly w/ vent
11 132128 1 * SCREEN, Filler neck (Inside)
L (Ref.) 1 LABELS

(For components, refer to Section 7.1 Labels Kits)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

83



3.6 Fuel Tank

M11061AA_2

165939AF SJ8831 RT, SU8841 RT
84 sKYfACK



3.6 Fuel Tank

Index Skyjack .
Qty. Description
No. Part No.
A 168861DG 1 FUEL TANK ASSEMBLY
(For Model 8831 with serial number 36000298 and above)
(For Model 8841 with serial number 40001475 and above)
B 130001DG 1 FUEL TANK ASSEMBLY
(For Model 8831 with serial number 36000297 and below)
(For Model 8841 with serial number 40001474 and below)
1 132182DG 1 * TANK, Fuel
2 103339 1 * PLUG, Drain (3/4")
3 137521 1 * GAUGE, Fuel Level
4 168859 1 CAP, Fuel tank, vented (diesel engine), A
132127 1 CAP Fuel tank, vented (diesel engine), B
168858 1 CAP, Non-vented fuel filter (Kubota dual fuel) (not included in assembly), A
136369 1 CAP, Non-vented fuel filter (Kubota dual fuel) (not included in assembly), B
5 102907 1 FITTING, Elbow 90° (dual fuel engine)
(Ref.) 1 HOSE CONNECTION, Fuel line (diesel engine)
(For components, refer to Section 5.5 Kubota Diesel Fuel System (D1305))
6 (Ref.) 1 HOSE CONNECTION, Fuel line (dual fuel engine)
(For components, refer to Section 5.22 Kubota Fuel Hoses - DF972)
7 103155 AR  |FITTING, Fuel line
L (Ref.) 1 LABELS
(For components, refer to Section 7.1 Labels Kits)
SJ8831 RT, SU8841 RT 165939AF

skyYfAack 85



3.7 Hydraulic/Electric Cabinet

M11342AF

165939AF

86

SJ8831 RT, SJ8841 RT

skyfack



3.7 Hydraulic/Electric Cabinet

Index Skyjack .
Qty. Description
No. Part No.
1 147587DG 1 WELDMENT, Hydraulic/electric cabinet
2 108461DG 1 HYDRAULIC CABINET DOOR ASSEMBLY (ANSI/CSA)
110028 1 * PLATE, Cabinet door (SJ800)
101541 1 * LATCH, Door with key
111944 1 * « KEY, Door latch
107581 2 * WELD ON HINGE
103628 102" |SEAL, Foam
3 108462DG 1 HYDRAULIC CABINET DOOR ASSEMBLY (ANSI/CSA)
107674 1 * PLATE, Cabinet door
101541 1 * LATCH, Door with key
111944 1 * « KEY, Door latch
107578 2 * WELD ON HINGE
103628 88" |SEAL, Foam
4 116052 2 CABLE, Lanyard (18")
5 198789 1 BOX, Manual
- 1 HARDWARE, Manual box
104000 4 * WASHER, Lock (1/4")
103980 8 * NUT, Hex head (1/4"-20, Gr. 5)
103995 8 * WASHER, Flat (1/4")
207981 1 BAG, Re-sealable (12" x 9" x 0.002")
6 (Ref.) 1 MAIN MANIFOLD ASSEMBLY
(For components, refer to Section 3.11 Main Control Valve)
116107 4 STUD (5/16"-18 x 1.5")
103404 4 WASHER, Lock (5/16")
103996 4 WASHER, Flat (5/16")
100397 4 NUT, Hex (5/16"-18)
7 (Ref.) 1 BRAKE MANIFOLD ASSEMBLY
(For components, refer to Section 3.9 Brake Valve)
103887 2 BOLT, Hex head (5/16"-18 x 3/4")
103404 2 WASHER, Lock (5/16")
103996 2 WASHER, Flat (5/16")
8 (Ref.) 1 MOTION CONTROL VALVE ASSEMBLY
(For components, refer to Section 3.10 Motion Control Valve)
9 - 1 BRAKE PUMP HANDLE ASSEMBLY
164797 1 HANDLE, Hand pump
164796 2 CLIP, Gripper
120094 2 BOLT, Round head machine (#10-32 x 0.63")
104185 2 WASHER, Lock (#10)
300450 2 NUT, Machine with nylon insert (#10-32)
223155 1 HANDLE, Brake Release Pump with Lanyard
(For components, refer to Section 3.15 Brake Release Pump with Lanyard)
10 119557 1 CABLE (Ground to engine, #2 GA)
11 147952 1 TILT ALARM SWITCH ASSEMBLY
171561 1 * SWITCH, Tilt (2.5 X 4.5)
(For components, refer to Section 3.13 Electrical Harnesses)
120094 2 * Bolt, Hex head (#10-32 x 5/8")
104003 2 * NUT, Hex head (#10-32)
104185 2 * WASHER, Lock (#10)
104694 2 * WASHER, Flat (#10)
12 134301 1 CABLE (Battery negative to ground, #2 GA)
SJ8831 RT, SU8841 RT 165939AF

skyYfAack 87



3.7 Hydraulic/Electric Cabinet

M11342AE

165939AF SJ8831 RT, SU8841 RT
88 skyfack



3.7 Hydraulic/Electric Cabinet

Index

Skyjack

No. Part No. Qty. Description
13 108794DG 1 PLATE, Battery mounting
103887 2 BOLT, Hex head (5/16"-18 x 3/4")
103404 2 WASHER, Lock (5/16")
100397 2 NUT, Hex head (5/16"-18, Gr. 5)
103628 5.75" |SEAL, Rubber
14 112125 2 PLYWOOD (6.5" x 12" x 3/8")
15 103295 1 BATTERY, 12V
16 122435 1 CABLE (Main disconnect switch to battery, #2 GA)
17 134300 1 CABLE (Main disconnect switch to engine, #2 GA)
18 107898 1 ADAPTER KIT, Marine battery terminal
128619 1 * ADAPTER (Positive post to 3/8" stud)
128620 1 * ADAPTER (Negative post to 5/16" stud)
19 111787 1 CONTACTOR (12V)
103962 2 SCREW, Round head machine (#10-32 x 1/2")
104185 2 WASHER, Lock (#10)
104003 2 NUT, Machine (#10-32)
104694 2 WASHER, Flat (#10)
20 103068 2 INSULATOR, Fuse
103995 2 WASHER, Flat (1/4")
103855 2 BOLT, Hex head (1/4"-20 x 1/2", Gr. 5)
21 111282 1 FUSE (100 A.)
103855 4 BOLT, Hex head (1/4"-20 x 1/2", Gr. 5)
103995 2 WASHER, Flat (1/4")
104000 4 WASHER, Lock (1/4")
22 195217 1 SWITCH ASSEMBLY, Shut off and locking lever
108714 1 * MOUNT, lockout switch
119726 1 * SWITCH, Master disconnect (12 V)
126438 1 JUMPER, Wire
107748 1 WASHER, Internal tooth lock (3/4")
106450 2 NUT, Jam (3/4")
23 117408 1 BOOT, Switch terminal
24 (Ref.) 1 BASE CONTROL/ELECTRICAL PANEL ASSEMBLY
(For components, refer to Section 3.12 Electrical Panel)
25 117398 40" | TRIM, Protective
26 132794 1 CLAMP, Cable bundle (1.375")
132792 1 CLAMP, Cable bundle (7/8")
27 (Ref.) 1 EMERGENCY LOWERING VALVE MANIFOLD ASSEMBLY
(For components, refer to Section 3.8 Hydraulic Hose Connections - Cabinet)
103860 2 BOLT, Hex head (1/4"-20 x 1.75")
104000 2 WASHER, Lock (1/4")
103995 2 WASHER, Flat (1/4")
28 (Ref.) 1 BASE CONTROL CONSOLE ASSEMBLY
(For components, refer to Section 3.13 Electrical Harnesses)
L (Ref.) 1 LABELS

(For components, refer to Section 7.1 Labels Kits)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

89



3.8 Hydraulic Hose Connections - Cabinet

M133634AD

165939AF SJ8831 RT, SU8841 RT
90 skyYfack



3.8 Hydraulic Hose Connections - Cabinet

Index

Skyjack

No. Part No. Qty. Description
1 103137 1 VALVE BLOCK, Emergency lowering
2 107271 1 VALVE, Emergency lowering
3 116713 1 FITTING, Emergency lowering (Modified)
4 116725 1 ORIFICE, Brass (3/8"-16, 0.067" diameter)
5 106670 1 FITTING, Elbow
6 102507 1 HOSE ASSEMBLY (3/8" x 17")
7 110592 1 HOSE ASSEMBLY (3/8" x 30")
8 110498 1 FITTING, Reducer
9 110475 1 HOSE, Hydraulic line (1/2" diameter x 122")
10 (Ref) 1 VALVE, Auto Reset Brake Assembly
(For components, refer to Section 3.9 Brake Valve)
11 114388 1 HOSE ASSEMBLY (1/2" x 32")
12 134335 3 HOSE ASSEMBLY (1/2" x 28")
13 (Ref) 1 MOTION CONTROL VALVE ASSEMBLY
(For components, refer to Section 3.10 Motion Control Valve)
14 112218 1 VALVE, Cushion cylinder
15 103613 1 COIL, 12V (2 Prong)
16 103324 2 FITTING, Elbow
17 103615 1 MANIFOLD, Cushion cylinder
18 103245 1 FITTING, Tee
19 106554 1 FITTING, Reducer
20 102522 1 |HOSE ASSEMBLY (1/4" x 24.5")
21 119451 2 HOSE ASSEMBLY (1/4" x 22.5")
22 107752 1 CYLINDER, Cushion
23 134327 1 FASTENERS, Cushion cylinder
102971 2 * BRACKET, Conduit
103995 2 * WASHER, Flat (1/4")
104000 2 * WASHER, Lock (1/4")
103980 2 * NUT, Hex head (1/4"-20, Gr. 5)
24 114579 1 FITTING, Tee (06 JICM — 06 JICM — 06 ORBM)
25 104659 1 HOSE ASSEMBLY (1/4" x 38")
26 (Ref) 1 VALVE, Main Control

(For components, refer to Section 3.11 Main Control Valve)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

91



3.9 Brake Valve

M163254AB_1

Index Skyjack o
Qty. Description
No. Part No.
- 163254 1 BRAKE VALVE ASSEMBLY
1 164795 1 * VALVE BLOCK, Auto/manual brake
2 120039 1 * SPACER, Plate
3 103996 2 * WASHER, Flat (5/16")
4 103404 2 * WASHER, Lock (5/16")
5 103864 2 * BOLT, Hex head (5/16"-18 x 1", Gr. 5)
6 113752 1 * VALVE, Auto reset
7 164798 1 * PUMP Cavity hand
8 103070 2 * FITTING, Straight (O-ring, 06 JICM — 08 ORBM)
9 110554 1 * FITTING, Tee (08 JICM - 08 JICM — 08 ORBM)
10 110498 1 * FITTING, Reducer
11 103613 1 * COIL, 12V (2 Prong valve)
12 103656 1 * VALVE, Poppet solenoid cartridge
13 103070 1 * FITTING, Straight (O-ring, 06 JICM — 08 ORBM)
165939AF SJ8831 RT, SU8841 RT

92

sKYfACK



3.10 Motion Control Valve

M133659AC

Index Skyjack .
Qty. Description
No. Part No.
- 133659 1 MOTION CONTROL VALVE ASSEMBLY
1 110498 2 * FITTING, Reducer (08 JIC — 06 JIC)
2 132255 2 * FITTING, Tee (8 JIC -10 SAE -8 JIC)
3 103470 2 * WASHER, Lock (1/2", Gr. 5)
4 103911 2 * BOLT, Hex head (1/2"-13 x 1", Gr. 5)
5 103071 3 * FITTING, Straight (08 JICM — 10 ORBM)
- 158524 1 * VALVE, MOTION CONTROL ASSEMBLY
6 158530 2 * « VALVE, Counterbalance (CBEH LCN)
7 158529 1 « ¢ VALVE BLOCK, Motion Control
8 158531 2 e « VALVE, Check (CXFA XCN)

SJ8831 RT, SJ8841 RT

skyfack

165939AF

93



3.11 Main Control Valve

2]

N\

@‘\
27

¥

.Vﬁw Q) =A

V) —
e

XA
AR

i

M114367AL

SJ8831 RT, SU8841 RT
skyYfack

165939AF

94



3.11 Main Control Valve

Index

Skyjack

No. Part No. Qty. Description
- 163219 1 VALVE ASSEMBLY, Main Control
1 162837 1 * BLOCK, VALVE Main Control
2 104437 4 * PLUG, (06 ORBM)
3 112187 1 * FITTING, Hose barb (#12 ORB-3/4B)
4 103069 3 * FITTING, Straight (06 JICM — 06 ORBM)
5 114365 1 * VALVE, N.O. (#10) (Large pump dump)
6 106272 1 « COIL, 12V
7 102659 6 * FITTING, Straight (08 JICM — 08 ORBM)
8 104624 3 * VALVE, Pilot check
9 103613 4 « COIL, 12V
10 103655 3 * VALVE, N.C. (#8)
11 104534 2 * VALVE, Relief
170920 1 e « SEALKIT, Relief valve
12 103656 1 * VALVE, N.O. (#8)
13 139257 1 * VALVE ASSEMBLY (Hytos) (Drive)
139256 1 * « VALVE, Directional spool
128321 2 e « « COIL, 12V (Spool valve)
103942 4 e « BOLT, Socket head (1/4"-20 x 1.75", Gr. 5)
14 - 1 * VALVE ASSEMBLY (Hytos) (Steer)
153336 1 * + VALVE, Directional spool
153337 2 e « « COIL, 12V (Spool valve)
103920 4 e« BOLT, Socket head (#10-24 x 2", Gr. 5)
15 103070 1 * FITTING, Straight (06 JICM — 08 ORBM)
16 104567 1 * VALVE, Pilot check
17 122419 1 * QUICK DISCONNECT ASSEMBLY (System pressure)
122365 1 * « FITTING, Elbow 90° (#6 — #6)
122385 1 ¢ « COUPLER, Quick
114521 1 e « CAP Dust
18 103069 1 FITTING, Straight (06 JICM — 06 ORBM) (Outrigger option)
19 103073 1 FITTING, Elbow 90° (Outrigger option)
20 121250 3 FITTING, Plug Hex Socket (04 ORBM)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

95



3.12 Electrical Panel

M199592AA

SJ8831 RT, SJ8841 RT

165939AF

96

skyfack



3.12 Electrical Panel

INDEX

SKYJACK

No. Pagt No. Qrv. DEescRiPTION
- - 1 ELECTRICAL PANEL ASSEMBLY
1 147377DG 1 * PANEL, Base control/ electrical
2 103864 4 * BOLT, Hex head (5/16"-18 x 1", Gr. 5)
3 100397 8 * NUT, Hex head (5/16"-18, Gr. 5)
4 103996 4 * WASHER, Flat (5/16")
5 103404 4 * WASHER, Lock (5/16")
6 195940 1 « HOUR METER
7 117326 2 * BREAKER, Circuit (20 A)
8 143610 1 * LABEL, Upper relay names
9 163455 1 * LABEL, Lower relay names
10 133148 2 * TRACK, Relay (11")
11 103964 4 * SCREW, Round head machine (#10-32 x 1/4")
12 102479 AR |+ SOCKET, Single relay
13 103271 AR |+ SOCKET, Double relay
14 124433 1 * CLIP Single
103856 1 * BOLT, Hex head (1/4"-20 x 3/4", Gr. 5)
103980 1 * NUT, Hex head (1/4"-20, Gr. 5)
103995 1 * WASHER, Flat (1/4")
104000 1 * WASHER, Lock (1/4")
15 103011 2 * BLOCK, Terminal strip
16 103956 4 * SCREW, Round head machine (#6-32 x 1")
17 103985 4 * NUT, Hex (#6-32)
18 127035 4 * RELAY (12V, 40 A)
19 163241 2 * SPACER, ECU/OEM
20 103963 2 * SCREW, Round head machine (#10-32 x 1.5")
21 104185 2 * WASHER, Lock (#10)
22 172064 1 * LABEL, 15CR1
23 172065 1 * LABEL, 16CR1
24 172066 1 * LABEL, 30CCR
25 199553 1 * LABEL, 36BCR
26 102921 AR |DIODE
27 103316 AR |RELAY, Single (12 V SPDT)
121459 AR |+ CLIP Single relay mounting
28 103207 AR |RELAY, Double (12 V DPDT)
121460 AR |+ CLIP Double relay mounting
29 103743 1 FLASHER (12 V)
30 132793 1 CLAMP, Plastic (Flasher)
31 103319 1 CAPACITOR (50 V, 1000UF)
195003 1 CAPACITOR (35 V, 3300UF)
32 127688 1 DIODE ASSEMBLY (D28A)
129434 1 DIODE ASSEMBLY (D30/D30A)
127684 1 DIODE ASSEMBLY (D44)
33 104313 1 DIODE ASSEMBLY (D15A—1 thru D24A)
34 132807 1 DIODE ASSEMBLY (D17A, D18A)
129213 1 DIODE ASSEMBLY (D15A-2, D16A-2)
35 194143 1 LABEL, 403CCR (Posi Air Option)
36 117325 1 BREAKER, Circuit (15 A) (Oil Cooler option)
L (Ref.) 1 LABELS

(For components, refer to Section 7.1 Labels Kits)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

97



3.13 Electrical Harnesses

M156396AB2

165939AF SJ8831 RT, SU8841 RT
98 skyYfack



3.13 Electrical Harnesses

Index

Skyjack

No. Part No. Qty. Description
1 129250 1 HARNESS, 2-Speed motor
102921 1 * DIODE
2 129212 1 HARNESS, Cushion cylinder
102921 1 « DIODE
3 (Ref.) HARNESS, High speed limit switch
(For components, refer to Section 2.4 Scissor Arm Connecting Hardware)
4 163427 HARNESS, Main manifold
5 (Ref.) - * BASE SWITCHES
(For components, refer to Section 3.14 Base Controls)
6 129383 1 HARNESS, Engine pull-out
117587 1 * CONNECTOR, Female (12 Pin)
117593 9 * SOCKET, Connector
117594 3 * PLUG, Connector sealing
117589 1 * WEDGE, Connector plug (12-Pin)
105359 3 * TERMINAL, FE 14-16 GA #6 insl. blue
7 115284 1 FEMALE CABLE ASSEMBLY (Electrical panel — 32 pin)
114465 1 * HOUSING, Female
114467 1 * INSERT, Female (Pins 1-16)
114468 1 * INSERT, Female (Pins 17-32)
8 134346 1 HARNESS, Tilt switch
117579 1 * CONNECTOR, Female (4 pin)
117581 1 » WEDGE, Connector (4 pin)
117591 3 * SOCKET, Connector contact
9 171561 1 SWITCH, Tilt (2.5 X 4.5) (No outrigger option)
10 156913 1 HARNESS, Pressure switch (KC)
11 156914 1 HARNESS, Beeper (KC)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

929



3.14 Base Controls

M147672AA_M147599AA

Index Skyjack o
Qty. Description
No. Part No.

- - 1 BASE CONTROL CONSOLE ASSEMBLY

1 195202 1 SWITCH ASSEMBLY (Platform/Base select)
147211 1 * HEAD, Push button (Green), Enable switch
147056 1 * LATCH
147054 1 * SWITCH, N.O. contact
104466 1 KEY (#455)

2 194747 1 SWITCH ASSEMBLY (Up/Down)
147069 1 « HEAD, Selector switch, Platform UP/DOWN
147056 1 * LATCH
147054 2 « SWITCH, N.O. contact

3 144647 1 * SWITCH ASSEMBLY (Emergency stop)
147051 1 HEAD, Emergency stop switch
147056 1 * LATCH
147053 1 * SWITCH, N.C. contact
147229 1 * LED BLOCK, Red (12V)

L (Ref.) 1 * LABEL, Base control console

(For components, refer to Section 7.1 Labels Kits)
165939AF SJ8831 RT, SU8841 RT

100 sKYfACK



3.15 Brake Release Pump with Lanyard

M0011_223155AA

Ir;‘d:x ggtiil? Qty. Description
1 223155 1 HANDLE, Brake Release Pump with Lanyard
2 102972 1 * CLAMP, Loop Cushion Double (G08)
3 104466 1 * CABLE, Lanyard 18"
4 147056 1 * BOLT, Hex HD/Zn (0.25-20 X 0.75 / GR5)
5 147053 1 * WASHER, Flat 0.250
6 147054 2 * NUT, Lock 0.0250 -20 GR5 - NYL

SJ8831 RT, SJ8841 RT 165939AF

skyYfAack 101



() Notes

165939AF SJ8831 RT, SU8841 RT
102 sKYfACK



Section 4 - Axles

@ Rear Axle

0 %
O V,'i
& S %
;
5
W

@ Brake Mount and Brake
@ Rear Drive Assembly

Drive Motor @

Front Idle Axle - 2WD °

Front Axle - 4WD

Steer Cylinder - 2WD

@ Front Axle Hardware - 4WD
Steer Cylinder - 4WD

SJ8831 RT, SJ8841 RT 165939AF
skyfack 103



4.1 Front ldle Axle - 2WD

RT

LS,
skyfack

104



4.1 Front Idle Axle - 2WD
Index Skyjack .
Qty. Description
No. Part No.
- 105118 1 FRONT AXLE ASSEMBLY INSTALL (2WD) (ANSI/CSA)
1 103893 2 * BOLT, Hex head (0.75-10, Gr. 5)
2 102028 2 * SPACER (3/4"x1"x 7/16")
3 113432 2 * SLEEVE, Steer cylinder mounting bolt
4 104002 2 * WASHER, Lock (3/4")
5 100252 2 * NUT, Jam (3/4"-10)
6 120405 1 e STEER CYLINDER ASSEMBLY
(For components, refer to Section 4.4 Steer Cylinder - 2WD)
7 126361 8 * BOLT, Hex head (0.50-13 x 1.75, Gr. 8)
8 123856 8 * WASHER, Lock (0.50, Gr. 8)
9 126286 8 ¢ NUT, Hex head (0.50-13, Gr. 8)
- 120345 1 * FRONT AXLE ASSEMBLY (2WD)
10 108487DG 1 * + WELDMENT, Front idle axle
11 103845 2 e « BOLT, Socket head (5/16"-18 x 1/2")
12 103404 4 * + WASHER, Lock (0.312)
13 102230 2 * « PIN, Spindle
14 100695 4 e + BUSHING, Fiberglide
15 111756DG 1 * + WELDMENT, Spindle arm (Right hand)
16 101801 2 * « BEARING, Thrust
17 102027 2 * « NIPPLE, Grease
18 101995DG 1 e + WELDMENT, Tie bar
19 102229 2 * + PIN, Tie bar
20 103264 2 * « WASHER, Bronze (1" ID x 2" OD x 1/8")
21 100309 2 e « BUSHING (1"ID x 1")
22 111755DG 1 * + WELDMENT, Spindle arm (Left hand)
23 107908DG 2 *« + FRONT WHEEL HUB ASSEMBLY
24 103220 2 e + « CAP Dust
25 103085 2 *« « « PIN, Cotter (3/16"x 1.5")
26 104351 2 e « « NUT, Castle (1"-14)
27 102646 2 e « « WASHER, Flat
28 103009 2 * « « BEARING, Outer cone
29 102978 2 e « « BEARING, Outer cup
30 102905DG 2 « « « HUB, Front wheel
31 102979 2 * « « BEARING, Inner cup
32 103004 2 ¢ « « BEARING, Inner cone
33 120414 2 e e+ « SEAL, Grease
34 103198 16 |+ BOLT, Wheel
SJ8831 RT, SU8841 RT 165939AF

skyYfAack

105



4.2 Front Axle Hardware - 4WD

1659 SJ8831 RT, SJ8841 RT
106 sKYfACK



4.2 Front Axle Hardware - 4WD

Index

Skyjack

No. Part No. Qty. Description
1 (Ref.) 1 AXLE ASSEMBLY, Front
(For components, refer to Section 4.3 Front Axle - 4WD)
2 102029 1 CAP, Lower king pin — RH side
3 103513 1 FITTING, Grease nipple (1/4"-28 straight)
4 102030 1 ARM, Steering
5 102045 4 BOLT, Hex head (1/2"-20 x 1.75", Gr. 8)
6 104002 1 WASHER, Lock 3/4"
7 705240 1 NUT, Hex head 3/4"- 10
8 114699 10 CAP, 1/8" Plastic grease
9 102028 -+ SPACER, Steering clevis
10 (Ref.) 1 CYLINDER ASSEMBLY, Steering
(For components, refer to Section 4.5 Steer Cylinder - 4WD)
11 103893 1 BOLT, Hex head 3/4"- 10 x 3-1/2" Gr. 8
12 113489 1 BOLT, Hex head 3/4"- 10 x 3-1/4" Gr. 8
13 102646 1 WASHER, Flat 1 SAE
14 120845 1 SUPPORT, Steer arm
15 100252 1 NUT, Hex head jam 3/4"-10
16 120191 1 NUT, Castle tie rod
17 109601 1 PIN, Cotter (#CP-17)
18 123855 8 BOLT, Hex head (1/2"-13 x 2.75", Gr. 8)
19 126286 8 WASHER, Lock (1/2")
20 123856 8 NUT, Hex (1/2"-13, Gr. 8)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
107



4.3 Front Axle - 4WD

MTIF-1028AD_3

165939AF SJ8831 RT, SJ8841 RT
108 sKYfACK



4.3 Front Axle - 4WD
";‘d:x I§:|¥tliﬁ:(. Qty. Description
115602DG 1 FRONT AXLE DRIVE ASSEMBLY
- 115728DG 1 * FRONT DRIVE AXLE ASSEMBLY
1 108394DG 1 * « COVER, Carrier
2 113888 1 * * PLUG, Carrier cover
3 113891 12 e « BOLT, Drive gear
4 113908 1 * + DIFFERENTIAL ASSEMBLY
5 115371 1 e + e+ GEAR SET, Internal differential
6 113909 AR * « « KIT, Disc and plate
7 113910 8 e « < BOLT, Differential case
8 117130 1 * + DRIVE GEAR AND PINION SET
9 113879 1 * + SLINGER, Inner pinion
10 113880 1 * + BEARING ASSEMBLY, Inner pinion
11 113881 AR * « KIT, Pinion adjusting shim
12 113882 1 * + SLINGER, Inner pinion bearing
13 113901 AR * « KIT, Spindle bearing and seal
14 129974 1 e + AXLE SHAFT ASSEMBLY (LH, 37", 30 teeth spline, Includes item #16)
15 129975 1 e« AXLE SHAFT ASSEMBLY (RH, 47", 30 teeth spline, Includes item #16)
16 708440 2 e « « SLINGER
17 113900 2 * + JOINT, Universal drive
18 113897 1 * « CAP Lower king pin — LH side
102029 1 * + CAP Lower king pin — RH side (not shown)
19 115373 1 * + TIE ROD ASSEMBLY
113792 1 * + « END, Tie rod (RH)
113793 1 e « « END, Tie rod (LH)
20 108392 AR * « KIT, King pin seal and bearing
21 113899 2 * + CAP Upper king pin
22 113898 2 * + GASKET, Upper king pin
23 113896 2 * + SPRING, Upper king pin
24 113895 2 * + RETAINER, Spring
25 108388 2 * + BUSHING, Upper king pin
26 105817 2 * * PIN, Upper king
27 113732 1 * + KNUCKLE, Steering (LH) (Shown)
113733 1 * + KNUCKLE, Steering (RH) (Opposite)
28 216435 AR e e+ « LOCKNUT
29 126494 AR e e+ « STUD
30 113902 2 * + SPINDLE ASSEMBLY
31 108393 2 * « SEAL, Wheel hub
32 108390 2 * + INNER HUB BEARING ASSEMBLY
33 113903DG 2 * + HUB, Wheel
111719 16 e + « STUD, Wheel (5/8"-18, RH)
34 113907 2 e + CAP Hub
35 119179 1 * + GEAR, Drive (30 teeth)
113906 1 * + GEAR, Drive (35 teeth)
SJ8831 RT, SU8841 RT 165939AF

skyYfAack

109



4.3 Front Axle - 4WD

MTIF-1028AD_3

165939AF SJ8831 RT, SU8841 RT
110 sKYfACK



4.3 Front Axle - 4WD

Index

Skyjack

No. Part No. Qty. Description
36 119180 2 e « SPACER, Drive gear
37 113904 4 * + NUT, Bearing retaining
38 113905 2 * + WASHER, Retaining nut lock
39 108391 2 * + OUTER HUB BEARING ASSEMBLY
40 113886 1 * + NUT, Pinion
42 113884 1 * SEAL, Pinion
43 113883 1 * BEARING ASSEMBLY, Outer pinion
1 113893 1 * SEAL AND GUIDE ASSEMBLY
45 113890 AR » KIT, Differential bearing shim
46 113889 2 * BEARING ASSEMBLY, Differential
47 113892 1 * PLUG, Vent
48 (Ref.) AR | OIL, Gear
(For components, refer to Section 8.1 Fluid Tables)
49 (Ref.) 1 FRICTION MODIFIER, Wet Brake

(For components, refer to Section 8.1 Fluid Tables)

SJ8831 RT, SU8841 RT
skYfAck

165939AF
111



4.4 Steer Cylinder - 2WD

M120405AE

165939AF SJ8831 RT, SU8841 RT
112 sKYfACK



4.4 Steer Cylinder - 2WD

Index Skyjack L

No. Part No. Qty. Description
- 120405DG 1 STEER CYLINDER ASSEMBLY, 2WD

1 120401 1 « GLAND

2 103830 1 ¢ LOCKNUT, Crown 0.625-11 Grade C

3 120633 1 * PISTON

4 102025 2 * BEARING, Spherical

5 104114 2 * RING, Retaining

6 104350 1 * FITTING, Grease 1/4-28 90°

7 113347 1 < ROD

8 120404DG 1 * WELDMENT, Cylinder barrel

9 103513 1 * FITTING, Grease 1/4-28 straight

K 121108 1 Kit, Seal repair

SJ8831 RT, SU8841 RT 165939AF

skyYfAack 113



4.5 Steer Cylinder - 4WD
M10516AA
Index Skyjack 5ias
No. Part No. Qty. Description
- 120405 1 STEER CYLINDER ASSEMBLY
1 120404 1 * WELDMENT, Cylinder barrel
2 104114 2 * RING, Retaining
3 102025 2 * BEARING, Spherical
4 103513 1 * FITTING, Grease
5 132565 2 * CAP, Grease fitting (Not Shown)
6 104350 1 * FITTING, Grease (1/4"-28, 90°)
7 120401 1 * GLAND, Front end
8 113347 1 * ROD, Steering
9 120633 1 * PISTON, Cylinder
10 103830 1 * NUT, Lock (0.312-11, Gr. 8)
11 114578 2 FITTING, Elbow, 90° (6-6 ORB)
K 121108 1 KIT, Seal Repair
165939AF SJ8831 RT, SU8841 RT

114

sKYfACK



4.6 Drive Shaft

M11515AA_M10788AB

Ir;‘d:x 2:::::(' Qty. Description
1 (Ref.) 1 FRONT WHEEL DRIVE AXLE ASSEMBLY (If equipped)
A 122394 1 DRIVESHAFT ASSEMBLY, Front
B 122391 1 DRIVESHAFT ASSEMBLY, Rear
2 103084 1 * U-BOLTKIT, A
3 116179 1 * SHAFT, Front drive, A
4 105863 2 * KIT, Universal joint
5 103099 2 * YOKE
6 118258 1 * SHAFT, Rear drive, B
7 111159 1 * FLANGE, Yoke, B
8 (Ref.) 1 REAR AXLE
(For components, refer to Section 4.11 Rear Axle)
9 900542 2 BOOT, Output shaft
10 (Ref.) 1 CENTER DRIVE ASSEMBLY
(For components, refer to Section 4.9 Center Drive)
11 (Ref.) 1 MOTOR ASSEMBLY, 2 Speed drive
(For components, refer to Section 4.7 Drive Motor)
12 136265 1 BEARING STRAP ASSEMBLY (If equipped)
SJ8831 RT, SU8841 RT 165939AF

skyYfAack 115



4.7 Drive Motor

M133626AC1

Index

Skyjack

No. Part No. Qty. Description
1 (Ref.) 1 CENTER DRIVE ASSEMBLY
(For components, refer to Section 4.9 Center Drive)
2 121602 1 FITTING, Tee (06 JICM — 04 ORBM - 06 JICM)
3 108003 1 HOSE, Hydraulic line (16")
4 113348 1 FITTING, Elbow 90° (MA ORB 04 MJ 06)
5 109311 1 MOTOR, 2 Speed drive
134416 1 * HARNESS, 2-speed motor wiring
103623 1 * VALVE, Series/Parallel
355113 1 * MANIFOLD, Motor
103613 1 ¢ COIL, Series/Parallel valve
115340 4 * CHECK BALL
115338 1 * SEALKIT
204636 1 * VALVE ASSEMBLY, Solenoid
204649 1 e + COIL-1/2"1.D.
204650 1 e « VALVE, Solenoid Cartridge Spool — 3-way
6 103470 2 WASHER, Lock (1/2")
7 103910 2 BOLT (1/2"-13 x 1.25", Gr. 8) (Use Loctite 242 or equivalent)
8 102659 2 FITTING, Straight (08 JICM — 08 ORBM)
9 104436 2 FITTING, Reducer
165939AF SJ8831 RT, SU8841 RT
116 skyfack



4.8 Brake Mount and Brake

M163187AA
I:‘d: X s::tl ::(_ Qty. Description
- 163576DG 1 BRAKE MOUNT AND BRAKE ASSEMBLY
1 163015DG 1 MOUNT, Brake
2 700575 2 NUT, Torque lock (3/4"-10, Grade C)
3 107949 2 NUT, Hex head jam (0.5-13)
4 103909 2 BOLT, Hex head (0.5-13 x 1.25, Gr. 5)
5 163175 1 CALIPER, Brake
209416 1 » KIT, Spring
166449 1 * KIT, Brake pad
166519 2 * « ASSEMBLY, Lining and carrier
166453 1 * + BOLT, Socket head cap screw (3/8"'-16 x 4.50")
103978 2 * + NUT, Hex head (3/8"-16)
6 103830 2 NUT, Torque lock (5/8"-11, Grade C)
7 103978 - NUT, Hex head (0.625-16, Gr. 5)
8 101297 4 BOLT, Hex head (0.375-16 x 1.25, Gr. 5)
9 111961 2 MOUNT, Neoprene brake (1/8")
10 700782 4 WASHER, Flat (0.625)
11 103898 2 BOLT, Hex head (5/8"-11 x 1.75", Gr. 5)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
117



4.9 Center Drive

Q000 000 © o

M128282AF

165939AF SJ8831 RT, SU8841 RT
118 skyYfack



4.9 Center Drive
";‘d:.x §:¥t';‘i:‘. Qty. Description

- 128283 1 CENTER DRIVE ASSEMBLY
1 128274 1 * HOUSING, Transfer case (Front)
2 128275 1 * HOUSING, Transfer case (Rear)
3 157773 1 * GEAR AND SHAFT ASSEMBLY (66T)

157768 1 * + GEAR AND SHAFT

900321 2 * + BEARING (#6210)
4 156717 1 * PINION ASSEMBLY (31T)

157765 1 * + GEAR, Pinion and input shaft (with cap)

900321 2 * « BEARING (#6210)
5 128286 2 * PIN, Dowel (3/8" diameter x 1.25")
6 157771 14 * BOLT, Hex head cap (zp, 5/16"-18 x 1.25", Gr. 5)
7 900328 3 * SEAL,50x72x8TC
8 157770 14 * NUT, Centerlock (zp, 5/16"-18, Gr. 8)
9 128284 2 * PLUG, Oil drain
10 128285 2 * GASKET - DRAIN PLUG 3/4" HARD FIBER
11 133383 20 e SEALANT, RTV (mL)
12 101632 2 BOLT, Hex head (3/8"-16 x 3/4", Gr. 5)
13 103472 2 WASHER, Flat (3/8")
14 103999 2 WASHER, Lock (3/8")
15 112228DG 1 PLATE, Outrigger manifold cover
16 114148DG 1 PLATE, Center drive motor cover
17 (Ref.) - OIL, Gear

(For components, refer to Section 8.1 Fluid Tables)

18 121629 1 CAP, Output shaft (with 2WD Axle)

SJ8831 RT, SU8841 RT
skYfAck

165939AF
119



4.10 Rear Drive Assembly

SJ8831 RT, SU8841 RT
skyYfack

120



4.10 Rear Drive Assembly

Index

Skyjack

No. Part No. Qty. Description
1 (Ref.) 1 CENTER DRIVE and HYDRAULIC MOTOR ASSEMBLY
(For components, refer to Section 4.9 Center Drive)
2 103470 4 WASHER, Lock (1/2")
3 111420 4 BOLT, Hex head (1/2"-13 x 4.5, Gr. 5)
4 (Ref.) 1 REAR DRIVESHAFT ASSEMBLY
(For components, refer to Section 4.8 Brake Mount and Brake)
5 155764 1 BRAKE, Disc
6 103977 4 NUT, Hex head (7/16"-14, Grade B)
7 104636 8 WASHER, Lock (7/16")
8 119313 1 WASHER, Flat (7/16")
9 111117DG 1 WELDMENT, Brake skid bottom
10 (Ref.) - REAR AXLE ASSEMBLY
(For components, refer to Section 4.11 Rear Axle)
11 123856 8 NUT, Hex head (1/2"-13)
12 126286 8 WASHER, Lock (1/2")
13 106447 8 BOLT, Hex head (1/2"-13 x 2.25", Gr. 8)
14 128801 4 BOLT, Hex head (7/16"-14 x 1.75, Gr. 5)
15 (Ref.) 1 BRAKE MOUNT and BRAKE ASSEMBLY
(For components, refer to Section 4.8 Brake Mount and Brake)
16 107949 4 NUT, Hex head (1/2"-13)
17 702960 4 NUT, Hex head (7/16"-20, Gr. 8)
18 300603 4 BOLT, Hex head (7/16"-20 x 2, Gr. 8)

SJ8831 RT, SU8841 RT
skYfAck

165939AF
121



4.11 Rear Axle

(17)
< hg\‘/

/ <

MTID-1029AA_1

165939AF SJ8831 RT, SJ8841 RT

122 skYfAack



4.11 Rear Axle

Index

Skyjack

No. Part No. Qty. Description
— 115821 1 REAR DRIVE MODIFIED AXLE ASSEMBLY (5:13 ratio)
1 113888 1 * PLUG, Cover carrier
2 108394DG 1 * COVER, Carrier
3 113926DG 1 * DIFFERENTIAL ASSEMBLY (Detroit locker)
4 117130 1 * DRIVE GEAR AND PINION ASSEMBLY
5 113880 1 * BEARING ASSEMBLY, Inner pinion (Includes item 4)
6 113881 AR | * KIT, Pinion adjusting shim
f § 113882 1 * SLINGER, Inner pinion
8 113886 1 * NUT, Pinion
9 113885 1 * WASHER, Pinion nut
10 113914 1 * YOKE ASSEMBLY, End

133827 1 * « KIT, Strap (If equipped)

11 113884 1 * SEAL, Pinion
12 113913 1 » SLINGER, Inner pinion bearing
13 113883 1 * BEARING ASSEMBLY, Outer pinion
14 113920 4 * NUT, Spindle
15 113921 2 * WASHER, Spindle
16 109137 1 * SHAFT, Flanged axle LH (Shown)

17 109137 1 * SHAFT, Flanged axle RH (Opposite)

18 113925 16 | NUT, Stud
19 113924 16 * ADAPTER, Stud nut

20 113919 16 |« STUD, Axle hub

21 113916 2 * BEARING ASSEMBLY, Outer wheel

22 113918 2 * HUB, Wheel

111719 16 |+ < STUD, Wheel (5/8'-18 RH)

23 113915DG 2 * BEARING ASSEMBLY, Inner wheel

24 113917 2 * SEAL, Hub

25 113889 2 * BEARING ASSEMBLY, Differential

26 113912 AR » KIT, Differential shim

28 (Ref.) - OlIL, Gear

(For components, refer to Section 8.1 Fluid Tables)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

123



() Notes

165939AF SJ8831 RT, SU8841 RT
124 sKYfACK



Section 5 - Engine

Kubota Diesel Engine

D1305

Air Intake - Kubota

D1305

Hydraulic Pump B

Air Cleaner - Kubota

DF972

@ Radiator Kit - Kubota

@ Hydraulic Pump A

Kubota Dual Fuel Engine
- DF972

Kubota Dual Fuel Engine

DF972 EFI

Exhaust Manifold -
Kubota D1305

Exhaust - Kubota

e
™y
w
N
o2}
vl
Q
-
2]
3
b
>
]

Engine Control Panel

e Engine Tray Lock

Y

A=

N

N

.w%.y R S
\m.‘.l

Engine Roll-Out

Kubota Dual Fuel Engine

Kubota Dual Fuel Hoses -
Harness - DF972

DF972 EFI

I
S

v »
IO Is
e3 o 9
»n 2 »n S
29 Q&
Q<= QI
© £ T O
598 9SS
§2 g%
X W0 X W

165939AF

SJ8831 RT, SJ8841 RT

skyfack

125



Engine Roll-Out Tray

5.1

BQQRQQQQ
oo oooo

&) ;

-X-X- ?UQQQQ

QQQRQQQQ
oo oooo

oo &QQQQ

M133944AG2_972EFI

165939AF

126

SJ8831 RT, SJ8841 RT

skyfack



5.1 Engine Roll-Out Tray

Index

Skyjack

No. Part No. Qty. Description
1 - ENGINE GUARD ASSEMBLY
166785 1 * WELDMENT, Engine guard
160606 1 * TRIM, Rubber (dual fuel engine)
147327 1 * TRIM, Rubber (diesel engine)
2 103904 2 BOLT, Hex head (1/2"-13 x 2", Gr. 5)
3 702507 2 NUT, Lock (1/2"-13)
4 133883DG 1 GUARD, Engine front lower (Kubota diesel engine)
5 103995 8 WASHER, Flat (1/4")
6 104000 6 WASHER, Lock (1/4")
7 103892 4 BOLT, Hex head (1/4"-20 x 5/8", Gr. 5)
8 116494 3 BUMPER, Rubber
9 141693DG 1 WELDMENT, Engine tray (diesel engine)
167744DG 1 WELDMENT, Engine Tray (dual fuel engine)
10 (Ref.) - ENGINE TRAY LOCK ASSEMBLY
(For components, refer to Section 5.3 Engine Tray Lock)
11 142360 2 ROLLER, Engine plate w/bearing
12 116621 4 SHIM, Slide out pin
13 111351 2 ROLLER (2.75" OD x 7/8"ID x 1.1875")
14 111954 1 ENGINE GUARD DOOR LATCH ASSEMBLY (Right hand)
102780 1 * LATCH, Rotary
103404 3 * WASHER, Lock (5/16")
103864 3 * BOLT, Hex head (5/16"-18 x 1", Gr. 5)
103857 1 * BOLT, Hex head (1/4"-20 x 1", Gr. 5)
104000 1 * WASHER, Lock (1/4")
103980 1 * NUT, Hex head (1/4"-20, Gr. 5)
111534 1 * KNOB, Rotary latch
15 (Ref.) - PANEL, Engine control
(For components, refer to Section 5.2 Engine Control Panel)
16 103978 1 NUT, Hex head (3/8"-16, Gr. 5) (dual fuel engine)
17 103472 11 WASHER, Flat (3/8")
18 103999 6 WASHER, Lock (3/8")
19 123708 2 BOLT, Hex head (3/8"-16 x 4.25, Gr. 5)
20 104606 2 NUT, Hex head nylon lock (3/8"-16, Gr. 5)
21 142243 1 BRACKET, Exhaust hanger mounting (dual fuel engine)
22 143617 1 WELDMENT, Exhaust hanger (dual fuel engine)
23 112601 2 NUT, Hex flange lock (3/8"-16) (dual fuel engine)
24 103872 1 BOLT, Hex head (3/8"-16 x 2.25", Gr. 5) (dual fuel engine)
25 134345 1 ENERGY CHAIN ASSEMBLY (17 links)
122998 1 * BRACKET, Carrier assembly mounting (male)
122999 1 * BRACKET, Carrier assembly mounting (female)
26 132870 1 WELDMENT, Engine cover
27 101632 4 BOLT, Hex head (3/8"-16 x 3/4", Gr. 5)

SJ8831 RT, SU8841 RT
skYfAck

165939AF
127



Engine Roll-Out Tray

5.1

| — Wy

) .%v\/m/:la

BQQRQQQQ
oo oooo

Qoo eoeoo
Qoo Qooo
Qoo Qoeoo

-X-X- ?UQQQQ
Qoo Qeoo

QQQRQQQQ
oo oooo

oo &QQQQ

M133944AG2_972EFI

165939AF

128

SJ8831 RT, SJ8841 RT

skyfack



5.1 Engine Roll-Out Tray

Index

Skyjack

No. Part No. Qty. Description
28 134221 1 SOUND PROOFING ASSEMBLY (diesel engine)
(For Model 8831 with serial number 36 000 316 and below)
(For Model 8841 with serial number 40 001 753 and below)
134218 1 * SOUNDPROOFING, Insulation (Rear)
134219 1 * COVER, Plate engine side (Right)
134220 1 * COVER, Plate engine side (Left)
29 103864 8 BOLT, Hex head (5/16"-18 x 1", Gr. 5)
30 103996 10 WASHER, Flat (5/16")
31 102034 4 NUT, Nylon lock (5/16"-18, Gr. 5)
32 300437 2 BOLT, Hex head (3/8"-16 x 7/8", Gr. 5) (dual fuel engine)
33 103914 2 BOLT, Hex head (3/8"-16 x 3.75" Gr. 5) (dual fuel engine)
34 103980 2 NUT, Hex head (1/4"-20, Gr. 5)
35 133355DG 1 BRACKET, E-chain
36 103858 2 BOLT, Hex head (1/4"-20 x 1.25",Gr. 5)
37 136976 2 PAD, Rubber (dual fuel engine)
38 136077 2 BRACKET, Regulator (dual fuel engine)
39 103404 6 WASHER, Lock (5/16")
40 108818 4 BOLT, Hex head (1/2"-13 x 2.75", Gr. 5)
41 103470 4 WASHER, Lock (1/2", Gr. 5)
42 212939 4 WASHER, 0.536 ID x 2.004 OD x 0.172 ZN - HARD
43 147634 4 MOUNT, Engine vibration control
44 101520 2 WASHER, Flat nylon (1.28 ID x 2 OD x 0.12)
45 103885 2 BOLT, Hex head (5/16"-18 x 1.75")
46 136122 1 VAPORIZER, LPG

SJ8831 RT, SU8841 RT
skyfack

165039AF
129



5.2 Engine Control Panel

000

A B
o - el
192 B
° |, ar
T 1
0 %0 5
0 3 Q0 | o
& @
/-8 /9
000 | o000 1
P
@ >
0 C
o o
A L -
o Lol % |A
o o |
Ols | ©
o sl
00 ¢
00 L~ :7

M147604AE_M148340AD

165939AF

130

SJ8831 RT, SU8841 RT
sKYfACK



5.2 Engine Control Panel

Index

Skyjack

No. Part No. Qty. Description
A - - DUAL FUEL ENGINE CONTROL PANEL (Kubota DF972 EFI dual fuel)
B - - DUAL FUEL ENGINE CONTROL PANEL (Kubota DF972 dual fuel)
C - - DIESEL FUEL ENGINE CONTROL PANEL (Kubota D1305 diesel engine)
1 152103DG 1 PANEL, Engine control front
2 124446 1 SWITCH, Toggle (Off/On/Start)
3 115747 1 SWITCH, Toggle (Gas/Propane), B
4 300831 2 SCREW, Machine flat head (#10-32 x 5/8")
5 102853 1 SWITCH, Toggle
6 103855 2 BOLT, Hex head (1/4"-20 x 1/2")
7 104000 2 WASHER, Lock (1/4")
8 103995 2 WASHER, Flat (1/4")
9 133133 1 LIGHT, Indicator amber 12V, A
132884 1 LIGHT, Indicator glow plug, C
10 103892 1 BOLT, Hex head (1/4"-20 x 5/8")
11 112495 1 BOLT, Hex head (1/4"-20 x 3/8")
12 141838DG 1 COVER, Engine control panel rear
13 104185 4 WASHER, Lock (#10)
14 104003 2 NUT, Machine (#10-32, Gr. 5)
15 127035 2 RELAY, 12V (40 A)
16 117398 4" TRIM, Protective
17 104694 2 WASHER, Flat (#10)
18 103962 2 SCREW, Machine (#10-32 x 1/2")
19 (Ref.) HARNESS, Engine wiring
(For components, refer to Section 5.6 Kubota Diesel Engine Harness)
(For components, refer to Section 5.23 Kubota Dual Fuel Engine Harness - DF972)
20 132883 1 TIMER, Glow plug (not shown), C
21 115574 1 SWITCH, Toggle (Gas/Propane), A
L (Ref.) - LABELS

(For components, refer to Section 7.5 Labels - Miscellaneous)

SJ8831 RT, SU8841 RT
skYfAck

165939AF
131



() Notes

165939AF SJ8831 RT, SU8841 RT
132 sKYfACK



5.3 Engine Tray Lock

M116137AA

Ir;ld:.x i:r:iﬁ: Qty. Description
- 116137 AR | ENGINE TRAY LOCK ASSEMBLY
1 116132 1 » HANDLE, Tray lock (right hand)
2 112378 6 * WASHER, Flat brass (1/4")
3 116133 1 * HANDLE, Tray lock (left hand)
- 116135 2 * SCREW, Socket head cap (#10-32 x 1/4")
5 116136 2 * SCREW, Socket head cap (#10-32 x 3/8")
6 103864 4 » BOLT, Hex head (5/16"-18 x 1", Gr. 5)
7 112308 1 * LATCH, Rotary (right hand)
8 112307 1 * LATCH, Rotary (left hand)
SJ8831 RT, SU8841 RT 165939AF

skyYfAack 133



5.4 Kubota Diesel Engine D1305

NOTE: Check label plate on top of the
engine for engine rpm values. Option A has
3000 rpm, while Option B has 2600 rpm.

M147244AH

165939AF SJ8831 RT, SU8841 RT
134 skyfack



5.4 Kubota Diesel Engine D1305

Index

Skyjack

No. Part No. Qty. Description
A 147244 1 ASSEMBLY, KUBOTA DIESEL ENGINE SJ800 (D1305-E3B-SJC-1)
B 213902 1 ASSEMBLY, KUBOTA DIESEL ENGINE SJ800 (D1305-E4B-SJC-1)
1 147124 1 * ENGINE, Kubota diesel (D1305-E3B-SJC-1), A

215012 1 * ENGINE, Kubota diesel (D1305-E4B-SJC-1), B
147130 1 * « FILTER, Oil
147125 1 * « STARTER, 12V (1.2 kW)
137138 1 * « ALTERNATOR, 12V (40 A)
137139 1 * + BRACKET, Alternator
137140 1 ¢ + GUARD, Alternator
147238 3 e « GLOWPLUG, A
228540 3 * « GLOWPLUG, B
147131 1 e + SOLENOID, Stop
137143 1 e + PUMP Water
137144 1 ¢ « THERMOSTAT
195362 1 e e« « GASKET, Thermostat
210118 1 * « PIPE, Water Return
137145 1 * + FAN, Cooling
147126 1 e « BELT, Fan
137147 1 * * PUMP Fuel transfer
147127 1 * + GAUGE, Oil (dipstick)
113400 1 * + SWITCH, Water temp
147129 1 * + PUMP, High pressure fuel injection
147242 1 e « KIT, Ship loose
147245 1 * + » MANUAL, Operator’s (Kubota D1305)
147246 1 e « « STATEMENT, EPA Warranty
132883 1 e « « TIMER, Glow lamp
132884 1 e « « | AMP Indicator
130906 1 * « « STOP Solenoid coupler
2 132887 1 e + ¢ COUPLER ASSEMBLY, Alternator
3 132888 1 e « « TERMINAL ASSEMBLY, Alternator
147247 1 e « « FILTER ASSEMBLY, Fuel
147249 1 * « < TEE, Joint Pipe
157250 1 e « « VALVE, Check
170921 1 e * FLYWHEEL
4 147243 1 ¢ + RADIATOR ASSEMBLY
147253 1 e + « RADIATOR
132892 1 e o o |ABEL
147254 1 * « « HOSE, Water lower
147255 1 * « « HOSE, Water upper
132895 4 e + « CLAMP Hose
132896 2 e ¢ o BOLT
132897 4 e« ¢ « WASHER
132898 2 e  « CUSHION, Radiator
132899 2 e ¢ + CUSHION, Radiator
132900 2 e « « SNAPPIN
132901 1 e « « SUPPORT, Radiator
132902 1 e  « SUPPORT, Radiator

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

135



5.4 Kubota Diesel Engine D1305

NOTE: Check label plate on top of the

engine for engine rpm values. Option A has
3000 rpm, while Option B has 2600 rpm.

o0
y
.@f o
©

M147244AH

165939AF

136

SJ8831 RT, SJ8841 RT

skyfack



5.4 Kubota Diesel Engine D1305

Index

Skyjack

No. Part No. Qty. Description
132903 1 * « « STAY, Radiator
132904 1 e + < STAY, Radiator
132905 2 e « « BOLT, Exhaust manifold
132906 2 * « « PACKING
147256 1 e « « COVER, Fan
132908 4 e « « BOLT
132909 4 e ¢ o NUT
132910 4 * + + WASHER, Spring
132911 8 * « « WASHER, Plain
5 (Ref.) - e e+ o EXHAUST MANIFOLD ASSEMBLY
(For components, refer to Section 5.10 Exhaust Manifold - Kubota D1305)
6 139344 1 * ENGINE MOUNT ASSEMBLY
133797DG 4 » « BRACKET, Engine mount
147634 4 * » MOUNT, Engine vibration control
108818 4 * « BOLT, Hex head (1/2"'-13 x 2.75", Gr. 5)
212939 4 * « WASHER, 0.536 ID x 2.004 OD x 0.172 ZN - HARD
103470 4 * * WASHER, Lock (1/2", Gr. 5)
B 147631 1 BELL HOUSING ASSEMBLY, A, B
6 147733 1 * FLANGE, Nylon flywheel
7 147732 1 * HUB, Pump coupling
8 147731 1 * HOUSING, Bell
9 147734 1 * KIT, Hardware
12 (Ref.) - HYDRAULIC PUMP AND FITTING ASSEMBLY
(For components, refer to Section 5.8 Hydraulic Pump A)
13 127709 1 ASSEMBLY, Kubota throttle solenoid D1105/D1305
14 170616 1 * BRACKET, Solenoid Kubota D1105/D1305
15 207062 1 * LINKAGE, Solenoid
16 114684 1 * PIN, Roll (1/8"x 7/16")
17 116031 1 * SWIVEL, 1000 Solenoid contactor
18 103856 2 * BOLT, Hex head (0.25"-20 X 0.750" Gr. 5)
19 103995 2 * WASHER, Flat (0.250" SAE)
20 115649 2 | = NUT, Lock with nylon insert (0.250"-20 Gr. 5)
21 112532 1 * BOLT, Hex head (0.312"-18 X 1.250" Gr. 5)
22 103996 1 * Washer Flat / Zinc (0.312"), A, B
23 103404 1 * WASHER, Lock (0.312"), A, B
24 100397 1 * NUT, Hex (0.312"-18 Gr. 5) A, B
25 133174 1 * BOLT, Hex head (M8-1.25 x 20 Gr. 8.8 ZP)
26 116218 1 * WASHER, lock (M8-PLATED DIN 127B)
27 103859 1 * BOLT, Hex head (0.25"-20 X 1.500" Gr. 5)
28 103980 2 | * NUT, Hex head (0.25"-20 Gr. 8)
29 106368 1 * NUT, Hex head jam (0.25"-28 Gr. 5)
30 136969 1 CLAMP, Exhaust
31 136951 1 PIPE, Exhaust

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
137



5.4 Kubota Diesel Engine D1305

NOTE: Check label plate on top of the

engine for engine rpm values. Option A has
3000 rpm, while Option B has 2600 rpm.

o0
y
.@f o
©

M147244AH

165939AF

138

SJ8831 RT, SJ8841 RT

skyfack



5.4 Kubota Diesel Engine D1305

Index Skyjack Qty. Description
No. Part No.
32 102838 1 SWITCH, Oil pressure, A, B
33 103850 8 BOLT, Hex head (M10 x 1.25 x 30 mm, Gr. 8.8), A, B
34 127607 4 WASHER, Lock (M10)
35 103078 3 CLAMP, Loop Cushion Double (G10), A, B
36 (Ref.) 1 FUEL LINE AND FILTER ASSEMBLY
(For components, refer to Section 5.5 Kubota Diesel Fuel System (D1305))
37 (Ref.) 1 AIR INTAKE ASSEMBLY, A
(For components, refer to Section 5.7 Air Intake - Kubota D1305)
38 102984 73" | FUEL LINE, (5/16"), A, B
39 (Ref.) 1 ASSEMBLY, Engine guard
(For components, refer to Section 5.1 Engine Roll-Out Tray)
40 147142 1 RESERVOIR, Coolant, A, B
41 — - HARDWARE, Coolant reservoir
103887 3 * BOLT, Hex head (5/16"-18 x 3/4", Gr. 5)
103996 4 * WASHER, Flat (5/16")
100397 2 * NUT, Hex head (5/16"-18, Gr. 5)
103404 2 * WASHER, Lock (5/16")
42 (Ref.) - PANEL, Engine control
(For components, refer to Section 5.2 Engine Control Panel)
43 134372 1 NUT, Coupling (M8 x 1.25 x 24 mm)
44 127940 1 WASHER, Flat (ZP, M8)
45 116218 2 WASHER, Lock (M8)
46 133174 1 BOLT, Hex head cap screw (M8-1.25 x 20 mm)
47 (Ref.) 1 HARNESS, Engine wiring
(For components, refer to Section 5.6 Kubota Diesel Engine Harness)
48 (Ref.) - SOLUTION, Engine coolant (antifreeze)
(For components, refer to Section 8.1 Fluid Tables)
49 (Ref.) - OIL, Engine
(For components, refer to Section 8.1 Fluid Tables)
50 207117 1 SOLENOID, Throttle
51 103984 1 NUT, Lock (5/16"-18), A, B
52 213904 1 PLATE, Radiator, B
53 600190 6 WASHER, Flat (M6 - DIN 125), B
54 121758 6 WASHER, Lock (M6 - Plated), B
55 600723 6 BOLT, HHCS (M6 - 1.0 x 10 GR 8.8 DIN 933), B
56 133882 1 ENGINE MOUNT, Kubota DS, B
(For components, refer to Section 5.26 Engine Mount - Kubota Diesel T4F)
57 147261 1 FUEL LINE, Kubota D1305 - SJ800, B
58 161942 1 PUMP, Dual - 15/8.4CC, B
59 195821 1 ENGINE, Cover and Tray - No insulation, B
(For components, refer to Section 5.27 Engine Cover and Tray)
60 163568 1 LABEL, Kubota Diesel Tire, B
61 134373 1 STARTER, Stud Extension, B
(For components, refer to Section 5.28 Starter, Stud Extension - Kubota Diesel Engine)
62 161598 1 TRAY, Engine - Kubota D1305, B
(For components, refer to Section 5.29 Engine Tray - Kubota D1305)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

139



5.4 Kubota Diesel Engine D1305

engine for engine rpm values. Option A has
3000 rpm, while Option B has 2600 rpm.

NOTE: Check label plate on top of the

M147244AH

165939AF

140

SJ8831 RT, SJ8841 RT

skyfack



5.4 Kubota Diesel Engine D1305

Index

Skyjack

No. Part No. Qty. Description
63 114325 2 FITTING, Suction Pump, B
64 147318 1 FILTER, Kubota D1305, B
(For components, refer to Section 5.30 Filter - Kubota D1305)
65 207121 1 SOLENOID, Kubota D1105/D1305, B
(For components, refer to Section 5.31 Solenoid - Kubota Throttle D1105/D1305)
66 147604 1 PANEL & HARNESS, Kubota SJ800/1000, B
67 147251 1 BASE, KUBOTA D1305, B
(For components, refer to Section 5.32 Engine Base - Kubota T4F)
68 147264 1 PUMP, Installation, B
69 130884 9 WASHER, Lock (M10 ZP), B
70 102893 4 CABLE, Tie Wrap - 14.5" Black, B
71 102891 12 | CABLE, Tie Wrap - 7.25" Black, B
72 137625 90 | TRIM, Rubber, B
73 115222 LABEL, Layout - California Prop 65 Warning, B
74 147622 HARNESS, Kubota Diesel, B

(For components, refer to Section 5.6 Kubota Diesel Engine Harness)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
141




5.5 Kubota Diesel Fuel System (D1305)

Ll

®

M147261AA

165939AF

142

SJ8831 RT, SJ8841 RT



5.5 Kubota Diesel Fuel System (D1305)

Index

Skyjack

No. Part No. Qty. Description
1 (Ref.) - FUEL TANK ASSEMBLY
(For components, refer to Section 3.6 Fuel Tank)
2 111403 1 TUBE, Hydraulic line (5/16" x 26")
3 103321 8 CLAMP, Gear (#4)
4 102984 236" | HOSE, Fuel tank to fuel filter
5 103164 1 FITTING, Elbow 90° (Brass, 04 NPTF — 04 NPTM)
6 103176 1 CONNECTOR, Hose reduce
7 102660 200" | HOSE, Fuel return line
8 147250 1 CHECK VALVE
9 147249 1 FITTING, Tee
10 139254 1 FILTER, Pre—fuel
11 147247 1 FILTER, Fuel
147248 1 * ELEMENT, Fuel filter
12 147321DG 1 BRACKET, Fuel filter
13 103848 2 BOLT, Hex head cap screw (M10 —1.25 x 20 mm, Gr. 8.8)
14 127607 2 WASHER, Lock (M10)
15 103884 1 BOLT, Hex head cap screw (5/16"-18 x 2.5, Gr. 5)
16 104637 1 WASHER, Lock (5/16" — 0.09 high collar)
17 103996 1 WASHER, Flat (5/16" SAE)
18 168859 1 CAP, Filler vented

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
143



5.6 Kubota Diesel Engine Harness

O =T = L2I0
@
a'é;@' k7,
% 0
B3 § & 90
Ny
Bo— [
om
&
CEE R E
6 ® ® ®
M147615AD
Index Skyjack L
No. Part No. Qty. Description
1 147622 - HARNESS, Engine wiring
2 117586 1 * CONNECTOR, Receptacle (12 pin)
3 117588 1 * CONNECTOR, Receptacle wedge (12 pin)
4 117592 8 * CONNECTOR, Contact pin (14-16)
5 117594 4 * CONNECTOR, Sealing plug
6 102921 3 + DIODE
7 123413 1 CABLE (#6 GA 1/4*20"*5/16)
8 130910 1 HARNESS, Shutdown solenoid
130906 1 * KIT, Connector assembly
165939AF SJ8831 RT, SU8841 RT

144 sKYfACK



5.7 Air Intake - Kubota D1305

M221406AA

N

Ir;ld:x s::tl:l? Qty. Description
- 221406 - AIR INTAKE ASSEMBLY
1 133222 3 * CLAMP, Gear (#32, 2")
2 220942 1 * HOSE, Air Intake — Kubota Diesel
3 112532 2 * BOLT, Hex head (5/16"-18 x 1.25", Gr. 5)
4 103996 4 * WASHER, Flat (5/16")
5 128602 1 * BRACKET, Air cleaner
6 103404 2 * WASHER, Lock (5/16")
7 100397 2 * NUT, Hex head (5/16"-18, Gr. 8)
8 128601 1 ¢ CLEANER, Air
132913 1 e « ELEMENT, Air filter

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
145



5.8 Hydraulic Pump A

M161943AA

Index Skyjack oo

No. Part No. Qty. Description
(For Model 8831 with serial number 36 000 296 and above)
(For Model 8841 with serial number 40 001 408 and above)

A (Ref.) 1 HYDRAULIC PUMP ASSEMBLY (Kubota D1305 diesel engine)

B (Ref.) 1 HYDRAULIC PUMP ASSEMBLY (Kubota DF972 dual fuel engine)

C (Ref.) 1 HYDRAULIC PUMP ASSEMBLY (Kubota DF972 EFI dual fuel engine)

1 161942 1 PUMP, Hydraulic dual (15/8.4 cc), A

161943 1 PUMP, Hydraulic dual (11/6.4 cc), B, C

2 114325 2 FITTING, Suction pump

3 103472 2 WASHER, Flat (3/8")

4 103999 2 WASHER, Lock (3/8")

5 101297 2 BOLT, Hex head (3/8"-16 x 1.25", Gr. 5)

6 120054 2 FITTING, O-ring (37 45 10-8 SAE)

165939AF SJ8831 RT, SU8841 RT

146 sKYfAcK



5.9 Hydraulic Pump B

M10341AA

Ir;‘d:x ﬁ:!t]?f: Qty. Description

(For Model 8831 with serial number 36 000 295 and below)
(For Model 8841 with serial number 40 001 407 and below)

1 110460 1 PUMP, Hydraulic dual (.488/.854)

2 114325 2 FITTING, Suction pump

3 120054 2 FITTING, O-ring (37 45 10-8 SAE)

4 103472 2 WASHER, Flat (3/8")

5 103999 2 WASHER, Lock (3/8")

6 103870 2 BOLT, Hex head (3/8"-16 x 1.5", Gr. 5)

SJ8831 RT, SU8841 RT 165939AF

skyYfAack 147



() Notes

165939AF SJ8831 RT, SU8841 RT
148 sKYfACK



5.10 Exhaust Manifold - Kubota D1305

M147128AA
Ir;ld:x g::tl:l(:(. Qty. Description
- 147128 1 EXHAUST MANIFOLD ASSEMBLY
1 146678 1 * GASKET, Exhaust manifold
2 146688 6 * NUT, Flanged (M7)
3 147241 1 * MANIFOLD, Exhaust
4 147240 1 * GASKET, Exhaust to manifold
5 136667 4 * BOLT, Hex head (M8-1.25 x 30mm)
6 136039 1 * MUFFLER, Kubota diesel
139447 1 * PURIFIER, Kubota diesel muffler (If equipped)
7 146687 3 * BOLT, Head flanged (M6-1 x 12 mm)
8 152093 6 * STUD (M7-1 x 30 mm)

SJ8831 RT, SU8841 RT
skYfack

165939AF
149



5.11 Kubota Dual Fuel Engine DF972 EFI

=~

8.4 &
i\ -\ 2
4 AL ) \

.:. _
MM S N &,
) AN e LB
N /4 (= J',\
(A # A A
= /&
‘VI

o\ (0 (N
v 4.@\;&1 WD)

%
¢
7
-

R

R

A

M167914AA-3

165939AF

150

SJ8831 RT, SJ8841 RT

skyfack



5.11 Kubota Dual Fuel Engine DF972 EFI

Ir;::l:x l§:|¥tl:4cc:(. Qty. Description
(For Model 8831 with Serial Number 36 000 298 and above)
(For Model 8841 with Serial Number 40 001 406 and above)
1 192040 1 * KUBOTA DUAL FUEL ENGINE (DF972 EFI)
166289 1 * KUBOTA DUAL FUEL ENGINE (DF972 EFI) (Replaced by 192040)
166651 1 * + ENGINE, Kubota DF972 EFI
166630 1 * « « CRANKCASE, Comp.
136094 1 * « « GUIDE, Oil gauge
159207 1 e « « PAN, Comp. ol
166631 1 * + + GEAR CASE, Comp.
166632 1 e « « WATER PUMP
166633 1 e « + MANIFOLD, Inlet
166634 1 e + « ASSEMBLY, Throttle body
166635 1 e « « ASSEMBLY, Mixer
166636 1 e « « MANIFOLD, Exhaust
166637 1 e « « ASSEMBLY, Cover cyl. hd.
166638 1 e + « FLYWHEEL, Complete
136174 1 e « e« FILTER, Qil (Inner)
166639 1 * « « CARTRIDGE, Oil filter
159213 1 * « « DIPSTICK, Oil gauge
166640 1 e e« « ASSEMBLY, ECU
166641 1 * « « WIRE HARNESS, ECU
159216 1 * e« « STARTER
136101 1 e + « ALTERNATOR
136102 1 *  « STAY, Alternator
136103 1 e « « GUARD, Alternator
166642 1 * e« « SPARKPLUG
169264 1 e + « FLANGE, Water comp.
136109 1 e e« « THERMOSTAT
136110 1 e ¢ « COVER, Thermostat
136111 1 e « « FAN, Cooling
136112 1 e * « PULLEY, Fan
136113 1 e « « PULLEY, Fan drive
136114 1 e « o« BELT Fan
166643 1 e + « MANUAL, Operators
166645 1 e + « SENSOR, 02
136118 1 e « -« FILTER, Fuel
158923 1 e « « VAPORIZER
166646 1 e « « VALVE, 2-way
166647 1 * + « MUFFLER, CAT
166648 1 e« « GASKET, Muffler
166522 1 e « « HOSE, Inlet
166649 1 * « « HOSE, Water
166650 1  « « HOSE, Water

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
151



5.11 Kubota Dual Fuel Engine DF972 EFI

=~

..,..oo'.. \l

SR S NSO A
i Sl o [
RS ¥ v O
Ty \
TR , 2
A pleee——0 —

M167914AA-3

165939AF

152

SJ8831 RT, SJ8841 RT

skyfack



5.11 Kubota Dual Fuel Engine DF972 EFI

Index

Skyjack

No. Part No. Qty. Description
2 (Ref.) 1 * + + RADIATOR KIT — KUBOTA
(For components, refer to Section 3.4 Fuel/Hydraulic Tank Cabinet)
3 167915 1 * AIR INTAKE ASSEMBLY
(For components, refer to Section 5.22 Kubota Fuel Hoses - DF972)
166541 - * ENGINE MOUNT ASSEMBLY (Kubota DF972 EFI)
4 136032 2 * + BRACKET, Engine mount — FL/RR
5 136033 2 * * BRACKET, Engine mount — FL/RL
6 147634 4 e« VIBRATION MOUNT
7 103848 4 * + BOLT, Hex head (M10 x 1.25 x 20 mm, Gr. 8.8)
8 136665 7 e« BOLT, Hex head (M10 x 1.25 x 35 mm, Gr. 8.8)
9 103850 1 e « BOLT, Hex head (M10 x 1.25 x 30 mm, Gr. 8.8)
10 130884 12 * + WASHER, Lock (M10 — plated DIN 127B)
11 108818 B * « BOLT, Hex head (1/2"-13 x 2.75")
12 212939 4 * + WASHER, 0.536 ID x 2.004 OD x 0.172 ZN - HARD
13 130470 4 * + WASHER, Lock (1/2", Gr. 5)
167917 - * RAD BAFFLE INSTALLATION (Kubota DF972 EFI)
14 167918 1 * + PLATE, Radiator (DF972 EFI)
15 147142 1 * + RESERVOIR, Coolant
16 110007 35 * + CHANNEL, Black edge
17 102984 74 * « LINE, Fuel (5/16 #47PB-B194)
18 600190 4 * + WASHER, Flat (M6 DIN 125)
19 121758 4 * + WASHER, Lock (M6—plated DIN 127B)
20 104608 4 e « BOLT, Hex head (M6 x 1 x 16 mm, Grade 9.8)
21 103887 2 * + BOLT, Hex head (5/16"-18 x 3/4")
22 103996 2 * + WASHER, Lock (5/16")
23 103404 2 * + WASHER, Flat (5/16")
24 100397 2 * « NUT, Hex head (5/16"-18, Gr. 5)
25 103321 1 e + CLAMP Gear
26 166526 1 * EXHAUST ASSEMBLY
(For components, refer to Section 5.22 Kubota Fuel Hoses - DF972)
27 149834 1 BELL HOUSING ASSEMBLY (Kubota DF972/DF972 EFI, Universal)
149830 1 * BELL HOUSING
149833 1 * HUB, Coupling
149832 1 * FLANGE, Nylon (150 mm)
149831 1 * KIT, HARDWARE
166672 - VAPORIZER COOLING LINES (Kubota DF972 EFI)
28 300797 56 * HOSE, Horizon 200 (3/8 in 6)
29 102660 21 * HOSE, Fuel line (1/8)
30 102519 4 * CLAMP, Gear (SAE No.6 5/16"-7/8")
31 136122 1 VAPORIZER, LPG
32 166628 1 HARNESS, Fuel pump, Kubota 972 EFI (not shown)
33 168593 1 DIPSTICK/HEAT SHRINK ASSEMBLY (not shown)
34 (Ref.) 1 HYDRAULIC PUMP ASSEMBLY

(For components, refer to Section 5.8 Hydraulic Pump A)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

153



5.12 Exhaust - DF972 EFI

DETAIL A
M166526AA
Index Skyjack 5
No. Part No. Qty. Description
- 166526 - EXHAUST ASSEMBLY (Kubota DF972 EFI)
(For Model 8831 with Serial Number 36 000 298 and above)
(For Model 8841 with Serial Number 40 001 406 and above)
1 163667 1 * ADAPTER, Exhaust stainless
2 136969 1 * CLAMP, U-bolt (1.25")
3 166521DG 1 » BRACKET, Exhaust
4 158986 1 * TUBE, Exhaust (Kubota DF972)
5 103472 2 * WASHER, Flat (3/8")
6 103999 2 * WASHER, Lock (3/8")
7 101632 2 * BOLT, Hex head (3/8"-16 x 3/4", Gr. 8)
8 166647 1 MUFFLER
9 166648 2 GASKET, Muffler
165939AF SJ8831 RT, SU8841 RT
154 skyfack



5.13 Air Intake - DF972 EFI

M167915AA

Index

Skyjack

No. Part No. Qty. Description
- 167915 - AIR INTAKE ASSEMBLY (Kubota DF972 EFI)
(For Model 8831 with Serial Number 36 000 298 and above)
(For Model 8841 with Serial Number 40 001 406 and above)
1 167916 1 » BRACKET, Air cleaner mounting
2 128601 1 * AIR CLEANER
3 128602 1 * BRACKET, Air filter
a4 163508 1 * COUPLING, Flex (1.75-2.5)
5 166512 1 * TUBING, Steel (2.5" OD x 15.5")
6 103472 2 * WASHER, Flat (3/8" SAE)
7 103996 2 * WASHER, Lock (5/16")
8 103999 2 * WASHER, Lock (3/8")
9 103404 2 * WASHER, Flat (5/16")
10 101632 2 * BOLT, Hex head (3/8"-16 x 3/4", Gr. 5)
11 112532 2 * BOLT, Hex head (5/16"-18 x 1.25", Gr. 5)
12 100397 2 * NUT, Hex head (5/16"-18, Gr. 5)

SJ8831 RT, SJ8841 RT

skyfack

165939AF
155



5.14 Display Module - DF972 EFI

-
N

J \\ N z“';/'l Ve
\ .
o '\'} O STA

Heos
P

N

M168103AA
Index Skyjack 5
No. Part No. Qty. Description
- 168103 - DISPLAY MODULE ASSEMBLY (Kubota DF972 EFI)
(For Model 8831 with Serial Number 36 000 298 and above)
(For Model 8841 with Serial Number 40 001 406 and above)
1 168101 1 * BRACKET, Relay support
2 165927 1 * MOUNT, M6 Vibration damping
3 133219 2 * WASHER, Flat (M6)
4 121758 2 * WASHER, Lock (M6-plated DIN 127B)
5 800353 1 * BOLT, Hex head (M8 x 1 x 12)
6 800354 1 * NUT, Hex head (M6-1.00)
7 167600 1 PLATE, Relay strip mount
165939AF SJ8831 RT, SU8841 RT
156 skyfack



5.15 Engine Display - DF972 EFI

f essam coesOR “vevcn om mam
mg
J8 | J7 | J8 | J9 [ J10
F2 Cm
o O]
o
—1 I —
' )
/ {®[0
e =
{810

e

Cfm]
[(®ro—

M167611AA

|r:l:x g:l\'!tl?::: Qty. Description

- 167611 1 ENGINE DISPLAY ASSEMBLY — KUBOTA DF972 EFI
(For Model 8831 with Serial Number 36 000 298 and above)
(For Model 8841 with Serial Number 40 001 406 and above)

1 167600 1 * PLATE, Relay strip mount

2 163672 1 * HARNESS, Engine Interface Kubota DF972 EFI
(For components, refer to Section 5.12 Exhaust - DF972 EFI)

3 166739 1 » DISPLAY, Engine Parameter

- 173001 1 * LABEL, Relay names

5 102892 ) * TIE WRAP, Cable (5-3/8") (not shown)

6 120094 2 » BOLT, Machine head (#10-32 x 06.25")

7 104694 2 * WASHER, Flat (#10)

8 300450 2 * NUT, Machine with nylon insert (#10-32)

SJ8831 RT, SU8841 RT 165939AF

skyYfAack 157



5.16 Engine Harnesses - DF972 EFI

2]

BioA] Gioea] L)\ Bio]  Biosoz ] (070 ]
é

:

P5

00
00

M163672AC-1_M166776AA

165939AF SJ8831 RT, SJ8841 RT
158 sKYfACK



5.16 Engine Harnesses - DF972 EFI

";‘d:x I§:|¥tliﬁ:(. Qty. Description

- 163672 1 ENGINE INTERFACE HARNESS — Kubota DF972 EFI
(For Model 8831 with Serial Number 36 000 298 and above)
(For Model 8841 with Serial Number 40 001 406 and above)

1 163675 1 * CONNECTOR ASSEMBLY, 42M A MT II/JPT

2 117586 1 * CONNECTOR, Receptacle (12 pin)

3 117588 1 * CONNECTOR, Receptacle wedge (12 pin)

4 117590 4 * CONNECTOR, Contact pin (16-18)

5 117592 6 * CONNECTOR, Contact pin (14-16)

6 117594 2 * CONNECTOR, Sealing plug

7 117597 1 * CONNECTOR, Plug (2 pin)

8 117599 1 * CONNECTOR, Plug wedge (2 pin)

9 117591 6 * CONNECTOR, Contact socket (16-18)

10 157850 2 * CONNECTOR, 2F, 630 M/P fuse holder

11 138749 5 » SOCKET, Relay

12 141581 1 * CONNECTOR, 3-way socket

13 156167 2 * PLUG, Cavity

14 166481 1 * CONNECTOR, 4M 150 M/P

15 163679 1 * TPA, 4W 150 M/P

16 156106 1 * CONNECTOR, 1M W/P

17 156202 2 * FUSE, ATO 5A

18 117696 1 * BOOQT, Terminal (#4 AWG)

19 127131 5 * RELAY, 12V 40A

20 156180 1 * CONNECTOR ASSEMBLY, 6F DT

21 156194 1 * WEDGE, Plug

- 166776 1 ECU POWER HARNESS - Kubota DF972 EFI

22 156108 1 * CONNECTOR, 1F W/P

23 117578 1 *» CONNECTOR, Receptacle (4 pin)

24 117580 1 * CONNECTOR, Receptacle wedge (4 pin)

25 117590 4 * CONNECTOR, Contact pin (16-18)

26 156180 1 * CONNECTOR ASSEMBLY, 6F DT

27 156194 1 * WEDGE, Plug

28 117591 4 * CONNECTOR, Contact socket (16-18)

29 117594 2 * CONNECTOR, Sealing plug

30 156127 1 * CONNECTOR, 2F fuse holder

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

159



5.17 Kubota Dual Fuel Hoses - DF972 EFI

(2122 e°®®® ©
9\70// e 9\\

& i
000 / o qre- " (27 ] 26125
0000 ./ . = —©

0009

3\; _\i /\ &gﬂt&‘z ‘@ 0
=4 (® @/ 0|2 o
| 000 4’?g3
\\ea o

M167449AB

165939AF SJ8831 RT, SU8841 RT
160 skyfack



5.17 Kubota Dual Fuel Hoses - DF972 EFI

Ir;ld:x I§:|¥tlil‘:: Qty. Description

- 167449 - FUEL HOSE ASSEMBLY, Kubota DF972 EFI
(For Model 8831 with Serial Number 36 000 298 and above)
(For Model 8841 with Serial Number 40 001 406 and above)

1 103006 1 ¢ COUPLER, Quick female

2 103159 1 * FITTING, Pipe 45° (1/4")

3 103098 1 * HOSE, Propane (42")

4 103156 2 ¢ FITTING, Brass (48-6B)

5 137566 1 * FILTER, LP

6 124433 1 * CLAMR Single

7 125793 1 * VALVE, Shut-off (Propane)

8 133648 1 * HOSE, Propane fuel assembly

9 166539 1 ¢ HOSE, LPG and NG (1/2" inner diameter)

10 103321 12 |« CLAMPR Gear (#4)

11 142405 35" | * LINE, Fuel (5/16")

12 142405 216" | » LINE, Fuel (5/16")

13 142405 3.5" | * LINE, Fuel (5/16")

14 142405 3" * LINE, Fuel (5/16")

15 142405 230" | » LINE, Fuel (5/16")

16 142405 5" * LINE, Fuel (5/16")

17 102519 2 e CLAMPR Gear (#6)

18 103983 1 e NUT, (1/4"-20)

19 103995 3 e WASHER, (1/4")

20 104000 3 * WASHER, Lock (1/4")

21 111622 1 * CAP Rain

22 300799 1 ¢ VALVE, Propane relief

23 132919 1 * TEE, Female pipe

24 102660 16" |« HOSE, Fuel Line (1/8")

25 158942 1 * BRACKET, Evaporator chamber

26 158319 2 * BOLT, Hex head (5/16"-18 x 1.00", Gr. 5)

27 103404 2 * WASHER, Lock (5/16")

28 148331 2 » BOLT, Hex head (5/16"-18 x 0.625", Gr. 5)

29 103996 2 * WASHER, Flat (5/16")

30 168858 1 * CARP Filter non-vented

31 103078 2 * CLIR S34G10

32 103020 1 * STRAPS, Tank (pair)

33 145976 1 * TANK, Propane

34 103855 1 * BOLT, Hex head (1/4"-20 x 0.50" Gr. 5)

35 103473 1 * BOLT, Hex head (3/8"-16 x 1.00", Gr. 5)

36 103978 3 * NUT, Hex head (3/8"-16, Grade B)

37 158920 1 * CANISTER, Evaporative

38 142397 1 * FITTING, Straight (quick connect)

39 142398 2 * FITTING, 90 deg (quick connect)

40 163557 1 e PUMP, Fuel

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
161



5.17 Kubota Dual Fuel Hoses - DF972 EFI

(2122 e°®®® ©
9\70// e 9\\

&5 At
000 / ° il - (271261 25)
0000 ./ . = —©

0009

S lusel o e
=4 (® @/@’f al
| Q00 4’?g9
\\ea o

165939AF SJ8831 RT, SU8841 RT
162 skyfack



5.17 Kubota Dual Fuel Hoses - DF972 EFI

Index

Skyjack

No. Part No. Qty. Description
41 112565 1 * FITTING, Straight (barb)

42 166718 1 * BRACKET, Fuel pump

43 103860 1 ¢ BOLT, Hex head (1/4"-20 x 1.75", Gr. 5)

44 168861 1 * TANK, Fuel (SJ800)

45 103892 1 * BOLT, Hex head (1/4"-20 x 5/8", Gr. 5)

46 111403 1 * HOSE, Fuel line (5/16" x 20.00")

47 136118 1 FILTER, Fuel

48 166646 1 VALVE, 2-way

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

163



5.18 Radiator Kit - Kubota

M136037AE

SJ8831 RT, SU8841 RT
skYfacKk

165939AF

164



5.18 Radiator Kit - Kubota

Ir;‘d:x §:|¥t|iﬁ: Qty. Description
- 136037 1 RADIATOR KIT, Kubota
1 136123 1 * RADIATOR ASSEMBLY
170163 1 « « SHROUD, Fan - Kubota
2 136124 1 * LABEL, Caution
3 136125 1 * LABEL, Caution
4 136126 1 * HOSE, Water
5 136127 1 * HOSE, Water
6 103320 4 * CLAMP, Gear (#16)
7 133223 4 * BOLT, Hex head (M6 x 1 x 20 mm)
8 136130 2 * CUSHION
9 136131 1 * SUPPORT 1, Radiator
10 136132 1 * SUPPORT 2, Radiator
11 136133 1 * BRACKET, Radiator
12 136134 2 * BRACKET 1, Radiator
13 136135 4 * BOLT, Hex head (M8-1.25 x 18 mm long, Gr. 8.8)
14 136136 2 * CUSHION
15 121059 4 * NUT, Hex (M8-1.25)
16 116218 10 * WASHER, Lock (M8)
17 136139 1 * BRACKET, Radiator
18 136667 2 * BOLT, Hex head (M8-1.25 x 30 mm)
19 136141 1 * CUSHION
20 800354 2 * NUT, (M6)
21 121758 14 * WASHER, Lock (M6)
22 136183 1 * SUPPORT IN, Radiator
23 136184 4 * COLLAR
24 136185 4 * BOLT, Hex head (M6 x 1 x 30 mm)
25 136186 1 * SUPPORT, Radiator
26 104608 - * BOLT, Hex head (M6-1.0 x 16 mm)
27 136188 1 * COVER, Fan
28 133219 8 * WASHER, Flat (M6)
29 136190 2 * STOPPER, Radiator
30 139777 4 * SPACER, (6.2 mm ID x 6 mm)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

165



5.19 Kubota Dual Fuel Engine - DF972

M136263AR

165939AF SJ8831 RT, SU8841 RT
166 skyfack



5.19 Kubota Dual Fuel Engine - DF972

";‘d:x I§:|¥tliﬁ:(. Qty. Description
(For Model 8831 with serial number 36 000 297 and below)
(For Model 8841 with serial number 40 001 405 and below)
1 158929 1 KUBOTA DUAL FUEL ENGINE (DF972)
159214 1 « CARBURETOR ASSEMBLY
209301 1 * TERMINAL ASSEMBLY
159210 1 * MANIFOLD, Inlet
136084 1 * GASKET, Muffler
136085 1 * MANIFOLD, Exhaust
136086 1 * SHIELD, Exhaust manifold heat
136088 1 * ASSEMBLY, Idler gear
136089 1 * SHAFT, Idler gear
136091 1 * PLATE, Rear end
136174 1 * TUBE, Oil pick up
159212 1 * CARTRIDGE, Oil filter
159213 1 * GAUGE, Qil (Dipstick)
136097 1 * SPRING, Governor
136098 1 * LEVER, Speed control
159216 1 * STARTER, Engine
136101 1 * ALTERNATOR
136102 1 * BRACKET, Alternator
136103 1 * GUARD, Alternator
136104 1 * PLUG, Spark
136105 1 * CAP, Spark plug
136107 1 * WATER PIPE
159218 1 * WATER PUMP
136172 1 *« SENSOR
136109 1 * THERMOSTAT, Engine
136110 1 * COVER, Thermostat
136111 1 * FAN, Cooling
136112 1 e PULLEY, Fan
136113 1 * PULLEY, Fan drive
136114 1 * BELT, Fan
159219 1 * MANUAL, Operators
136117 1 * LABEL, CSA
136099 1 * HARNESS, Wiring
136118 1 * FILTER, Fuel
159220 1 » KIT, Electric fuel pump
136120 1 * SPARK PLUG WRENCH
136106 3 * COIL, Ignition
158923 1 * VAPORIZER
159211 1 * FLYWHEEL, Complete
195025 1 * SWITCH, Temperature (2 wire)
2 113400 1 * SWITCH, Temperature (1 wire)
3 (Ref.) AIR CLEANER ASSEMBLY
(For components, refer to Section 5.20 Air Cleaner - Kubota DF972)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
167



5.19 Kubota Dual Fuel Engine - DF972

M136263AR

165939AF SJ8831 RT, SU8841 RT
168 skyfack



5.19 Kubota Dual Fuel Engine - DF972

Index

Skyjack

No. Part No. Qty. Description
4 (Ref.) 1 HYDRAULIC PUMP ASSEMBLY
(For components, refer to Section 5.8 Hydraulic Pump A)
5 (Ref.) - EXHAUST SYSTEM ASSEMBLY
(For components, refer to Section 5.22 Kubota Fuel Hoses - DF972)
6 149834 1 BELL HOUSING ASSEMBLY (Kubota DF972, Universal)
149830 1 * BELL HOUSING
149833 1 * HUB, Coupling
149832 1 * FLANGE, Nylon (150 mm)
149831 1 * KIT, HARDWARE
7 (Ref.) 1 HARNESS, Engine
(For components, refer to Section 5.23 Kubota Dual Fuel Engine Harness - DF972)
8 119572 1 CABLE ASSEMBLY (Alternator to starter positive)
9 102838 1 SWITCH, QOil pressure
10 159221 1 MODULE, Igniter
11 103850 1 BOLT, Hex head (M10 x 1.25 x 30 mm, Gr. 8.8)
12 103848 4 BOLT, Hex head (M10 x 1.25 x 20 mm)
13 136665 7 BOLT, Hex head (M10 x 1.25 x 35 mm, Gr. 8.8)
14 130884 12 WASHER, Lock (M10)
15 147634 4 MOUNT, Engine vibration control
16 136033DG 2 BRACKET, Engine mount (Front right/Rear left)
136032DG 2 BRACKET, Engine mount (Front left/Rear right)
17 (Ref.) - ENGINE CONTROL PANEL ASSEMBLY
(For components, refer to Section 5.2 Engine Control Panel)
18 136264DG 1 MOUNT, Lower solenoid
19 113582 1 LIMITER, Solenoid
20 114709 2 NUT, FHN (1/4"-28)
21 115649 1 NUT, Nylon lock (1/4"-20)
22 114684 2 PIN, Roll (1/8" diameter x 7/16")
23 101860 2 ATTACHMENT, Throttle linkage
24 116031 1 SWIVEL, Solenoid contactor
25 120738 1 BOLT, Hex head (1/4"-20, Gr. 5)
26 103980 1 NUT, Hex head (1/4"-20, Gr. 5)
27 103962 4 SCREW, Round head machine (#10-32 x 1/2")
28 104185 4 WASHER, Lock (#10)
29 104694 4 WASHER, Flat (#10)
30 103007 2 SOLENOID, DC (12V)
31 (Ref.) 1 RADIATOR KIT — Kubota

(For components, refer to Section 3.4 Fuel/Hydraulic Tank Cabinet)

SJ8831 RT, SJ8841 RT

skyfAack

165939AF

169



5.19 Kubota Dual Fuel Engine - DF972

M136263AR

165939AF SJ8831 RT, SU8841 RT
170 skyfack



5.19 Kubota Dual Fuel Engine - DF972

Index

Skyjack

No. Part No. Qty. Description
32 102984 51" | LINE, Fuel (5/16")
33 (Ref.) - FUEL LINE ASSEMBLY
(For components, refer to Section 5.21 Exhaust - Kubota DF972)

34 136974 1 BRACKET, Choke solenoid
35 121758 7 WASHER, Lock (6 mm)
36 133219 4 WASHER, Flat (M6)
37 136185 4 BOLT, Hex Head (M6-1 x 30 mm)
38 116467 1 CABLE, Choke
39 137525 1 SCREW, Pan head (M4 X 6, DIN 85)
40 104608 3 BOLT, Hex head (M6 x 1 x 16 mm)
- 134373 1 ASSEMBLY, Starter stud extension
4 133174 1 * BOLT, Hex head cap screw (M8-1.25 x 20 mm)
42 116218 2 * WASHER, Lock (M8)
43 127940 1 * WASHER, Flat (M8)
44 134372 1 * NUT, Coupling (M8 x 1.25 x 24 mm)
45 - 1 ASSEMBLY, Coolant reservoir

147142 1 * RESERVOIR, Coolant

103887 2 * BOLT, Hex head (5/16"-18 x 3/4", Gr. 5)

103996 2 * WASHER, Flat (5/16")

100397 2 * NUT, Hex head (5/16"-18, Gr. 5)

103404 2 * WASHER, Lock (5/16")
46 (Ref.) - OIL, Engine

(For components, refer to Section 8.1 Fluid Tables)

47 (Ref.) SOLUTION, Engine coolant (Antifreeze)

(For components, refer to Section 8.1 Fluid Tables)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
171



5.20 Air Cleaner - Kubota DF972

M11521AA

";‘d:x Fs’:l\!llilcc:(. Qty. Description
- 136038 - ENGINE AIR CLEANER KIT, Kubota DF972
(For Model 8831 with serial number 36 000 297 and below)
(For Model 8841 with serial number 40 001 405 and below)
1 104528 1 * CLAMP, Gear (#28)
2 136145 1 * HOSE, Inlet
3 133222 1 * CLAMP GEAR (#32)
4 136155 2 * SLEEVE (10.65 mm OD x 8.38 mm ID x 40 mm Lg.)
5 121059 2 * NUT, Hex (M8-1.25)
6 136153 1 * BRACKET, Air cleaner
7 127940 2 * WASHER, Flat (M8)
8 116218 4 * WASHER, Lock (M8)
9 136154 2 * BOLT, Hex head (M8-1.5 x 75 mm, Gr. 8.8)
10 136148 1 * BRACKET, Air cleaner band
136667 2 ¢ « BOLT, Hex head (M8-1.25 x 30 mm)
11 136144 1 * AIR CLEANER ASSEMBLY (Kubota)
137924 1 * + FILTER ELEMENT (Kubota)
12 104528 1 CLAMP, Gear (#28)
13 136980 1 HOSE, Air intake (27")
14 136990 1 CLIP, Cable and wire
15 127940 1 WASHER, Flat (M8)
165939AF SJ8831 RT, SU8841 RT

172

sKYfAcK.



5.21 Exhaust - Kubota DF972

M159222AA

I';ld:x §:I¥tl;c: Qty. Description

- 159222 - EXHAUST ASSEMBLY (Kubota DF972)
(For Model 8831 with serial number 36 000 297 and below)
(For Model 8841 with serial number 40 001 405 and below)

1 103887 4 * BOLT, Hex head (5/16"-18 x 3/4", Gr. 5)

2 103404 8 * WASHER, Lock (5/16")

3 133174 4 * BOLT, Hex head (M8-1.25 x 22 mm, Gr. 5)

- 158938 1 * ADAPTER, 45° Exhaust

5 158986 1 » TUBE, Exhaust (Kubota DF972)

6 136969 1 * CLAMP, U-bolt (1.25")

7 159032DG 1 * BRACKET, Exhaust

8 101632 2 * BOLT, Hex head (3/8"-16 x 3/4", Gr. 8)

9 103999 2 * WASHER, Lock (3/8")

10 158930 1 MUFFLER

11 136084 2 GASKET, Muffler

SJ8831 RT, SJ8841 RT

skyfack

165939AF
173




5.22 Kubota Fuel Hoses - DF972

SJ8831 RT, SU8841 RT
skyfack

165939AF

174



5.22 Kubota Fuel Hoses - DF972

Ir;‘d:x §:|¥tiiﬁ: Qty. Description

— 161602 — FUEL HOSE ASSEMBLY, Kubota DF972
(For Model 8831 with serial number 36 000 297 and below)
(For Model 8841 with serial number 40 001 405 and below)

1 103006 1 e COUPLER, Quick female

2 103159 1 * FITTING, Pipe 45° (1/4")

3 103098 42" |« HOSE, Propane

4 103156 2 * FITTING, Brass (48-6B)

5 142300 1 * FILTER, LPG

6 124433 2 * CLAMR Single

7 125793 1 e VALVE, Shut-off (Propane)

8 103097 1 * HOSE, Propane fuel assembly

9 158859 1 * HOSE, (1/2" inner diameter)

10 103321 10 ¢ CLAMPR Gear (#4)

11 142405 16" | = LINE, Fuel (5/16")

12 142405 200" |+ LINE, Fuel (5/16")

13 142405 3.5" |« LINE, Fuel (5/16")

14 142405 230" |+ LINE, Fuel (5/16")

15 142405 24" | » LINE, Fuel (5/16")

16 102519 2 * CLAMP Gear (#6)

17 103983 2 « NUT, (1/4"-20)

18 103995 9 » WASHER, (1/4")

19 104000 2 * WASHER, Lock (1/4")

20 111622 1 ¢ CAP Rain

21 300799 1 * VALVE, Propane relief

22 132919 1 * TEE, Female pipe

23 102660 16" * HOSE, Fuel Line (1/8")

24 158942 1 * BRACKET, Evaporator Chamber

25 103864 2 * BOLT, Hex head (5/16"-18 x 1.00", Gr. 5)

26 103404 2 * WASHER, Lock (5/16")

27 103845 2 * BOLT, Hex head (5/16"-18 x 0.5", Gr. 5)

28 103996 2 * WASHER, Flat (5/16")

29 136369 1 * CARP Filler non-vented

30 130001 1 * TANK, Fuel

31 103078 2 e CLIR, S34G10

32 103020 1 * STRAPS, Tank (pair)

33 145976 1 * TANK, Propane

34 103855 1 » BOLT, Hex head (1/4"-20 x 0.50" Gr. 5)

35 103473 1 * BOLT, Hex head (3/8"-16 x 1.00", Gr. 5)

36 103978 3 * NUT, Hex head (3/8"-16, Grade B)

37 158920 1 * CANISTER, Evaporative

38 143477 1 * FITTING, Brass 45° (3/8" SAE male — 1/4" NPT female)

39 143478 1 * FITTING, Brass nipple, long (1/4" NPT x 2.00")

40 102907 1 * FITTING, Brass

41 111403 1 ¢ HOSE, Fuel line (5/16" x 26.00")

42 300797 22" | HOSE (3/8")

SJ8831 RT, SJ8841 RT

skyfAack

165939AF
175



5.22 Kubota Fuel Hoses - DF972

SJ8831 RT, SU8841 RT
skyfack

165939AF

176



5.22 Kubota Fuel Hoses - DF972

Index

Skyjack

No. Part No. Qty. Description
43 300797 25" HOSE (3/8")

44 136122 1 VAPORIZER, LPG

45 136119 1 PUMP, Electric fuel

46 158924 1 VALVE, 2 way

47 136118 1 FILTER, Fuel

SJ8831 RT, SJ8841 RT

skyfAack

165939AF
177



5.23 Kubota Dual Fuel Engine Harness - DF972

M148337AB

Index Skyjack i
No. Part No. Qty. Description
- 148337 - HARNESS, Engine wiring
(For Model 8831 with serial number 36 000 297 and below)
(For Model 8841 with serial number 40 001 405 and below)
1 102921 3 » DIODE
2 136178 1 * COUPLER ASSEMBLY
3 117586 1 *» CONNECTOR, Receptacle (12 pin)
4 117588 1 * CONNECTOR, Receptacle wedge (12 pin)
5 117592 9 * CONNECTOR, Contact pin (14-16)
6 117594 3 * CONNECTOR, Sealing plug
7 136179 1 * COUPLER ASSEMBLY, Alternator
165939AF SJ8831 RT, SU8841 RT
178 sKYfAacKk



() Notes

SJ8831 RT, SJ8841 AT 165939AF
skYfAacKk 179



5.24 Engine - Kubota Diesel T4F

M213902AD

165939AF

180

SJ8831 RT, SJ8841 RT



5.24 Engine - Kubota Diesel T4F

Ir;ld:x g::t':z: Qty. Description
- 213901 - ENGINE PACKAGE, Kubota Diesel - T4F
1 213902 1 * ENGINE, Kubota Diesel T4F
2 213904 1 * + PLATE, Radiator
3 147322 1 * + AIRINTAKE, D1305 SJ800/1000/9241
4 215012 1 * + ENGINE, Kubota D1305 E4B
(For components, refer to Section 5.4 Kubota Diesel Engine D1305)
5 600190 6 * + WASHER, Flat (M6 - DIN 125)
6 121758 6 * + WASHER, Lock (M6 - Plated)
7 600723 6 e + BOLT, HHCS (M6 - 1.0 x 10 GR 8.8 DIN 933)
8 133882 1 ¢ + ENGINE MOUNT, Kubota DS
(For components, refer to Section 5.26 Engine Mount - Kubota Diesel T4F)
147261 1 * FUEL LINE, Kubota D1305 - SJ800
- 161942 1 * PUMP, Dual - 15/8.4CC
- 195821 1 * ENGINE, Cover and Tray - No insulation
(For components, refer to Section 5.27 Engine Cover and Tray)
- 163568 1 * LABEL, Kubota Diesel Tire
- 134373 1 * STARTER, Stud Extension
(For components, refer to Section 5.28 Starter, Stud Extension - Kubota Diesel Engine)
- 161598 1 * TRAY, Engine - Kubota D1305
(For components, refer to Section 5.29 Engine Tray - Kubota D1305)
- 114325 2 * FITTING, Suction Pump
- 147318 1 » FILTER, Kubota D1305
- 207121 1 * SOLENOID, Kubota D1105/D1305
(For components, refer to Section 5.31 Solenoid - Kubota Throttle D1105/D1305)
- 147604 1 * PANEL & HARNESS, Kubota SJ800/1000
(For components, refer to Section 5.33 Panel and Harness Assembly)
- 147251 1 * BASE, KUBOTA D1305
(For components, refer to Section 5.34 Kubota Diesel D1305 Base Assembly)
- 147264 1 * PUMP Installation
- 147631 * HOUSING, Bell - Kubota D1305
- 103850 8 * BOLT, Hex Head (M10 x 1.25 x 30.00 mm Grade 8.8)
- 102838 1 * SWITCH, Oil Pressure
- 147142 1 * RESERVOIR, Coolant
- 130884 9 * WASHER, Lock (M10 ZP)
- 102893 4 * CABLE, Tie Wrap - 14.5" Black
- 102891 12 * CABLE, Tie Wrap - 7.25" Black
- 103078 3 * CLAMP, Loop Cushion Double (G10)
- 102984 73" * FUEL LINE, (5/16 #47PB-B194)
- 103996 - * WASHER, Flat / Zinc (0.31)
- 103404 2 * WASHER, Lock 5/16 NOM x 0.07
- 103887 3 * BOLT, Hex Head / Zinc (0.31-18 x 0.75 / Grade 5)
- 100397 2 * NUT, Hex Head / Zinc (0.31-18 x 0.75 / Grade 5)
- 103984 1 * NUT, Lock / Nylon / Zinc (0.31-18 Grade B)
- 137625 90 * TRIM, Rubber
- 115222 » LABEL, Layout - California Prop 65 Warning
- 147622 HARNESS, Kubota Diesel
(For components, refer to Section 5.4 Kubota Diesel Engine D1305)Harness - Kubota
Diesel)
SJ8831 RT, SU8841 RT 165939AF

skyfAack 181



5.25 Air Intake - Kubota Diesel T4F

00

M147322AD

Ir;ld:.x g:xi:lc: Qty. Description
- 147322 - AIR INTAKE, D1305 SJ800/1000/9241
1 133222 3 * CLAMP Gear (#32, 2")
2 195794 1 * HOSE, Air Intake
3 128601 1 * AIR CLEANER
132913 1 * + AIRFILTER, Element
4 128602 1 * BRACKET, Air Cleaner
5 112532 2 * BOLT, Hex Head (0.313 - 18 x 1.25" GR5)
6 103996 4 * WASHER, Flat (0.313)
7 103404 2 * WASHER, Lock (0.313)
8 100397 2 * NUT, Hex Head (5/16-18 GR 8)
165939AF SJ8831 RT, SU8841 RT

182

sKYfAacKk



5.26 Engine Mount - Kubota Diesel T4F

M133882AF

Ir:qd:x Psgli?d‘:)k. Qty. Description
- 133882 - ENGINE MOUNT ASSEMBLY, Kubota DS
1 133797 4 * BRACKET, Engine Mount
2 147634 4 * ENGINE MOUNT, Vibration Control
3 108818 4 * BOLT, Hex Head (0.50 - 13 x 2.750" GR5)
4 212939 4 * WASHER, (0.536 ID x 2.004 OD x 0.172 ZN - HARD)
5 103470 4 * WASHER, Lock (1/2 NOM x 0.12)
6 133355 1 * BRACKET, E-Chain
7 103858 2 * BOLT, Hex Head/Zinc (0.25 - 20 x 1.25 / GR5)
8 103980 2 * NUT, Hex Head (0.25 - 20 GR8)
9 103995 2 * WASHER, Flat (0.250)
10 104000 4 * WASHER, Lock (0.250)

SJ8831 RT, SJ8841 RT

skyfAack

165939AF

183



5.27 Engine Cover and Tray

M195821AA
Index Skyjack S
No. Part No. Qty. Description
- 195821 - ENGINE COVER AND TRAY, No Insulation
1 132870 1 * COVER, GM Engine SJ800
2 133883 1 * PLATE, Bracket
3 103892 4 * BOLT, Hex Head (0.25 - 20 x 0.625 GR5)
4 101632 4 * BOLT, Hex Head (0.375 - 16 x 0.750 GR5)
5 103914 2 ¢ BOLT, Hex Head (0.375 - 16 x 3.750 GR5)
6 103995 4 * WASHER, Flat (0.250)
7 103472 4 * WASHER, Flat (0.375)
8 104000 - * WASHER, Lock (0.250)
8 103999 -+ * WASHER, Lock (0.375)
10 104606 2 * NUT, Lock - NYL (0.375 - 16 GR 5)
165939AF SJ8831 RT, SU8841 RT
184 sKYfAcK.



5.28 Starter, Stud Extension - Kubota Diesel Engine

M134373AA
Index Skyjack 5 o
No. Part No. Qty. Description

- 134373 - STARTER, Stud Extension (Kubota diesel)

1 134372 1 * NUT, Coupling (M8 x 1.25 x 24mm)

2 147634 1 * WASHER, Zinc (M8 - DIN 125A)

3 116218 1 * WASHER, Lock (M8)

4 133174 1 * BOLT, Hex Head Cap Screw (M8 - 1.25 x 20 mm)
SJ8831 RT, SU8841 RT 165939AF

skyfack 185



5.29 Engine Tray - Kubota D1305

M161598AB

/4

\\_©
Y

Index Skyjack s s
No. Part No. Qty. Description
- 161598 - TRAY, Kubota D1305 Eng
1 167744 1 * ENGINE TRAY, Kubota DF
2 111954 1 * LATCH, RH
3 116137 1 * LOCK, Engine Tray - 800/1000
-4 103914 2 * BOLT, Hex Head (0.375 - 16 x 3.750 GR5)
5 104606 2 * NUT, Hex Nylon lock (0.375 - 16 GR5)
6 103472 4 * WASHER, Flat (0.375)
165939AF SJ8831 RT, SJ8841 RT

186

sKYfACK



5.30 Filter - Kubota D1305

™ -
- /\)/\@\
O
M147318AA
Index Skyjack i
No. Part No. Qty. Description

- 147318 - FILTER, Kubota D1305 Engine

1 103848 2 * BOLT, HHCS (M10 - 1.25 x 20 mm)

2 127607 2 * WASHER, Lock (M10)

3 147321 1 * BRACKET, Fuel - Kubota D1305

4 103884 1 * BOLT, HHCS (5/16 - 18 x 0.25 GR5)

5 104637 1 * WASHER, Lock (5/16 NOM- High Collar x 0.09)

6 103996 1 * WASHER, Flat (5/16 SAE)
SJ8831 RT, SU8841 RT 165939AF

skyYfAack 187



5.31 Solenoid - Kubota Throttle D1105/D1305

M207121AA

Ir;qd:x Fs,:r‘f(':‘c: Qty. Description
- 207121 - SOLENOID, Kubota Throttle D1105/D1305
1 207104 1 * BRACKET, Solenoid - Kubota D1105/D1305
2 207062 1 * LINKAGE, Solenoid
3 114684 1 * PIN, Roll (1/8 x 7/16)
4 116031 1 « SWIVEL, 1000 Solenoid Contractor
5 103856 2 * BOLT, Hex Head (0.25 - 20 x 0.750 GR5)
6 103995 2 * WASHER, Flat (0.250 SAE)
7 115649 2 * NUT, Lock Nylon (0.250 - 20 GR5)
8 112532 1 * BOLT, Hex Head (0.312 - 18 x 1.250 GR5)
9 103996 1 * WASHER, Flat (0.312)
10 103404 1 * WASHER, Lock (0.312)
11 100397 1 * NUT, Hex (0.312 - 18 GR5)
12 133174 1 * BOLT, Hex Head (M8 - 1.25 x 20 GR8.8 ZP)
13 116218 1 * WASHER, Lock (M8 - Plated DIN 127B)
14 103859 1 * BOLT, Hex Head (0.25 - 20 x 1.500 GR5)
15 103980 2 * NUT, Hex Head (0.25 - 20 GR8)
16 106368 1 * NUT, Hex Head JAM (0.25 - 28 GR5)
165939AF SJ8831 RT, SU8841 RT

188

sKYfACK



5.32 Engine Base - Kubota T4F

M147251AG

Description

ENGINE BASE, Diesel

* CLAMP, Exhaust - 1 1/4"

* TUBE, Exhaust - 1 1/4"

* OIL, Engine

* COOLANT, Antifreeze 50/50 Premix (Green)

Qty.

1
1

3.1L
5.1L

Skyjack
Part No

147251

136969
136951
105287
169072

Index
No

1
2
3
4

165939AF

SJ8831 RT, SJ8841 RT

skyYfAack

189



() Notes

165939AF SJ8831 RT, SJ8841 RT
190 sKYfACK



QHydraulic Hose Connections - Outriggers

e Outrigger Assembly

@ Outrigger Cylinder Assembly

@ Outrigger Manifold Assembly

Outrigger Electrical Panel Assembly
Electrical Panel Connections -
Hydraulic Outriggers with Auto-Level

@ Outrigger/Generator Control Console Assembly

@ 3500 W Hydraulic Generator and Oil Option
12 kW Hydraulic Generator
and Oil Cooler Option
Hydraulic Generator and
Oil Cooler Assembly
12 kW Generator Control Breaker
Box and Mount Assembly

@ Hydraulic Hose Connections - 12 kW Generator

@ Hydraulic Valve Assembly - 12 kW Generator

Dual Flashing Light

@ Air Hose to Platform Assembly f
J Q
Cold Start
Gate Hand Rail Kit A

@ Telematics - ZTR
@ Positive Air Shut Off

Material Handling Stand

@ Tool Caddy Kit
SJ8831 RT, SJ8841 RT 165939AF

skyfack 191




6.1 Hydraulic Hose Connections - Outriggers

Left Front Right Front
Outrigger

Outrigger
e 9 O

2N
©

To Main
Manifold 3 -/
m (( Lower DD gg \ 0

NY{a

,
TT1]
o o

©

© ©O (10

@ ©O
@/:M ae-aj (= N— b@
\ |

Left Rear

Right Rear
Outrigger o @ Upper Port (Retract) @ o Outrigger
ML1F-1015AA
165939AF $J8831 RT, SJ8841 RT
192

sKYfACK



6.1 Hydraulic Hose Connections - Outriggers

Index

Skyjack

No. Part No. Qty. Description
1 (Ref.) - OUTRIGGER MANIFOLD ASSEMBLY
(For components, refer to Section 6.4 Outrigger Manifold Assembly)
2 (Ref.) - OUTRIGGER CYLINDER ASSEMBLY
(For components, refer to Section 6.3 Outrigger Cylinder Assembly)
3 103069 8 FITTING, Straight (06 JICM — 06 ORBM)
4 130843 8 HOSE ASSEMBLY (Outrigger cylinder)
5 102554 2 HOSE ASSEMBLY (Main manifold to outrigger manifold)
6 112062 1 TUBE ASSEMBLY (Front left retract)
7 112063 1 TUBE ASSEMBLY (Front right retract)
8 112064 1 TUBE ASSEMBLY (Rear left retract)
9 112065 1 TUBE ASSEMBLY (Rear right retract)
10 112066 1 TUBE ASSEMBLY (Rear left extend)
11 112067 1 TUBE ASSEMBLY (Rear right extend)
12 112068 1 TUBE ASSEMBLY (Front right extend)
13 112069 1 TUBE ASSEMBLY (Front left extend)
14 (Ref.) - OUTRIGGER MANIFOLD COVER ASSEMBLY
(For components, refer to Section 4.9 Center Drive)
15 102085 22 CLAMP, Double tube (3/8")

SJ8831 RT, SU8841 RT
skYfack

165939AF
193



6.2 Outrigger Assembly

165939AF SJ8831 RT, SU8841 RT
194 sKYfACK



6.2 Outrigger Assembly

Index Skyjack e
Qty. Description
No. Part No.
A 130858 1 OUTRIGGER ASSEMBLY (Front left)
B 130856 1 OUTRIGGER ASSEMBLY (Front right)
C 132695 1 OUTRIGGER ASSEMBLY (Rear left)
D 132697 1 OUTRIGGER ASSEMBLY (Rear right)
(For Model 8831 with serial number 36000341 and above)
(For Model 8841 with serial number 40002217 and above)
- - - NOTE: Quantities shown are for one outrigger assembly
1 130857 1 * WELDMENT, Outrigger leg, A
130855 1 * WELDMENT, Outrigger leg, B
124196 1 * WELDMENT, Outrigger leg, C
124200 1 * WELDMENT, Outrigger leg, D
2 (Ref.) - * CYLINDER ASSEMBLY, Outrigger
(For components, refer to Section 6.3 Outrigger Cylinder Assembly)
3 101297 3 e« BOLT, Hex head (3/8"-16 x 1.25", Gr. 5)
4 103999 3 * + WASHER, Lock (3/8")
5 124338 1 * CLIP, Plastic
6 112601 1 * NUT, Hex head flange (3/8"-16)
7 103472 1 * WASHER, Flat (3/8")
8 103978 2 * NUT, Hex head (3/8"-16)
9 124972 1 * CAP Nut
10 124356 1 * SPRING, Compression
11 127003 1 * ROD, Actuator
12 199545 2 * SWITCH, Limit
13 126499 4 * SCREW, Machine (#8-32 x 7/8")
14 124335 1 * BRACKET, Limit switch
15 104000 4 * WASHER, Lock (1/4")
16 103855 2 * BOLT, Hex head (1/4"-20 x 1/2")
17 112249 4 * WASHER, Lock (#8)
18 103986 2 * NUT, Hex (#8-32)
19 102355 1 * COVER, Outrigger hose
103856 4 * « BOLT, Hex head (1/4"-20 x 3/4")
104000 4 e+ WASHER, Lock (1/4")
103995 4 * + WASHER, Flat (1/4")
20 103091 30" |+ CABLE PROTECTION (5/8" x 24")
21 113584 8" * HEATSHRINK (1/2"x 8")
22 107712 1 * MALE CONNECTOR ASSEMBLY (5 pin)
103567 1 ¢ + HOUSING ASSEMBLY
132790 1 * « « HOUSING
132110 1 e + + CONNECTOR, Strain relief
103569 1 * « [NSERT, Male
23 118478 1 * BUSHING, Limit switch mount
24 116827 1 * MOUNT, Limit switch
25 103995 4 * WASHER, Flat (1/4")
26 103859 2 * BOLT, Hex head (1/4"-20 x 1.5")
27 116826 1 ¢ COVER, Limit switch
28 116193 2 * BOLT, Hex washer head (#10-32 x 1/2")
29 118387 1 * SPACER, Outrigger
30 103470 1 * WASHER, Lock (1/2")
31 103909 1 * BOLT, Outrigger leg stop
L (Ref.) 1 LABELS
(For components, refer to Section 7.1 Labels Kits)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

195



6.2 Outrigger Assembly

M132697AD

165939AF SJ8831 RT, SJ8841 RT

196 sKYfACK



6.2 Outrigger Assembly

Index

Skyjack

Qty. Description
No. Part No.
A 130858 1 OUTRIGGER ASSEMBLY (Front left)
B 130856 1 OUTRIGGER ASSEMBLY (Front right)
C 132695 1 OUTRIGGER ASSEMBLY (Rear left)
D 132697 1 OUTRIGGER ASSEMBLY (Rear right)
(For Model 8831 with serial number 36000340 and below)
(For Model 8841 with serial number 40002216 and below)
NOTE: Quantities shown are for one outrigger assembly
1 130857 1 * WELDMENT, Outrigger leg, A
130855 1 * WELDMENT, Outrigger leg, B
124196 1 * WELDMENT, Outrigger leg, C
124200 1 * WELDMENT, Outrigger leg, D
2 (Ref.) - * CYLINDER ASSEMBLY, Outrigger
(For components, refer to Section 6.3 Outrigger Cylinder Assembly)
3 101297 3 ¢ « BOLT, Hex head (3/8'-16 x 1.25", Gr. 5)
4 103999 3 * + WASHER, Lock (3/8")
5 124338 1 * CLIP, Plastic
6 112601 1 * NUT, Hex head flange (3/8"-16)
7 103472 1 * WASHER, Flat (3/8")
8 103978 2 * NUT, Hex head (3/8"-16)
9 124972 1 ¢ CAP Nut
10 124356 1 * SPRING, Compression
11 127003 1 * ROD, Actuator
12 197350 2 ¢ SWITCH, Limit
13 126499 4 * SCREW, Machine (#8-32 x 7/8")
14 124335 1 * BRACKET, Limit switch
15 104000 4 * WASHER, Lock (1/4")
16 103855 2 * BOLT, Hex head (1/4"-20 x 1/2")
17 112249 4 * WASHER, Lock (#8)
18 103986 2 e NUT, Hex (#8-32)
19 102355 1 * COVER, Outrigger hose
103856 4 ¢« BOLT, Hex head (1/4"-20 x 3/4")
104000 4 e WASHER, Lock (1/4")
103995 4 * + WASHER, Flat (1/4")
20 103091 30" |+ CABLE PROTECTION (5/8"x 24")
21 113584 8" * HEATSHRINK (1/2"x 8")
22 107712 1 * MALE CONNECTOR ASSEMBLY (5 pin)
103567 1 ¢ + HOUSING ASSEMBLY
132790 1 e « « HOUSING
132110 1 e + + CONNECTOR, Strain relief
103569 1 * + INSERT, Male
23 118478 1 * BUSHING, Limit switch mount
24 116827 1 * MOUNT, Limit switch
25 103995 4 * WASHER, Flat (1/4")
26 103859 2 * BOLT, Hex head (1/4"-20 x 1.5")
27 116826 1 ¢ COVER, Limit switch
28 116193 2 * BOLT, Hex washer head (#10-32 x 1/2")
29 118387 1 * SPACER, Outrigger
30 103470 1 * WASHER, Lock (1/2")
31 103909 1 * BOLT, Outrigger leg stop
L (Ref.) 1 LABELS

(For components, refer to Section 7.1 Labels Kits)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
197



6.3 Outrigger Cylinder Assembly

F‘~\ ~-
T e
;\0 0
<>

M132694AD

Ir:‘ld:.x i:,?i]c: Qty. Description
- 132694 - OUTRIGGER CYLINDER ASSEMBLY
1 152132 1 * WELDMENT, Barrel
2 104115 1 * VALVE, Pilot Check (Not part of cylinder)
3 104437 2 * FITTING, Hydraulic plus (06MB)
4 120640 1 * PISTON
5 106230 1 * NUT, Lock (1.25"-12, Gr. 8)
6 120387 1 * GLAND, Front head
7 126999 1 * OUTRIGGER CYLINDER ROD ASSEMBLY
8 102027 1 * FITTING, Grease (1/8 NPT)
9 132565 1 * CAP Rubber grease
10 132690 1 * SPACER, Cylinder tube
11 126279 1 * RING, Retaining (2.5")
K 160636 1 KIT, Seal repair
165939AF SJ8831 RT, SU8841 RT

198 sKYfACK



6.4 Outrigger Manifold Assembly

ML1F-1017AB

|r:l:x g:l\'!tl?::: Qty. Description
1 111970 1 BLOCK, Outrigger manifold
2 103069 10 FITTING, Connector (#8 ORB-#38)
3 - - VALVE ASSEMBLY (Hytos)
153336 4 * VALVE ASSEMBLY, Directional spool
153337 2 e « COIL, 12V spool valve
103920 16 * BOLT, Socket head (#10-24 x 2" Gr. 5)
4 104437 2 PLUG, Socket head
5 114578 1 FITTING, O-ring (37FL 90°)
6 113801 1 PLUG, Cavity
7 103613 1 COIL, 12V valve
8 103655 1 VALVE, N.C. (Outrigger holding)
9 129220 1 HARNESS, Outrigger manifold
104345 4 * CONNECTOR, With diode, Gray
104409 4 * CONNECTOR, With diode, Black

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

199



() Notes

165939AF SJ8831 RT, SJ8841 RT
200 sKYfACK



6.5 Outrigger Electrical Panel Assembly

M11403AC
Ir;::l:x gmzc: Qty. Description
1 103996 4 WASHER, Flat (5/16")
2 100397 4 NUT, Hex head (5/16"-18, Gr. 5)
3 103404 2 WASHER, Lock (5/16")
4 104698 4 SCREW, Round head machine (#10-32 x 3/4")
5 104694 4 WASHER, Flat (#10)
6 152137 1 BOARD, Outrigger option (12 V PC)
127131 5 * RELAY, 12V (40 A)
127132 5 * SWITCH (3 position)
7 134325 1 WELDMENT, Outrigger PCB mount
8 112532 2 BOLT, Hex head (5/16"-18 x 1.25, Gr. 5)
9 132804 1 CONTROLLER, Outrigger auto-leveling
10 105621 4 BOLT, Machine (#10-32 x 1")
11 104185 4 WASHER, Lock (#10)
SJ8831 RT, SU8841 RT 165939AF

skYfack 201



6.6 Electrical Panel Connections - Hydraulic Outriggers with Auto-Level

M11404AB_2

165939AF SJ8831 RT, SU8841 RT
202 skyfack



6.6 Electrical Panel Connections - Hydraulic Outriggers with Auto-Level

Ir;::l:x l§:|¥tl:4cc:(. Qty. Description
1 134144 1 HARNESS, Outrigger connector plug (12 Pin)
119904 1 * CONNECTOR, PC board plug (12 Pin)
2 129220 1 HARNESS, Outrigger manifold
2a 119902 1 * PLUG, PC board connector (10 pin)
2b 102921 1 » DIODE
2c 127315 4 * CONNECTOR, Solenoid with diode (Black)
2d 127316 4 * CONNECTOR, Solenoid with diode (Grey)
2e 102888 148" | « CABLE, Control (16/10)
3 133965 1 HARNESS, Outrigger auto—level control module
3a 116990 36 * PIN, Female wire
3b 116994 1 * HOUSING, Male Plug (15 pin)
3c 119431 1 * SPLICE, Parallel
3d 102888 57" | « CABLE, Control (16/10)
3e 116993 1 * HOUSING, Male Plug (9 pin)
3f 130449 1 * HOUSING, Male Plug (12 pin)
39 117578 1 * CONNECTOR, Plug (4 pin)
3h 117580 1 * CONNECTOR, Plug wedge (4 pin)
3i 117592 4 * CONNECTOR, Contact pin (14-16 male)
3j 102887 20" | = CABLE, Control (16/15)
3k 119901 1 * CONNECTOR, PC board plug (9 pin)
3l 132799 1 * HOUSING, Female plug (6 pin)
3m 116989 5 * PIN, Male wire
4 129441 1 HARNESS, Auto-level limit switch
4a 103255 102" | = CABLE (Rear left outrigger)
154" | » CABLE (Rear right outrigger)
170" | = CABLE (Front right outrigger)
124" | = CABLE (Front left outrigger)
4b 107711 4 * FEMALE CONNECTOR ASSEMBLY
103568 1 * + HOUSING ASSEMBLY
132789 1 * + + HOUSING
132110 1 * + + CONNECTOR, Strain relief
103570 1 * + INSERT, Female
4c 119908 1 * PLUG, PC board connector (16 pin)
4d 130445 1 * HOUSING, Male Plug (6 pin)
4e 116990 5 * PIN, Female wire
5 134032 1 HARNESS, Outrigger control (Model 8831)
133831 1 HARNESS, Outrigger control (Model 8841)
5a 119902 1 * PLUG, PC board connector (10 pin)
5b 300788 1 * CONNECTOR, Strain relief
5c 102887 700" |« CABLE, Control (16/15) (Model 8831)
840" |+ CABLE, Control (16/15) (Model 8841)
5d 132800 1 * HOUSING, Male Plug (15 pin)
5e 116989 15 * PIN, Male wire

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

203



6.7 Outrigger/Generator Control Console Assembly

M11280AA

SJ8831 RT, SU8841 RT
skyYfack

165939AF

204



6.7 Outrigger/Generator Control Console Assembly
";‘d:x I§:|¥tliﬁ:(. Qty. Description
A 129300 1 CONTROL CONSOLE ASSEMBLY (Outrigger Option)
B 132802 1 CONTROL CONSOLE ASSEMBLY (Hydraulic Generator Option)
C 129301 1 CONTROL CONSOLE ASSEMBLY (Outrigger and Generator Option)
1 132811 1 * WELDMENT, Control console
2 120269 1 * RECEPTACLE, Screw captive
3 119945 2 » RIVET, Large aluminum pop
4 120270 1 * RETAINER, Screw captive
5 120277 1 * LANYARD, Nylon coated (6")
6 120268 1 * SCREW, Captive wing head
7 102853 2 * SWITCH, Toggle, A
102853 1 * SWITCH, Toggle, B
102853 3 * SWITCH, Toggle, C
8 121664 1 * BOARD, Outrigger control
102853 4 * + SWITCH, Toggle
9 129289 1 » WELDMENT, Bottom cover
10 131938 1 * PLUG, Snap in hole (1-1/8"), B
11 103036 1 * CONNECTOR, Strain relief (1/2"), B, C
12 102956 1 * PLUG, Snap-in hole (7/8") (If equipped), A
13 112327 9 * SCREW, Hex head self tapping (#8-18 x 1/2")
14 111181 6 * GUARD, Toggle switch, A
111181 1 * GUARD, Toggle switch, B
111181 7 * GUARD, Toggle switch, C
15 114377 1 * PLUG, Snap-in hole (1/2") (If equipped), A
114377 7 * PLUG, Snap-in hole (1/2") (If equipped), B
16 133133 1 * LIGHT, Indicator amber (12V), A, C
L1 133227 1 * LABEL, Outrigger and generator control console, A, B, C
L2 133228 1 * LABEL, Outriggers, A, C
17 300788 1 CONNECTOR, Strain relief, LFT21, A, C
18 134032 1 CONTROL CABLE, Outrigger (Model 8831), A, C
133831 1 CONTROL CABLE, Outrigger (Model 8841), A, C
19 128374 1 HYDRAULIC GENERATOR CONTROL CABLE ASSEMBLY (Model 8831), B, C
127874 1 HYDRAULIC GENERATOR CONTROL CABLE ASSEMBLY (Model 8841), B, C

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

205



6.8 3500 W Hydraulic Generator and Oil Option

*
FROM LARGE PUMP

£
DO
@
D

INSIDE HYDRAULIC/ELECTRIC CABINET

/

o
@__,,_
9/
00
00
®
o
o
gl
=

M11426AB

165939AF SJ8831 RT, SJ8841 RT
206 sKYfACK



6.8 3500 W Hydraulic Generator and Oil Option

Ir;::l:x l§:|¥tl:4cc:(. Qty. Description
1 134342 1 HOSE, Suction (1" x 68")
2 103320 B CLAMP, Hose (#16)
3 134324 2 FITTING, Hose barb (1") (NPT to barb)
4 (Ref.) - COOLER, Oil
(For components, refer to Section 6.10 Hydraulic Generator and Oil Cooler Assembly)
5 102854 2 CLAMP, Gear (#12)
6 103294 1 FITTING, Hose barb
7 102374 1 FITTING, Reducer (#10 ORB-#8)
8 (Ref.) - GENERATOR, Hydraulic
(For components, refer to Section 6.10 Hydraulic Generator and Oil Cooler Assembly)
9 103032 50" | HOSE, Suction (3/4")
10 136640 1 HOSE ASSEMBLY (1/2"x 73")
11 102659 1 FITTING, Straight (08 JICM — 08 ORBM)
12 103215 1 FITTING, Hose barb
13 134671 1 FITTING, NPT pipe (1" x 2.5")
14 110556 1 FITTING, Pipe (MP15FP12)
15 134748 1 FITTING, Elbow male NPT pipe (1" x 3/4")
16 134675 1 FITTING, Tee NPT pipe (1" x 1" x 3/4")
17 112451 1 BLOCK, Manifold tee
18 108799 1 FITTING, Hose barb
19 112455 1 FITTING, Adapter (215-12-12)

20 (Ref.) - MAIN MANIFOLD ASSEMBLY
(For components, refer to Section 3.11 Main Control Valve)

21 106170 1 FITTING, Tee (#8-#8-#38)
22 112456 1 FITTING, Connector (#8 — #6P)
23 106668 1 FITTING, E. Pipe (37)
24 134338 1 HOSE, Suction (1" x 52")
25 103137 1 BLOCK, Valve manifold
26 106272 1 COIL, 2-Prong (12 V)
27 104412 1 VALVE, N.C. (Generator)
28 133319 1 CLIP, Single (S344G12)
29 112601 1 NUT, Metal flanged lock hex (3/8"-16)
SJ8831 RT, SU8841 RT 165939AF

skyYfAack 207



6.9 12 kW Hydraulic Generator and Oil Cooler Option

L

——
St - o’

r1% e
A
B

M141785AA

165939AF SJ8831 RT, SU8841 RT
208 skyYfack



6.9 12 kW Hydraulic Generator and Oil Cooler Option

Index

Skyjack

No. Part No. Qty. Description
1 (Ref.) - OIL COOLER ASSEMBLY
(For components, refer to Section 6.10 Hydraulic Generator and Oil Cooler Assembly)
2 702613 1 CONNECTOR, Strain relief (Steel)
3 103032 50" | HOSE, Suction (3/4")
102854 2 CLAMP, Gear (#12)
5 108799 1 FITTING, Hose barb
6 109052 1 FITTING, Straight (#315-06-12)
7 (Ref.) - HYDRAULIC GENERATOR
(For components, refer to Section 6.10 Hydraulic Generator and Oil Cooler Assembly)
8 103886 3 BOLT, Hex head (5/16"-18 x 1.5", Gr. 5)
9 103996 6 WASHER, Flat (5/16")
10 103404 3 WASHER, Lock (5/16")
11 100397 3 NUT, Hex head (5/16"-18, Gr. 5)
12 (Ref.) - 12 kW GENERATOR MOUNT AND BREAKER BOX ASSEMBLY
(For components, refer to Section 6.11 12 kW Generator Control Breaker Box and Mount
Assembly)
13 141573 1 FITTING, Elbow 90° (12 ORBM - 10 JICM)
14 (Ref.) - HYDRAULIC CONNECTIONS - 12 kW generator

(For components, refer to Section 6.12 Hydraulic Hose Connections - 12 kW Generator)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

209



6.10 Hydraulic Generator and Oil Cooler Assembly

M11428AB

165939AF SJ8831 RT, SU8841 RT
210 sKYfACK



6.10 Hydraulic Generator and Oil Cooler Assembly

Ir;‘d:x §:|¥t|iﬁ: Qty. Description
A 106216 1 GENERATOR, 3500 W Hydraulic (ANSI/CSA)
B 139853 1 GENERATOR, 12 kW Hydraulic (ANSI/CSA)
1 - 1 GENERATOR ASSEMBLY

113875 1 * MOTOR, Hydraulic
106673 1 ¢ COUPLING, Pump (1/2")
103026 1 * SPIDER, Coupling
113876 1 * COUPLING, Generator (14 mm)
113877 1 * FLOW CONTROL (8 gpm), A
103938 4 * BOLT, Socket head (3/8"-16 x 1.5", Gr. 5)
103999 4 * WASHER, Lock (3/8")
103472 4 * WASHER, Flat (3/8")
103978 4 * NUT, Hex (3/8"-16)
128374 1 * CABLE, Control (Model 8831)
127874 1 * CABLE, Control (Model 8841)
162508 1 * COVER, Weather, circuit breaker
221385 1 * CAPACITOR
2 138122 1 OIL COOLER ASSEMBLY
136687DG 1 * PLATE, Oil cooler cover
114284 1 * OIL COOLER
115384 1 ¢ « FAN, Oil cooler
3 134238DG 2 BRACKET, Oil cooler mount
4 103978 8 NUT, Hex (3/8"-16, Gr. 5)
5 103999 8 WASHER, Lock (3/8")
6 103472 12 WASHER, Flat (3/8" SAE)
7 101297 4 BOLT, Hex head (3/8"-16 x 1.5", Gr. 5)
8 134193 1 HARNESS, Oil cooler fan
9 129306 1 HARNESS, Hydraulic generator solenoid

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
211



() Notes

165939AF SJ8831 RT, SU8841 RT
212 sKYfACK



6.11 12 kW Generator Control Breaker Box and Mount Assembly

ol 112

000

ee

M141713AA
Ir;‘d:x g::tlzc: Qty. Description
NOTE: Part numbers followed by “DG" indicate dark grey painted parts.
1 141628 1 BOX, Enclosure
2 103891 4 BOLT, Hex head (1/4"-20 x 7/8", Gr. 5)
3 103995 8 WASHER, Flat (1/4")
4 104000 4 WASHER, Lock (1/4")
5 103980 4 NUT, Hex head (1/4"-20, Gr. 5)
6 702613 2 CONNECTOR, Strain relief (Steel)
7 103036 1 CONNECTOR, Strain relief (1/2")
8 141630 1 CIRCUIT, Breaker (15 A)
9 141631 1 CIRCUIT, Breaker (50 A)
10 141724 1 DIN RAIL, 5.5"
11 115545 4 SCREW, Round head machine (#10-32 x 3/8")
12 104694 4 WASHER, Flat (#10)
13 141686DG 1 MOUNT, 12 kW Generator
14 103472 8 WASHER, Flat (3/8")
15 103999 8 WASHER, Lock (3/8")
16 103978 8 NUT, Hex head (3/8"-16, Gr. 5)
L1 141692 1 LABEL, Hazardous voltage
L2 141704 1 LABEL, 50 A (Welder)

SJ8831 RT, SJ8841 RT

skyfack

165939AF
213



6.12 Hydraulic Hose Connections - 12 kW Generator

BACKVIEW

M141748AA

Index Skyjack L
No. Part No. Qty. Description
- 141645 - HOSE KIT
1 141644 1 » HOSE, Hydraulic line (3/8" x 08 JICF 90S — 06 JICF 90S x 153")
2 141640 1 * HOSE, Hydraulic line (1/2" x 08 JICF — 10 JICF x 36")
3 111374 2 * HOSE, Hydraulic line (1/2" x 08 JICF — 08 JICF x 36")
+ 141642 1 * HOSE, Hydraulic line (5/8" x 10 JICF — 10 JICF x 102")
5 141641 1 » HOSE, Hydraulic line (1/2" x 08 JICF 90S — 10 JICF 90S x 36")
165939AF SJ8831 RT, SJ8841 RT

214 skyfack



6.13 Hydraulic Valve Assembly - 12 kW Generator

M141587AA1

Ir;:i:x §:r‘;l;c: Qty. Description
1 140928 1 VALVE, Pressure compensating flow control
2 141654 1 FITTING, Straight (16MB SAE 80MJ SAE)

3 103472 4 WASHER, Flat (3/8")

4 104606 2 NUT, Hex nylon lock (3/8"-16, Gr. 5)

5 141536 1 FITTING, Run tee (10 JIC — 10 SAE)

6 141535 2 ADAPTER (10 ORBM - 16 ORBM)

7 141572 1 FITTING, Elbow 90° (10 ORBM — 10 JICM)
8 125958 2 BOLT, Hex head (3/8"-16 x 3", Gr. 5)

9 140927 1 VALVE (SV10-41)

10 110554 2 FITTING, Run tee (08 MJ 08 MB 08 MJ)
11 103995 4 WASHER, Flat (1/4")

12 115649 2 NUT, Hex nylon lock (1/4"-20, Gr. 5)

13 114583 1 FITTING, Elbow 90° (08 MJ 08 MB)

14 102659 1 FITTING, Straight (08 JICM — 08 ORBM)
15 141588 1 SPACER, Hydraulic valve

16 103862 2 BOLT, Hex nylon lock (3/8"-16, Gr. 5)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
215



6.14 Dual Flashing Light

M123293AA_M123294AB

165939AF SJ8831 RT, SU8841 RT
216 sKYfACK



6.14 Dual Flashing Light

Index

Skyjack

No. Part No. Qty. Description
- 123319 - DUAL FLASHING LIGHT, HORN and BEEPER ASSEMBLY
- 123293 1 DUAL FLASHING LIGHT ASSEMBLY
1 121476 2 * LIGHT, Beacon
2 114594 4 ¢ TERMINAL, Female (18-22 AWG), red
3 114595 4 * TERMINAL, Male (18-22 AWG), red
4 103256 168" |« CABTIRE (18/2)

5 102903 2 * TERMINAL, Female (14-16 AWG)

6 105360 1 * TERMINAL BAR, Double

- 123294DG 1 HORN and BEEPER ASSEMBLY

7 126816DG 1 * PLATE, Horn/light mount

8 103056 1 *« BEEPER

9 129196 1 * BOLT, Flat head SHCS (#4-40 x 1/2")

10 102850 1 « HORN
11 103856 1 * BOLT, Hex head (1/4"-20 x 3/4"), Gr. 5
12 104000 1 * WASHER, Lock (1/4")

13 103980 1 * NUT, Hex head (1/4"-20, Gr. 5)

14 104003 1 * NUT, Hex head (10-32)

15 104185 1 * WASHER, Lock (#10)

16 104694 1 * WASHER, Flat (#10)

17 104698 1 * SCREW, Round head machine (10-32 x 3/4")
18 103472 1 * WASHER, Flat (3/8")

19 103999 1 * WASHER, Lock (3/8")

20 103978 1 * NUT, Hex nead (3/8"-16, Gr. 5)

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
217



6.15 Air Hose to Platform Assembly

M127539AB

Index Skyjack oo
No. Part No. Qty. Description
A 124177 - AIR HOSE TO PLATFORM (Model 8831)
B 116374 - AIR HOSE TO PLATFORM (Model 8841)
1 - - HOSE ASSEMBLY, Air to platform
107882 1 ¢ FITTING, Female disconnect
107883 1 ¢ FITTING, Male disconnect
107884 636" |+ HOSE, Air (1/2"), A
840" |+ HOSE, Air (1/2"), B
109050 2 ¢ FITTING, Hose barb
107886 2 * CLAMP Hose
L 138212 2 LABEL, Connect air here
165939AF SJ8831 RT, SU8841 RT
218 sKYfAcK



6.16 Cold Start

M166260AB_M137891AA_2_M147108AE

Index

Skyjack

No. Part No. Qty. Description

A 147182 — | COLD START OPTION (dual fuel engine)

B 149680 - COLD START OPTION (diesel engine)

1 166260 1 HEATER, Pad (250 W)

2 147161 1 HEATER, In-line rad hose (dia. 1-1/4", 375 W, 110 V) A
149761 1 * CABLE ASSEMBLY, Heater
149685 1 HEATER, Inline (400 W/110V, 1 NPT) B
149711 1 * CABLE ASSEMBLY, Heater

3 703290 1 BLANKET, Battery (36")

- 149789 1 MANUAL, Cold start special option (not shown)

L 151717 - LABEL ASSEMBLY (not shown)

(For components, refer to Section 7.1 Labels Kits)

SJ8831 RT, SJ8841 RT

skyfack

165039AF
219



6.17 Gate Hand Rail Kit

M160870AB

Index

Skyjack

No. Part No. Qty. Description

- 160870 - GATE HAND RAIL KIT

1 160868 2 * WELDMENT, Gate hand rail

2 103872 4 * BOLT, Hex head (0.375-16 x 2.25, Gr. 5)

3 103472 8 * WASHER, Flat (0.375)

4 104606 4 * NUT, Nylon hex lock (0.375-16, Gr. 5)

5 133598 2 * SPACER, 3/8"x 1-1/8"

6 155132 1 * INSTRUCTION, Hand rail installation (not shown)
165939AF SJ8831 RT, SJ8841 RT
220 skyfack



6.18 Telematics - ZTR

: o
L

P53

1
=)
= /Il B
s / /) ©
[ ﬁ ]
I
s 6
—— ) 7 (@)
| B i
M171111AA
Index Skyjack 5ias
No. Part No. Qty. Description
- 171111 - OPTION, UNITED TELEMATICS (Models 88XXRT and 92XXRT)
1 170994 1 * KIT, M6 ZTR Mounting
2 170995 1 * M6 UR TELEMATICS, W/DEUTSCH CONN
3 170997 2 * SCREW, Flat head machine (#8-32 x 5/8")
4 138765 2 * NUT, Lock (#8-32, Gr. 5, Zinc-Nyl
5 103991 2 * WASHER, FLAT #8
- 171112 1 » HARNESS, GPS ready — 8 pin Deutsch (88XX/92XX RT)
6 171114 - * + TELEMATICS HARNESS (88XX and 92XX)
7 114148 1 * COVER, Plate motor
SJ8831 RT, SU8841 RT 165939AF
skyfack 221



6.19 Positive Air Shut Off

165939AF
222

SJ8831 RT, SU8841 RT
skyfack



6.19 Positive Air Shut Off

Index

Skyjack

No. Part No. Qty. Description
- 194126 - POSI-AIR SHUT OFF INST
1 171824 1 * HOLDER, RL5 Positive air option
- 171908 1 * SHOCKER PASS 1750 — D1305/D902 KIT
2 171821 1 * + AUTOMATIC REV LIMITER-R5
3 171899 1 * + BREAKER, Auto reset
4 171823 1 e  SHUT OFF VALVE, Auto 1.75"
5 171826 1 * + COVER, Safety red toggle
6 115574 1 * « SWITCH, Toggle
7 196529 1 * + INSULATOR, Stud mount circuit breaker (Red)
8 103856 2 * BOLT, Hex head (1/4"-20 x 3/4", Gr. 5)
9 103995 2 * WASHER, Flat (1/4")
10 103991 2 » WASHER, Flat (#8)
11 115649 2 * NUT, Nylon lock (1/4"-20)
12 103985 2 * NUT, Hex Head (#6-32)
13 138765 2 * NUT, Nylon lock zinc (#8-32, Gr. 5)
14 112249 2 |+ WASHER, Lock (#8)
15 106099 2 « WASHER, Lock (#6)
16 116192 2 * BOLT, Mach head zinc (#8-32 0.63)
17 114678 2 * SCREW, Round head machine (#6-32 x 1/2")
18 194013 1 * BRACKET, Engine sensor
19 192027 1 * SENSOR, Magnetic
20 103979 2 * NUT, Hex Head (3/8"-24, Gr. 8)
- 194129 - AIR INTAKE ASSEMBLY D1305
21 133222 7 » CLAMP Gear (#32)
22 116147 3 * HOSE, Rubber 90 degree
23 128601 1 * AIR CLEANER
24 128602 1 *« BRACKET, Air cleaner
25 112532 2 * BOLT, Hex head (5/16"-18 x 1.25", Gr. 5)
26 103996 4 * WASHER, Flat (5/16")
27 103404 2 * WASHER Lock (5/16", Nom. 0.07)
28 100397 2 * NUT, Hex head (5/16"-18, Gr. 5)
29 141506 1 * TUBE
30 147587 1 WELDMENT, Cabinet Elect/Hyd SJ800 W PASO
- 171727 - HARNESS, POSITIVE AIR SHUT OFF
31 156114 1 * CONNECTOR, 3F W/P
32 171900 1 * CONNECTOR PLUG, 10-way
33 171901 7 * CONNECTOR, Contact female crimp terminal
34 169665 1 * RESISTOR, 68K 1/2 W axial lead
35 192017 1 ¢ CONNECTOR PLUG, 3-pin
36 192024 1 * CONNECTOR PLUG, 3-pin wedge
37 117590 1 * CONNECTOR, Contact pin 16-18

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

223



6.20 Material Handling Stand

SJ8831 RT, SU8841 RT
skyfack

165939AF

224



6.20 Material Handling Stand

Index

Skyjack

No. Part No. Qty. Description
- 195198 1 MATERIAL HANDLING STAND KIT (Models 9250 and 88XX — ANSI/CSA)
— 171737 1 MATERIAL HANDLING STAND KIT
- 171732 2 * MATERIAL HANDLING STAND ASSEMBLY
1 170045 1 » + WELDMENT, Material handling stand
2 170034 2 * + WELDMENT, Width extender
3 171733 1 * + PLATE, Label
4 171734 1 « + GUARD, Edge
5 199170 2 * + BOLT, Hex head (5/16"-18 X 3.50", Gr. 5)
6 167235 4 « « DETENT PIN ASSEMBLY (3/8 x 3")

7 130840 2 » * BUMPER, Scissor (Bottom SJ3D)
8 103996 2 * + WASHER, Flat (5/16")
9 166164 2 * + WASHER, Flat 0.312 USS

10 100397 2 e + NUT, Lock (5/16"-18)

11 144626 6 * « SCREW, Self tapping (#10 x 5/8 Hex head)

12 171735 1 « + PROTECTOR, Strip
13 133598 4 * SPACER, 3/8"x 1-1/8"

14 103873 4 * BOLT, Hex head (3/8"-16 x 2.50, Gr. 5)

15 103472 4 * WASHER, Flat (0.375)

16 103996 B * WASHER, Flat (5/16")

17 103999 4 * WASHER, Lock (3/8")

18 103978 - * NUT, Hex head (3/8"-16)

19 103984 4 * NUT, Lock (5/16"-18)

20 195221 2 * STRAP, Nylon tie down flat hook

21 133216 4 * BOLT, Carriage (5/16"-18 x 1", Gr. 5)

22 195185* 2 « BOLT, Carriage (5/16'-18 x 2.5", Gr. 5)

23 195186* 2 * SPACER

24 112467 4 * PULL-RING PLUNGER, Stubby

25 168421 8 LABEL, Lock pin in place

26 195206 R LABEL, Material handling stand capacity

27 172100 4 LABEL, Material handling stand weight

28 192021 1 INSTRUCTIONS, Material handling stand operating and

installation

* ltems 22 and 23 are used on the main platform for machines

equipped with a single extension platform

SJ8831 RT, SU8841 RT
skYfack

165939AF
225



6.21 Tool Caddy Kit

SJ8831 RT, SU8841 RT
sKY7

K

226



6.21 Tool Caddy Kit

Ir;ld:x '§:'¥tli‘°: Qty. Description
= 204334 1 TOOL CADDY KIT
1 172293 2 * LABEL, Skyjack logo, 5” white
2 172247 1 * LABEL, Tool caddy location
3 172298 1 * LABEL, Tool caddy models serial numbers
4 172297 1 * LABEL, Drive slowly when tool caddy is installed
5 172246 1 * LABEL, Tool caddy pin location
6 172245 1 * LABEL, Tool caddy weight
7 168421 3 * LABEL, Lock pin in place
8 172299 1 * LABEL, Do not block exit/entrance
9 172292 1 * LABEL, Accessoryzers, 77 white
10 172294 1 * LABEL, Skyjack logo, 3” white
11 172428 1 * LABEL, CE mark
12 198945 1 » TOOL CADDY TRAY, Plastic (Std)
13 198965 2 * PIN, Quick release 1/4" x 3.2" Lg. with 12" Lanyard
14 116161 2 * RIVET, Pop 3/16" x 9/16"
15 204306 1 * INSTRUCTIONS, Tool caddy installation (Not Shown)

SJ8831 RT, SU8841 RT
skYfAck

165939AF
227



6.22 Heavy Duty Pipe Rack

M196511AB
Ir;:i:x s::tli:qc: Qty. Description
- 196511 - HEAVY DUTY PIPE RACK ASSEMBLY
(For Model 8831 with serial number 36952+ and 36000001 +)
(For Model 8841 with serial number 42029+ and 40000001 +)
194930 - RT HD PIPE RACK KIT
1 194920 2 * WELDMENT, RT HD pipe rack
2 103472 16 * WASHER, Flat (3/8")
3 103874 = * BOLT, Hex head (3/8"-16 x 2.75", Gr. 5)
R 103978 12 * NUT, Hex Head (3/8"-16, Grade B)
5 103999 12 » WASHER, Lock (3/8")
6 194921 2 » PROTECTOR, Strip
7 194922 4 » SPACER, Rolled (3/8" X 1-1/2")
8 103872 8 * BOLT, Hex head (3/8"-16 x 2.25", Gr. 5)
9 195376 4 * STRAP, Nylon tie—down flat hook
10 101297 4 » BOLT, Hex head (3/8"-16 x 1.25", Gr. 5)
11 104606 4 * NUT, Hex head nylon lock (3/8" - 16, Gr. 5)
12 172173 2 LABEL, HD Pipe rack weight RT
13 172178 2 LABEL, HD Pipe rack capacity RT ANSI
14 196279 1 INSTRUCTIONS, RT HD Pipe rack ANSI
165939AF SJ8831 RT, SJ8841 RT

228

skyfack



() Notes

SJ8831 RT, SU8841 RT 165939AF
skyYfAack 229



6.23 Elevate Telematics, Rework - Service Kit

ELEVATE|
e W bmum ‘/

0o 221111

(1)

£
RA =2 & =0
o

SJ8831 RT, SJ8841 RT

165939AF
skyfack

230



6.23 Elevate Telematics, Rework - Service Kit

Index

Skyjack

No. Part No. Qty. Description
A 223089 1 SERVICE KIT, FUNIT REWORK - SJ88XXRT DIESEL
B 223090 1 SERVICE KIT, -UNIT REWORK - SJ88XXRT DUAL FUEL
C 223091 1 SERVICE KIT, FTUNIT REWORK - SJ88XXRT DIESEL (WITH KEYPAD)
D 223092 1 SERVICE KIT, FUNIT REWORK - SJ88XXRT DUAL FUEL (WITH KEYPAD)
- 213098 1 *  CONTROL UNIT GROUP, Track Unit
1 199295 1 e+ COVER, Track Unit
2 199296 1 *« « BRACKET, Track Unit
3 199299 1 « + FUSEKIT, 1 amp Fuse and Fuse Holder
4 199298 1 e + CONTROL CABLE, Track Unit
199297 1 e« BATTERY, Track Unit
5 173001 1 * LABEL, Relays - 972 EFI Kubota Engine, B, D
6 213099 i * KEYPAD, Track Unit, C, D
Z 114678 4 * SCREW, Round Head Machined - #6-32 x 1/2”
8 191833 4 * WASHER, Flat - #6
9 196306 4 ¢ NUT, Nylon Lock - #6-32 Gr. 5
10 216141 1 * GROMMET, 1/21.D.x3/16",C, D
11 112248 2 ¢ SCREW, Round Head Machine - #8-32x 1", C, D
12 138765 2 * NUT, Nylon Lock - #8-32 Gr. 5 Zinc, C, D
13 157894 1 e SPLICE, Butt - 14-16 AWG TO 18-22 AWG
14 223086 1 *  WIRE ASM, 32D Relay - Diesel, A, C
223080 1 *  WIRE ASM, 32D Relay - Dual Fuel, B, D
127131 1 e« RELAY, 12V - 40 AMP
138749 1 * + SOCKET, Automotive Relay, B, D
15 102892 10 * TIE WRAP CABLE, 5-3/8” (Not Shown)
16 223099 1 ¢ INSTRUCTION, Elevate Telematics - 88RT (Not Shown)
17 173002 1 * LABEL, Telematics Track Unit, C, D
18 221111 i * INSTRUCTIONS, OP-Telematics Track Unit (English) (Not Shown), C, D
19 105360 2 * TERMINAL, Male - 14-16Ga x 1/4” Full Insulated, B, D
20 220577 1 *  WIRE ASSEMBLY, B+
21 210086 1 « + TERMINAL RING, 3/8" Vinyl Red 18 - 22AWG

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
231



6.24 Elevate Telematics, Ready - Service Kit

% ELE_}/QTE\
@ ! : 3 %, Trackunit
ND ) o@gc\m 9 USKYrACK
1% 6 0 221111
65¢
7S

165939AF SJ8831 RT, SU8841 RT
232 sKYfACK



6.24 Elevate Telematics, Ready - Service Kit

Index

Skyjack

No. Part No. Qty. Description
A 223087 1 SERVICE KIT, T-UNIT - SJ88XXRT
B 223088 1 SERVICE KIT, TUNIT - SU88XXRT (WITH KEYPAD)
- 213098 1 *  CONTROL UNIT GROUP, Track Unit
1 199295 1 e + COVER, Track Unit
2 199296 1 e+ BRACKET, Track Unit
3 199299 1 * + FUSEKIT, 1 amp Fuse and Fuse Holder
4 199298 1 e + CONTROL CABLE, Track Unit
199297 1 e+ BATTERY, Track Unit
5 221111 1 * INSTRUCTIONS, OP-Telematics Track Unit (English) (Not Shown), B
6 213099 1 * KEYPAD, Track Unit, B
7 114678 4 ¢ SCREW, Round Head Machined - #6-32 x 1/2”
8 191833 4 * WASHER, Flat - #6
9 196306 4 * NUT, Nylon Lock - #6-32 Gr. 5
10 216141 1 * GROMMET, 1/21.D.x 3/16”, B
11 112248 2 * SCREW, Round Head Machine - #8-32x 17, B
12 138765 2 * NUT, Nylon Lock - #8-32 Gr. 5 Zinc, B
13 157894 1 e SPLICE, Butt - 14-16 AWG TO 18-22 AWG
14 127131 1 * RELAY, 12V - 40 AMP
15 102892 10 * TIE WRAP CABLE, 5-3/8” (Not Shown)
16 223104 1 * INSTRUCTION, Elevate Telematics - 88RT (Not Shown)
17 173002 1 * LABEL, Telematics Track Unit, B
18 220577 1 *  WIRE ASSEMBLY, B+
19 210086 1 * + TERMINAL RING, 3/8" Vinyl Red 18 - 22AWG

SJ8831 RT, SU8841 RT
skyYfAack

165939AF

233



6.25 Secondary Guarding Lift Enable - Service Kit

Index Skyjack s ke
No. Part No. Qty. Description
220622 1 SECONDARY GUARDING SERVICE KIT - RT

1 105359 1 * TERMINAL, F blade (0.25” 14-16G)

2 220621 1 ¢ BUTTON, Push, Anti tamper

3 105568 1 * TERMINAL, Female (10-12 AWG)

- 173004 1 * LABEL, SGLE Enable switch RT

5 172926 2 * LABEL, SGLE

6 220623 1 * INSTRUCTION, SGLE Installation - RT

165939AF SJ8831 RT, SJ8841 RT

234 skyfack



() Notes

SJ8831 RT, SU8841 RT 165939AF
skyYfAack 235



() Notes

165939AF SJ8831 RT, SJ8841 RT
236 sKYfACK



Section 7 - Labels

Labels Kits

Labels - Right
and Left Sides

Labels - Front

and Rear

Labels - Outriggers

Labels - Miscellaneous

Labels - Control Boxes

S.J8831 RT, SJ8841 RT 165939AF
sKYfAcKk 237



() Notes

165939AF SJ8831 RT, SJ8841 RT
238 sKYfACK



7.1 Labels Kits

The label kits, part number 166327 (ANSI/CSA) and 166328 (KC), are for models SJ8831 RT and SJ8841 RT.
They contain labels that are common to both models, including the outrigger option.

They exclude:

Serial numbers
Caution tape
Platform capacities
Tires pressures
Wheel loads

Model designations
All special options

Supply the model number, country and language when ordering complete aerial platform labels.

SJ8831 RT, SJ8841 RT 165939AF

skyfack 239



7.2 Labels - Right and Left Sides

- \
A
|

— J/E
.\..4\
\.‘\

e =
0 o \
= o ($288 1 KT &% 57—+
o il [ , .
g QCZO \ / / i (10
000Q® O
900

165939AF SJ8831 RT, SU8841 RT
240 skyYfack



7.2 Labels - Right and Left Sides

";‘d:.x g:y:x: Qty. Description
1 158554 2 LABEL, Skyjack
2 124465 2 LABEL, Side force
3 158912 2 LABEL, Daily maintenance
4 119803 AR TAPE, Caution 1" wide
5 124362 2 LABEL, Do not wear jewelry
6 132775 2 LABEL, Platform capacity 2500 (500/700/500) 5P
(Model 8831 ANSI/CSA with #6 air or foam tires, or #7 foam tires)
132832 2 LABEL, Platform capacity 2000 (500/400/500) 5P
(Model 8831 ANSI/CSA with #7 air tires)
132833 2 LABEL, Platform capacity 1700 (500/500/500) 5P
(Model 8841 ANSI/CSA with #6 air or foam tires, or #7 foam tires)
133347 2 LABEL, Platform capacity 1250 (500/200/500) 5P
(Model 8841 ANSI/CSA with #7 air tires)
147936 2 LABEL, Platform capacity 1500 (500/500/500) 5P (Model 8841 KC)
(Platform capacity labels are not included in label kit)
7 114252 2 LABEL, California proposition 65 (ANSI/CSA)
8 159550 2 LABEL, SJ8831 RT
159622 2 LABEL, SJ8841 RT
9 139855 8 LABEL, Keep clear
10 173024 4 LABEL, Danger! Hand/foot pinch
1 156441 1 LABEL, Annual inspection
12 126928 4 LABEL, Tire pressure 75 psi (ANSI/CSA with #6 air tires)
127298 -4 LABEL, Tire pressure 45 psi (ANSI/CSA with #7 air tires)
142384 4 LABEL, Foam fill (foam tires) (Tire pressure/foam fill labels are not included in label
kit)
13 124631 4 LABEL, Wheel offset/pressure
14 132738 4 LABEL, Wheel load (Model 8831 ANSI/CSA with #7 air tires)
133035 4 LABEL, Wheel load (Model 8841 ANSI/CSA with #6 air or foam tires, or #7 foam tires)
134409 4 LABEL, Wheel load (Model 8831 ANSI/CSA with #6 air or foam tires or
8831 ANSI/CSA with #7 foam tires or 8841 ANSI/CSA with #7 air tires)
155865 4 LABEL, Wheel load (Model 8841 KC)
(Wheel load labels are not included in label kit)
15 147042 1 LABEL, Do not use above freezing (cold start option) (not included in kit)
16 147041 1 LABEL, Do not leave plugged in (cold start option) (not included in kit)
17 128226 2 LABEL, Noise 103 dB (KC)
18 158908 1 LABEL, Maintenance bar procedure
19 165778 2 LABEL, Skyjack SJ8831 RT (not included in kit)
164605 2 LABEL, Skyjack SJ8841 RT (not included in kit)
20 120390 1 LABEL, Propane (dual fuel)
21 166951 2 LABEL, Skyjack (25")
22 123628 1 LABEL, Manual box
23 156613 1 LABEL, Do not alter
SJ8831 RT, SJ8841 RT 165939AF

skyYfAack 241



7.3 Labels - Front and Rear

© 6

M160194AC2

Skyjack

No. Part No. Qty. Description

1 158913 1 LABEL, Warning hazards

2 132775 2 LABEL, Platform capacity 2500 (500/700/500) 5P (8831 ANSI with #6 tires)
132832 2 LABEL, Platform capacity 2000 (500/400/500) 5P (8831 ANSI with #7 tires)
132833 2 LABEL, Platform capacity 1700 (500/500/500) 5P (8841 ANS with #6 tires)
133347 2 LABEL, Platform capacity 1250 (500/200/500) 5P (8841 ANSI with #7 tires)
147936 2 LABEL, Platform capacity 1500 (500/500/500) 5P (8841 KC)

(Platform capacity labels are not included in label kit)

3 158554 2 LABEL, Skyjack

4 119803 AR | TAPE, Caution 1"

5 160060 2 LABEL, Emergency lowering

6 147197 1 LABEL, Base Control (ANSI/CSA)
146443 1 LABEL, Base Control (KC)

7 158908 1 LABEL, Maintenance bar procedure

8 119674 1 LABEL, Battery disconnect switch

9 124767 4 LABEL, Lift point/tie down

10 156613 1 LABEL, Do not alter

11 (Ref.) 1 NAMEPLATE, serial number (consult factory) (not included in kit)

12 138146 1 LABEL, No smoking (dual fuel)

13 103023 1 LABEL, Use liquid propane (dual fuel)

14 147041 1 LABEL, Do not leave plugged in (cold start option) (not included in kit)

15 147042 1 LABEL, Do not use above freezing (cold start option) (not included in kit)

16 (Ref.) 1 LABEL, Emissions control (ANSI/CSA) (consult factory) (not included in kit)

17 172171 1 LABEL, California construction equipment

165939AF SJ8831 RT, SU8841 RT

242

skyfack



7.4 Labels - Outriggers

M157793AA_1

Index Skyjack L
No. Part No. Qty. Description
1 139855 4 LABEL, Keep clear
2 173024 4 LABEL, Danger! Hand/Foot pinch
3 156613 8 LABEL, Do not alter
SJ8831 RT, SU8841 RT 165939AF

skyfack 243



7.5 Labels - Miscellaneous

E@O

Outlet Box

Railing Pins

N

o

L)
Cd
Manual Box & |

Fuel Tank Engine Control Panel

[

14
©

\

Lift Cylinder

Hydraulic Tank

N

M11005AD_10

165939AF SJ8831 RT, SU8841 RT
244 skyYfack



7.5 Labels - Miscellaneous

Index

Skyjack

No. Part No. Qty. Description
1 130018 6 LABEL, Anchorage harness
2 126057 4 LABEL, Falling hazard (horizontal)
3 126056 12 LABEL, Falling hazard (veritcal)
4 138211 1 LABEL, Connect AC supply
5 138146 1 LABEL, No smoking
6 162852 1 LABEL, Use diesel fuel only
132400 1 LABEL, Unleaded fuel only
7 123628 1 LABEL, Manual enclosed
8 139457 1 LABEL, Do not use pressure washer
9 149656 1 LABEL, Engine control panel(dual fuel)
147624 1 LABEL, Engine control panel(diesel)
10 119674 1 LABEL, Battery disconnect switch
11 117389 1 LABEL, Ground reset
12 117387 1 LABEL, Power reset
13 117390 1 LABEL, Push to reset (hydraulic generator option) (not included in kit)
14 138211 1 LABEL, Connect AC supply
15 164846 1 LABEL, Manual brake release
16 146016 1 LABEL, Hydraulic oil level (min/max)
17 102961 1 LABEL, ATF Dexron lll
18 157792 2 LABEL, Orifice
19 168457 1 LABEL, Open slowly fuel cap (Dual fuel engine)

SJ8831 RT, SU8841 RT
skYfAck

165939AF
245



7.6 Labels - Control Boxes

K

SJ8831 RT, SU8841 RT
sKY7

165939AF

246



7.6 Labels - Control Boxes

Index

Skyjack

No. Part No. Qty. Description
1 124207 1 LABEL, Controller connector
2 105352 1 LABEL, Horn
3 130792 1 LABEL, Raise/Off/Lower platform
4 130805 1 LABEL, Choke
5 130788 1 LABEL, Glow plug (diesel)
6 130789 1 LABEL, Start engine
7 130790 1 LABEL, Lift enable
8 111814 1 LABEL, Emergency stop
9 130798 1 LABEL, Lift/Off/Drive
10 130802 1 LABEL, Power on (ANSI/CSA)
130797 1 LABEL, Power on/overload indicator (KC)
11 130793 1 LABEL, Low/High throttle
12 130791 1 LABEL, Low/High speed range
13 130800 1 LABEL, Enable controller
14 130799 1 LABEL, Low/High torque
15 132004 1 LABEL, Enable
16 132003 1 LABEL, Platform extend/retract
17 133227 1 LABEL, Outrigger and Hydraulic Generator controls
18 133228 1 LABEL, Auto Level Outriggers

SJ8831 RT, SU8841 RT
skyYfAack

165939AF
247



() Notes

165939AF SJ8831 RT, SU8841 RT
248 sKYfACK



Section 8 — Tables

@ Fluid Tables

SJ8831 RT, SJ8841 RT 165939AF
sKkYfACK 249



8.1 Fluid Tables
AXLE OIL & ADDITIVE
Capacity Capacity . -
Axle Type Oil/Additive T
w (US Gallons) SSCCURe DS
Dana Front / Rear 2.4 0.634 Gear Oil, 80W-90 GL5 134612
Dana Front 0.12 0.032 Friction Modifier, DANA 816289Ch 194951
CENTER DRIVE OIL
: Capacity Capacity
Center Drive Type
P (Liters) (US Gallons)
Center Drive 0.8 0.21 Gear Oil, 80W-90 GL5 134612
HYDRAULIC OIL
Capacity
(US Gallons)
SJ 7127
80.5 21.26

SJ 7135

SJ 8831

iliiad 75.7 20.00 ATF Dexron Il 119309

SJ 8831E

SJ 8841E

SJ 9241

67.4 17.80
SJ 9250
165939AF SJ8831 RT, SU8841 RT

250

skyYfAack



8.1 Fluid Tables

ENGINE OIL
- Capacity Capacity . Skyjack Recommended Equivalent Oil
Ei T
ngine Type (Liters) (US Gallons) | Ol Type, Viscosity | o i No. | (Viscosity - API Service Designation)
Kubota D1305 3.1 0.818 10W30 - API Service Designation CG-4,
; ; 105287

Kubota DF972 3.4 0.898 Engine Oil, SAE 10W-30 CF-4, CF, CD, SH.

142454 10W30 - API Service Designation SF/CC.

GM 1.6 3.7 0.977

ENGINE COOLANT
- Capacity Skyjack
Engine Type (US Gallons) | Part Number e
ubota D105 oid 1245 169072 Anti-freeze 50/50 Premix
Kubota DF972 3.5 0.924
GM 1.6 6.0 1.584 142208 Extended life anti-freeze / Water

ENGINE FUEL
Fuel Type & Part Number
Capacity | Capacity Unleaded
(Liters) | (US Gallons) Gasoline
SJ 7127
80.5 21.2
SJ 7135
SJ 8831
49.2 13 125987 125986
SJ 8841
SJ 9241
64.4 17
SJ 9250

165939AF

$J8831 RT, SJ8841 RT
251

sKkYfACK



() Notes

165939AF SJ8831 RT, SU8841 RT
252 sKYfACK









